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Certificate No. : F370909

CERTIFICATE OF COMPLIANCE

for

47 CFR, Part 15, Subpart C

Equipment : Broadband Prosafe 802.11g Wireless Firewall With
Print Server

Model No. : FWG114P
FCC ID. : PY3FWG114P

Filing Type : Certification

Applicant : Netgear Inc.
4500 Great America Parkway, Santa Clara,
CA 95054 USA
| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in

ANSI C63.4 - 2001 and the equipment under test was passed all test items required in FCC Part 15 subpart C,
relative to the equipment under test. Testing was carried out on Oct. 20, 2003 at SPORTON International Inc.
LAB.

Alex Chen
Manager
SPORTON International Inc.
6F, No0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.
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1. General Description of Equipment under Test

1.1. Applicant

Netgear Inc.
4500 Great America Parkway, Santa Clara,
CA 95054 USA

1.2. Manufacturer

Sameas 1.1

1.3. Basic Description of Equipment under Test

Equipment : Broadband Prosafe 802.11g Wireless Firewall With Print Server

Model No. : FWG114P

FCCID . PY3FWG114P

Trade Name : Netgear

TP Cable : Non-Shielded, 10m /1 m

RF Cable : Shielded, 1.5m

Power Supply Type : Linear

AC Power Cord : Wall-mount, 2 pin

DC Power Cable : Non-Shielded, 1.8 m
SPORTON International Inc. FCC ID. . PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 20f132
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1.4. Feature of Equipment under Test

Product Feature & Specification
Type of Modulation DSSS
Number of Channels 11
Frequency Band 2414MHz — 2484MHz
Carrier Frequency of each channel 2412,2417,2422,2427,2432, 2437,2442,
2447,2452,2457,2462,2467,2472,2484
Bandwidth of each channel 22MHz
Maximum Output Power of Antenna [{10.41dBm
Function Type Transceiver
NETGEAR P/N Item Description
1 ACC-10314-01 Low loss antenna cable of 1.5m
2 ACC-10314-02 Low loss antenna cable of 3m
3 ACC-10314-03 Low loss antenna cable of 5m
4 ACC-10314-04 Low loss antenna cable of 10m
5 ACC-10314-05 TBC* Low loss antenna cable of 30m
6 ANT24P2 TBC* 2dBi Omnidirectional Antenna
7 ANT24P3 TBC* 3dBi Omnidirectional Antenna
8 ANT24P4 TBC* 4dBi Omnidirectional Antenna
9 ANT24S4 TBC* 4dBi Omnidirectional Triband Stand Antenna
10 |ANT24P5 TBC* 5dBi Omnidirectional Antenna
11 |ANT24S5 TBC* 5dBi Omnidirectional Stand Antenna
12 |ANT24P7 TBC* 7dBi Omnidirectional Antenna
13 |ANT24P93 TBC* 9dBi Omnidirectional Tiband Antenna
14 |ANT24P9 TBC* 9dBi Omnidirectional Antenna
15 |ANT24P12 TBC* 12dBi Omnidirectional Antenna
16 |ANT24P123 TBC* 12dBi Omnidirectional Triband Antenna
17 |ANT2405 5dBi Ceiling Antenna
18 |ANT24D12 TBC* 12dBi Patch Antenna
19 |ANT24D18 18dBi Patch Antenna
20 |C147 5dBi Dipole Antenna

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with personal computer and peripherals pursuant to ANSI C63.4-2001
and configuration operated in a manner, which tended to maximize its emission characteristics in a
typical application.

b. The complete test system included remote workstation, COMPAQ PC, VIEWSONIC Monitor, Genuine
PS/2 Keyboard, LOGITECH PS/2 Mouse, EPSON Printer, ACEEX Modem and EUT for EMI test. The
remote workstation included HP PC, HITACHI Monitor, Genuine PS/2 Keyboard and LOGITECH PS/2
Mouse.

c. This equipment has different types, gains of antennas, and different length of RF cables. It chose the
max gain antenna of the same type and specifications. and the shortest RF cable in the same type for
testing, this collocation of 5dBi Ceiling Antenna +1.5m RF Cable was ensure to perform the max RF
Level and E.R.P.

d. For conducted power line test and radiated emission test, the following test modes were performed:
Mode 1: CHO1 2412MHz (IEEE 802.11b 5dBi Ceiling)

Mode 2: CHO6 2437MHz (IEEE 802.11b 5dBi Ceiling)

Mode 3: CH11 2462MHz (IEEE 802.11b 5dBi Ceiling)

Mode 4: CHO1 2412MHz (IEEE 802.11b 5dBi Dipole)

Mode 5: CHO06 2437MHz (IEEE 802.11b 5dBi Dipole)

Mode 6: CH11 2462MHz (IEEE 802.11b 5dBi Dipole)

Mode 7: CHO1 2412MHz (IEEE 802.11b 12dBi Omnidirectional)
Mode 8: CH06 2437MHz (IEEE 802.11b 12dBi Omnidirectional)
Mode 9: CH11 2462MHz (IEEE 802.11b 12dBi Omnidirectional)
Mode 10: CHO1 2412MHz (IEEE 802.11b 18dBi Patch)

Mode 11: CHO06 2437MHz (IEEE 802.11b 18dBi Patch)

Mode 12: CH11 2462MHz (IEEE 802.11b 18dBi Patch)

Mode 13: CHO1 2412MHz (IEEE 802.11g 5dBi Ceiling)

Mode 14: CHO06 2437MHz (IEEE 802.11g 5dBi Ceiling)

Mode 15: CH11 2462MHz (IEEE 802.11g 5dBi Ceiling)

Mode 16: CHO1 2412MHz (IEEE 802.11g 5dBi Dipole)

Mode 17: CHO6 2437MHz (IEEE 802.11g 5dBi Dipole)

Mode 18: CH11 2462MHz (IEEE 802.11g 5dBi Dipole)

Mode 19: CHO1 2412MHz (IEEE 802.11g 12dBi Omnidirectional)
Mode 20: CHO6 2437MHz (IEEE 802.11g 12dBi Omnidirectional)
Mode 21: CH11 2462MHz (IEEE 802.11g 12dBi Omnidirectional)
Mode 22: CHO1 2412MHz (IEEE 802.11g 18dBi Patch)

Mode 23: CHO06 2437MHz (IEEE 802.11g 18dBi Patch)

Mode 24: CH11 2462MHz (IEEE 802.11g 18dBi Patch)

SPORTON International Inc. FCC ID. : PY3FWG114P
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FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT

Report No. : F370909

e. The following test modes were performed for RF output test:

Mode 1. IEEE 802.11b 5dBi Ceiling
Mode 2. IEEE 802.11b 5dBi Dipole

Mode 3. IEEE 802.11b 12dBi Omnidirectional

Mode 4. IEEE 802.11b 18dBi Patch
Mode 5. IEEE 802.11g 5dBi Ceiling
Mode 6. IEEE 802.11g 5dBi Dipole

Mode 7. IEEE 802.11g 12dBi Omnidirectional

Mode 8. IEEE 802.11g 18dBi Patch

f.  Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2. Description of Test System

Support Unit 1. -- Personal Computer (COMPAQ) — for local workstation

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Remark

: N/A

: Evo D380mx

: Switching

: Non-Shielded

: SP0037

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

Support Unit 2. -- Monitor (VIEWSONIC) — for local workstation

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Data Cable
Remark

: N/A

: E53

: Switching

: Non-Shielded

: SP0052

: Shielded, 1.7m

: This support device was tested to compy with FCC standards and

authorized under a declaration of conformity.

Support Unit 3. -- PS/2 Keyboard (Genuine) — for local and remote workstation

FCCID
Model No.
Serial No.
Data Cable
Remark

: N/A

: K288

: SP0054

: Shielded, 360 degree via metal backshells, 1.3m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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Support Unit 4. -- PS/2 Mouse (LOGITECH) — for local and remote workstation

FCCID
Model No.
Serial No.
Data Cable

: DZL211029

: M-S34

: SP0041

: Shielded, 1.7m

Support Unit 5. -- Printer (EPSON) — for local workstation

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Data Cable

- N/A

: STYLUS COLOR C61
: Linear

: Non-Shielded

: SP0048

: Shielded, 1 m

Support Unit 6. -- Modem (ACEEX) — for local workstation

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Data Cable

. IFAXDM1414

: DM1414

: Linear

: Non-Shielded

: SP0015

: Shielded, 1.15m

Support Unit 7. -- Personal Computer (HP) — for remote workstation

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Remark

: N/A

: VECTRAC VL420 DT

: Switching

: Non-Shielded

: SP0036

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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Support Unit 8. -- Monitor (HITACHI) — for remote workstation

FCCID - N/A

Model No. : CM753ET

Power Supply Type : Switching

Power Cord : Non-Shielded

Serial No. : SPO050

Data Cable : Shielded, 1.15m

Remark : This support device was tested to compy with FCC standards and

authorized under a declaration of conformity.

SPORTON International Inc. FCC ID. : PY3FWG114P
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2.3. Connection Diagram of Test System

remote workstation
1
) /_\ /\ m/s

EUT Printer
Monitor
PC
9 7
Load
Antenna
Modem
3 4
Keyboard
Mouse

The TP cable is connected from EUT to the support unit 1.
The I/O cable is connected from PC to the support unit 2.
The I/O cable is connected from PC to the support unit 3.
The I/O cable is connected from PC to the support unit 4.
The I/O cable is connected from EUT to the support unit 5.
The I/O cable is connected from EUT to the support unit 6.
These are loop-back TP cables.

The TP cable is connected from EUT to the remote workstation.

© © N o g~ w D

The RF cable is connected from EUT to Antenna.

SPORTON International Inc. FCC ID. : PY3FWG114P
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3. Test Software

An executive programs, EMCTEST.EXE under WIN XP, which generate a complete line of continuously
repeating “ H “ pattern was used as the test software.

The program was executed as follows:

a. Turn on the power of all equipment.

b. The PC reads the test program from the hard disk drive and runs it.

c. The PC sends “ H* messages to the monitor, and the monitor displays “ H “ patterns on the screen.

d. The PC sends “ H “ messages to the printer, then the printer prints them on the paper.

e. The PC sends “ H “ messages to the modem.

f. The PC sends “ H " messages to the internal Hard Disk, and the Hard Disk reads and writes the
message.

g. Repeat the steps from c to f.

At the same time, "WGR614" was executed to keep transmitting signals at fixed frequency.

SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 90f132
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4. General Information of Test

Test Site Location . No. 30-2, Lin 6, Diing-Fwu Tsuen, Lin-Kou-Hsiang,
Taipei Hsien, Taiwan, R.O.C.
TEL : 886-2-2601-1640

FAX : 886-2-2601-1695

Test Site No. . COO01-LK, OS01-LK

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No : 03CHO02-HY, 03CHO05-HY, 05CH06-HY

4.1. Test Voltage

110V/60Hz

4.2. Standard for Methods of Measurement

ANSI C63.4-2001 for conducted power line test and radiated emission test,

“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of 6dB Bandwidth

“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of Maximum Peak
Output Power

“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of 100kHz Bandwidth
of Frequency Band Edges

“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of Power Spectral
Density

4.3. Testin Compliance with

FCC Part 15, Subpart C 15.247

4.4. Frequency Range Investigated

a. Conduction: from 150 KHz to 30 MHz
b. Radiation: from 30 MHz to 25000MHz

SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 10 of 132
FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003
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4. 5. Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.

SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 11 of 132
FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule Description of Test Result
15.247(a)(2) |6dB Bandwidth Pass
15.247(b) |Maximum Peak Output Power Pass
15.247(d) |Power Spectral Density Pass
15.207 Conducted Emission Pass
15.209 Radiated Emission Pass
15.247(c) |100kHz Bandwidth of Frequency Band Edges Pass
15.203  |Antenna Requirement Pass
1.1307
1.1310
RF Exposure Compliance Pass
2.1091
2.1093
SPORTON International Inc. FCC ID. . PY3FWG114P
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5.2. 6dB Bandwidth

5.2.1. Measuring Instruments

As described in chapter 7 of this test report.

5.2.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.

3. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak power minus
6 dB.

5.2.3. Test Setup Layout

Attenuator

Spectrum
EUT ] 1 Analyzer

5.2.4. Test Result The spectrum analyzer plots are attached as below

Temperature : 26°C
Relative Humidity : 52 %

B Model
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
1 2412 12.04 0.5 1
6 2437 12.04 0.5 2
11 2462 12.04 0.5 3
B Mode 2
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
1 2412 12.04 0.5 1
6 2437 12.04 0.5 2
11 2462 12.04 0.5 3
SPORTON International Inc. FCC ID. : PY3FWG114P
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Mode 3
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz ) ( MHz ) ( MHz ) Ref. No.
1 2412 12.04 0.5 1
6 2437 12.04 0.5 2
11 2462 12.04 0.5 3
Mode 4
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
1 2412 12.04 0.5 1
6 2437 12.04 0.5 2
11 2462 12.04 0.5 3
Mode 5
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
1 2412 15.00 0.5 1
6 2437 16.24 0.5 2
11 2462 16.28 0.5 3
Mode 6
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz ) ( MHz ) ( MHz ) Ref. No.
1 2412 15.00 0.5 1
6 2437 16.24 0.5 2
11 2462 16.28 0.5 3
SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 14 of 132
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H  Mode7
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
1 2412 15.00 0.5 1
6 2437 16.24 0.5 2
11 2462 16.28 0.5 3
B Mode 8
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
1 2412 15.00 0.5 1
6 2437 16.24 0.5 2
11 2462 16.28 0.5 3
SPORTON International Inc. FCC ID. : PY3FWG114P
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5.3. Peak Output Power
5.3.1. Measuring Instruments

As described in chapter 7 of this test report.

5.3.2. Test Procedure

The antenna port RF output of the EUT was connected to the input RF input of a power meter. Power
was read directly from the meter and cable loss connection was added to the reading to obtain power at the

EUT antenna terminal. The EUT Output Power was set to maximum to produce the worse case test result.

5.3.3. Test Setup Layout

Attenuator

EUT Power Meter

5.3.4. Test Result See spectrum analyzer plots below

Temperature: 26°C
Relative Humidity: 52 %

B Mode 1
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mw) (Watt/dBm )
1 2412 10.41 10.99005839 1W/30 dBm
6 2437 9.85 9.66050879 1W/30 dBm
11 2462 10.11 10.25651926 1W/30 dBm
B Mode 2
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mw) (Watt/dBm )
1 2412 10.41 10.99005839 1W/30 dBm
6 2437 9.85 9.66050879 1W/30 dBm
11 2462 10.11 10.25651926 1W/30 dBm
SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No.  : 16 0f 132
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® Mode 3
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mw) (Watt/dBm )
1 2412 10.41 10.99005839 1W/30 dBm
6 2437 9.85 9.66050879 1W/30 dBm
11 2462 10.11 10.25651926 1W/30 dBm
H Mode 4
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mW) (Watt/dBm )
1 2412 10.41 10.99005839 1W/30 dBm
6 2437 9.85 9.66050879 1W/30 dBm
11 2462 10.11 10.25651926 1W/30 dBm
B Mode5
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mW) (Watt/dBm )
1 2412 6.12 4.092606597 1W/30 dBm
6 2437 6.35 4.315190738 1W/30 dBm
11 2462 6.77 4.753352259 1W/30 dBm
B Mode 6
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mw) (Watt/dBm )
1 2412 6.12 4.092606597 1W/30 dBm
6 2437 6.35 4.315190768 1W/30 dBm
11 2462 6.77 4.753352259 1W/30 dBm
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® Mode 7
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mw) (Watt/dBm )
1 2412 6.12 4.092606597 1W/30 dBm
6 2437 6.35 4.315190768 1W/30 dBm
11 2462 6.77 4.753352259 1W/30 dBm
H Mode 8
Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mW) (Watt/dBm )
1 2412 6.12 4.092606597 1W/30 dBm
6 2437 6.35 4.315190768 1W/30 dBm
11 2462 6.77 4.753352259 1W/30 dBm
Comments Maximum Peak Output Power < 30dBm ( 1Watt)
SPORTON International Inc. FCC ID. : PY3FWG114P
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5.4. Power Spectral Density
5.4.1. Measuring Instruments

As described in chapter 7 of this test report.

5.4.2. Test Procedure

1. The transmitter output was connected to spectrum analyzer through an attenuator.

2. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz VBW as that of the
fundamental frequency. Set the sweep time=span/3KHz.

3. The power spectral density was measured and recorded.

4. The Sweep time is allowed to be longer than span/3KHz for a full response of the mixer in the spectrum
analyzer.

5.4.3. Test Setup Layout

Attenuator
Spectrum

EUT —— 1 Analyzer

5.4.4. Test Result See spectrum analyzer plots below

Temperature: 26°C

Relative Humidity: 52 %

B Model
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -25.09 8 1
6 2437 -24.70 8 2
11 2462 -25.08 8 3
B Mode 2
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -25.09 8 1
6 2437 -24.70 8 2
11 2462 -25.08 8 3
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B Mode 3
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -25.09 8 1
6 2437 -24.70 8 2
11 2462 -25.08 8 3
B Mode4
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -25.09 8 1
6 2437 -24.70 8 2
11 2462 -25.08 8 3
B Modeb5
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -19.97 8 1
6 2437 -19.58 8 2
11 2462 -26.11 8 3
B Mode6
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -19.97 8 1
6 2437 -19.58 8 2
11 2462 -26.11 8 3
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B Mode7
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -19.97 8 1
6 2437 -19.58 8 2
11 2462 -26.11 8 3
B Mode 8
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 -19.97 8 1
6 2437 -19.58 8 2
11 2462 -26.11 8 3
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5.5. Test of Conducted Emission

Conducted Emissions were measured from 150 KHz to 30 MHz with a bandwidth of 9 KHz and return
leads of the EUT according to the methods defined in ANSI C63.4-2001 Section 3.1. The EUT was placed
on a nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

5.5.1. Major Measuring Instruments

® Test Receiver (R&S ESCS 30)
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

5.5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connect to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f.  Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 KHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.
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Test Mode: Mode 1

5.5.3. Test Result of Conducted Emission

Frequency Range of Test: from 150KHz to 30 MHz

* 6dB Bandwidth: 9KHz
Temperature: 26 °C
Relative Humidity: 48 %

B The test was passed at the minimum margin that marked by a frame in the following data

Fite i CO0l-LE
Condithsn : CISPR CLASS-E C001 LISN-92.06-02 LINE
iy { AF ROUTER
MODEL 1 FWGIL4F
FOSWER ¢ 11DASDHE
MEMO 1 SBi CEILIMNG CHDD 118
Owver Ldrmit RBead  LISN [Cahle
Freg Lemsl Lamb Line Levsl Factor Lomw Besour b
EHe AFu¥ dF  dFu¥  dFuW i a8
1 B.151 49, &2 16,77 &5.04 49, .48 o, 1w 0. o6& QF
F 0.153 Z1.96 -34.48% S5 84 F1. 20 0. 1w 0. 06 Rvarags
¥ . FET d5.84 -15.837 &1 21 45.64 o 1w 0. 1% QF
4 B.FET 15,93 -3F5.F% FL.F1 15,73  0.18 0,10 Average
5 B.41% 17,87 =F9. 5% 47.1& 17,37 o, 1w 0,18 Aver.
& |I.Ii'.i- 42. 27 -14.8% §7.14 42.07 .19 0. 10 Q¥
T 1. @26 F7.%4 -Fa.0& FE. 00 X7.74 o iw . is gF
¥ 1. @z 818 -37.50 d46.00 1.5 o 1w 0. 10 Average
w 1%, Be% 1&, 37 =33, &3 %0, 0l 15, BT o,z 0, 38 Rversges
1 1% .85 19.0& -40.%4 &0.00 18,54 oz 0. 30 QF
11 2. %08  F1.E0 -FE.40 0,00 F0.72 o 4% o.49 QF
ir 2. %0F 16 27 -F3.7F F0.0@ 15, 33 o 4% 0.4 Average
Hite $ O - LK
Conditien 1 CISPR CLASSE CO01 LISN.92.06.02 NEUTRAL
iy g : AP ROLUTER
MODEL  FWGEI14F
FOSYER ¢ 1 IDAYSDHE
NEMD i flBi CELING CHO 11B
Owver Limdt RBead  LISN Cable
Freq Level Limik Line Level Factar Liomn Remark
HHx: dfu'r (-1 ] dfu'r Alu'’ (-1 ] dan
i .16 49,13 -15.8% €5.01 48.9% o, 1w o, ox QF
z Bo1Ed 18 &4 -36.37 55.01 18 4§ o 1w 0.0% AveEaqe
¥ B.oFE 45 .61 -16. F1 &L BT 45 .41 o am L L
4 .24 15,67 -F&, 1% WL EF 15,43 o, 1w 0, 18 Rversgs
5 B.4%4 39.2% -17.851 %i.0@ 3%.0% 0. 1w o.1¥ gF
& B.454 11.92 -M.89 4&.80 1172 o.19 0. 180 Rwvecagps
T 1P. 974 EF3.7% -FE.EGF  £0.00  F3.2G o, a3 . iw QF
¥ i0. 978 IFi BT -F8.13 F0.00 F1 37 o ae 0. 20 Aveiage
b 15403 EG6. 43 -3 5T &0.00 F4. BRI o, am o, ae QF
L1 1%.403 F1L. 00 -F7.00 ¥0.00 FO0. .40 o I o, 30 Rversqe
11 JE.140 17.2% =32.71 50,00 1&.4& o.41 0,40 Avsrsms
iz 2d.140 ZTL. 46 -F0.54 #0.00 FD.EF o.473 0.4 gF

Test Engineer

..-‘I"-.":.-'.h_ |I

Neil Huang

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. . PY3FWG114P
Page No. 1 23 0f 132
Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

= Test Mode: Mode 2
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

S = 0] -LE

Conditiom : CISFR CLASS.E CO01 LIS 92.06.02 LINE
EUT : AP ROUTER

MODEL : FWG114P

FOWER 1 110%SG0ELE
AEMO S4B CEILING CHIM L1B
Ovmr Lisdt Emad LISK Cable
Frag Level Liwdb Liss Level Eactar Lows Ferark

MMz ANuT dn  diw¥ ARl 4n an
i 0152 dF E6F -16. 26 &5. %8 4% 46 0. 10 006 QF
x Do1GE A4 -34.43 GF.ER F1_ZV o 1w 0. BE Foverage
k1 0, Z&4 4% 7@ <15 .40 &1.30 4% TR 0,18 0,10 QP
a 0.4 L& 08 -35.50 5190 15 .88  09.18  0.10 Rverage
5 [0.518 40.€3 -15.3%7 &L 80 48 4%  0.10  0.10 QP |
L2 B G111 21 -3R.7F 480 A2 01 0 id 0,10 Bverage
T 18.07% F@.0F -¥9. 97 £0.80 1% 6F O.Z@ 0.E0 QP
[ ] 10.07T% 1921 -WL, 7T 5080 1T.81 0,20 0,20 Ruerage
L] 15 495 18 97 -41.03 &0.80 1% 4T 0.20 D.30 QF

in 15405 15 7% -3 22 G000 15 2% 0.3 0. 30 Rverage
1n E7.24F EZ. M4 -¥V.B6 S0 80 A3 053 0.40 QF

1z ZT.ZEF 1006 -DL. 64 50,80 1T .46 0,50 0,40 Ruerage

Siie :C0n]-LK

Camdition : CISFR CLASS-BE CO01 LISH-22-06-02 METTRAL

BT : AF ROUTER

BIODEL  : WGl 4P
POWER : DI0VWGOHE
BEMC S CEILIMG CHOG 11B
Oesy Ldmit Bead LISN Cahls
Frey Lavel Limil Lipg Lawel FPaclér  Loss Remack

ENE [ gLy AR dAluT AR=T ik £ 1]
1 0.1%1 4% 52 -Li-41 F5.3% 43.1 .10 W0k gF
F 0, 1%1 31 &0 -8 27 55.3% F1. 5% o, 10 . D& Avernge
a 0. FFF A6 18 -16_ 20 E2. 3% A6 a1 10 OF
4 0.X¥F 14&.18 -Fi_Z20 52.19 15 . ¥F 2.10 ¥.10 Awerage
=5 0, ¥EF 4F ¥F -1i&. &0 5H. 37 43 . 1F .10 . 10 OQF
13 0.F5: AF 2 -FF_6F dB_FF 150 w_oim 10 Awerage
K 10.¥1F ¥ .45 -F.5% ED. 0% 22 .FF . F0 WX QF
] il ¥1E IF 57 -FT7 .41 50.04% ZFZ,. 87 i, kb . FE Avermge
] 16 4BE 2456 -35 45 008 23S A k0 @ B0 OF
io 15 . 46E @53 -TF_ 47 50.0@ 19 %% [ ] W10 Awerage
1x BT, HE3 1T .07 -1F. 93 50, .d&% 18, 37 0.4% . 40 I'I'I-cl.'.ql-
iz ET.ReR R Rl -FR_ AR ED.OR 19 LI B w_dn OF
e |
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*  Test Mode: Mode 3
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Hine 1 CO0l-LE
Conditien : CIHFR CLASS-B OO LISMN-82-06-02 LENE
ET AP ROTTER

MODEL  : FWGL14F
FOWER 1 1 I0VYSDHE
NIEMIO :SdBi CEILING CHID 11B
flrer Lamk Epad LISKE Cable
Freg Lawsl Lirak Line Luvwl Facktor Lome Bemarb

EHE dAFul¥ 1] AFu¥ AFul dE 1]
1 B.1S 49.67 -16. 1§ E5.7% 40 46 n.am n.n& QF
¥ B.154  FO0.91 =34, 0% 35,70 30,77 0,18 0,06 Rversge
¥ [B.262 45.9%6 -15.41 £1.87 45.9%% 0.i8 0.i8 QF |
d W.XE2 1600 -F¥S. 3T S1.87 15,80 .18 0. 10 Averags
5 oGk F %4 -16. 06 SE. 00 9. M . i o.i% QW
[ 7 b GdE 1F 03 -F3.97 4. 00 11 B3 n_im 0. 10 Average
T T.%6d 16 43 -43.57 &0.080 1&.0& n.ze n.17T aF
[} T.HE0 14,71 35,27 30,080 14,06 0,78 0,17 Aversge
¥ 14 611 14,97 -15.21 50,08 14.78 0.28 0.2 Averasge
1l d. 411 17 .45 -42.55 d0.00 1&. 94 .2 o.@% Qw
11 2T . &BF X2 64 -3¥7.36 #0.00 FL 7T [T 0.4 QF
ir 2T #BE 17 26 -F2. .9 GF0.00 16, 34 0.5 0. AF P ags
Hiie $ CO0L-LE
Conditien : CISPR CLASSE CO01 LISMN-92.06-02 NEUTRAL
Em : AP ROUTER

MODEL FWGEIL4F
FOWER 1 IIAYSIHE
BEMD  :5dBEi CHLING CHIL 11E
Dwer  Lirdk Eead  LISKE Cable
Freq Lavel Limik Lime Lavel Factor Laoas Remark

EHx dAfuf¥ (=1} diuf dAfu' (=1 (-1 §
i W.oA5d A3 50 -16. 2F &5.7F 49 34 0. i o.0& OF
b B.A%4 FO.9E -3 BR S5.7% FO.BE  0.1@  0.0& Average
: B.26F 44 F0 -16. 2% &L 1% 4470 o, im 0. 1w OF
4 W, PR 15, 7% =35, B 51, 1% 15, 0% n, im 0, 18 Rvermsiqe
5 400 4.0. 4 17.01 %39.&% 40408 o.1d o. 1% JF
[ P.d0F 1. k¥ -F5 .41 47.6% dF 0E 0.1 0. 1% Awerags
7 1B 878 23_B% -36.11 £0.00 23.3% 0. 3@ 0.2% OF
& 1. 478 2i. %2 -2@.08 SO0 00 L. 42 0.8 0.2 Average
» 1%. 963 26,50 -33.50 €004 25.%0 0.2 0, 38 QP
1m 1%. 863 27,40 =27.60 30,00 FL.EG@ 0.3 0,00 Rvsrsms
11 .29 e | | Jh,. &2 &0, 08 ZF2 855 [ | o.4% gF
1z 26291 1975 -30.9% 5000 18.42 0.4%  0.40 Avecsgs
.-'r"'..’:{.* T |I
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*  Test Mode: Mode 4
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Site : CO0L-LE
Conditian ;| CISPR CLASY-B OO LISMN-22-06-02 LENE
ET AP ROTTER

MODEL FWGLI4F
FOWER 1 1 I0WYSDHE
NIEMIO :SdBi DIFOLE CHOL 11B
flrer Lamk Epad LISKE Cable
Frag Lawvsl Lirok Line Lavwl Facktaor Lomy Bemarbk

EHe dEu¥ dF  dFu¥  dFuW di 1]
1 WOASL 47.78% -16.08 E5.96 49.87 o, 1w n.o& QF
z W11 74,40 -1, 56 35,96 F4.74 0,18 0,06 Rversge
¥ [@.26d d4&. 20 -15. 04 €1.24 4&.00 0.18  0.10 QF |
a BodEE 1E.EF -3.56 5124 16.48 .18 0. 18 RAvarags
5 B.HET 40, 35 -15. 65 S6.00 40,15 o 1w 0. 1w QF
[ B.BET 11 67 -34.323 46,00 1147 o 1w 0. 10 AVEE e
T E.9RT  FA.B2 -Z6.6R BD.0@  FT. PR n.ze 0. 20 Aversgs
] & BE% 75,43 -34,.57 &0,00 25,03 O0.F@ 0,70 OF
¥ 1% 711 29.84 -20.04 50,00 29 .34 0.280 0,30 Aversge
b L] 1%.T1F F1.84 -268.14 #0.00 F1. 54 o.xd 0. 3% QF
11 dd.¥54  FE_SF -X7.08 #0.00 FE.OAS o 3% 0. 3% QF
1r 24,354 FL.53 -18.47 S0 00 R0, 74 o 3% 0. 3% Average
Hite 1 CO0L-LE
Condithen @ CISPR CLASS B CO01 LISN-92.06-02 NEUTRAL

EUT i AF ROUTER
MODEL : FWGII4F
FOWER  ; 110VAGDHE
AFEMO  :SdEi DIFOLE CHOL 118
Oyme Lirdk  Head LISH Cable
Ereq Lavael Limil Line Lavel Faclar Lo@s Bk

HHr  ABuY AR ABuY ARuY am FT]
a .15 49,50 1. 44 &5, 54 49, 34 o. 1w o, o0& JF
F 0151 ¥4 64 -F2_ 80 5584 FR.48  0.18 0.04 Brerage
3 b d 46 ET -16.3F €2 8% 4647 @ 46 0.1 OF
d . FiF FO.EG6 -F2 .54 S2.8F IFO.15 . 1w 0. 1F A ajs
5 B_3PS 42.97 -16.61 59.5% 42.77 0.1@ 0. 1@ QP
& 0.3F8 13,44 =36, 14 49,58 13,74 0,18 0,10 Rversge
T 11 . Taw Tk, AP 23, &0 %0, 08 5, 79 o, 1w o, 21 l.'r-l.'.Fl
& 11,260 2H.04 -31.96 40.00 27.51 0.3¢ 0.23 QF
] 1T 696 29 38 -30.62 SO 00 FE.ME 0.3 0. 80 Averags
i iF. 696 2258 -27.42 0.0 .88 0.3@  0.50 OF
i1 24.3F55 FL. 1% -FR.B1 &€0.00 F0.41 0. 3% 0.2% OF
12 24.35% 29,87 -20.13 008 F9.0F 0.RF 0,3% Aversqe
.-'r"'..’:{.*-' |I
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= Test Mode: Mode 5
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

i 00K
Conditien : CISPR CLASSE COO01 LISN-92-06-02 LINE
3l § : AP ROUTER

MODEL :FWGIL4F
FOWER 1 IIAYSIHE
AEMO  :5dEi DIFOLE CHOG 115
Dwer Limdk Bead  LISK Cable
Freq Lavel Limik Lime Lavel Factor Laoas Remark

HHx  dABu¥ di  dABu¥  dSu¥ s ds
i boASE 4% 80 -16. 0F E£5.8F 49 64 . i o.0& OF
& b A%5F IR E& -FZ.0F 5. BR FA.TO 0. 1w 0. 0§ AvEEajs
: ] B.FEL 4657 -15.13 €177 46.39 n. 1w n.1e Qr
a W71 16,017 =39,5% 31,77 15,97 0,18 0,18 Rversge
5 [#-538 41.0% -14.9%1 %6.00 40,09 0,10 0,180 QF |
& B.SEE 12 23 -33.77 4E.00 1. 03 .18 0. 18 Ararags
T . W50 F5.71 -3d4. 2% E£0.00 X531 0.2 o.&d QW
¥ .50 FA.?F -EFGLET O GD.0é FR. B3 0.zl 0. 20 AvErajs
] IT. €97 ZL. 62 -XR. 2% &D.0@0 31.13 n.ze 0. 3¢ OF
L AT.&9PT FR.BEQ -F1.Z0 50,08 ZFA, 3@ n.ze 0. 3 Rvermsigs
11 4751 11,50 ~10.42 50,080 30,01 0.38 0.3% Aversge
i1F 24953 A 2d -3E.%4 ED. 0@ B2 .49 .38 o.%% QF
S = 0] -LE
Conditiom : CISFR CLASS.E CO01 LIS 92.06.02 NEUTHRAL
EUT : AP ROUTER
MODEL : FWG114F

FOWER 1 110VAGI0ELR
AMEMO 548 DIPFOLE CHOG 11B
Over Limit B iadl LISH Cable
Feig Lavel Lismib Lisi Lavel Eacler Lows Raask

Wl AFuT dn dlwl Aful <0 [ 11
i w151 4% 56 -16. %8 &5 .%F 4% _d4b 0. i o0& QP
. 0151 23 64 -32.2@ G5 8F P AR 0 10  0.0E Mverags
a 0,767 44.7% -16,76 &1.21 44.7% 0,18 0,10 QP
4 . 2&7 1%_32 -35. 09 51.21 1%._12 0.1 o.10o jmlq-
5 0585 3705 -18.95% SE. 80 36 45 0.180  0.10 @P
[ LT F BT -36.13 4d&. 8D #_&T LI 1 0. A0 e dge
7 £.120 FE.0Z -33.98 &0.80 P5.87 0,25 0 2O @
L ] h. 130 2N, 90 ~Fik. 22 50 . 0 2737 o.z5 0.3¥0 Rueaage
] 17. 6% 82 34 -27. 64 &0.80 91 0 0.9 0. %0 4P
1w 17 6%  29_2% -20.71 GO.B0 PE_E% 030 0.0 Bverage
11 F4.3%% 39.3F -19.67 SD.@OD ZH_0% 0. 3w 0.9 Fwer aage
1F 24 153 11. 0% =F@. 11 &0, &0 11.11 o 1% 013 gp
e |
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= Test Mode: Mode 6
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

i 0N LK
Conditien : CISPR CLASS-E C001 LISN-%2-06-02 LINE
Erm : AP ROUTER

MODEL : FWGEIL4F
FOWER 1 IDAYSIHE
BEMO  :5dEi DIFOLE CHI1 11E
Over Limdt Bead LISK Cable
Freq Leavel Limdk Lime [Level Factor Loss Remark

EHz  dBu¥ dil  diu¥  diu¥ dil dll
i .15 49 . 8§ -16.0F E5.8BF 49.70 0.1 o, 0§ QF
4 .15 ER.F¥ -F1. B® 55.BR® E3.B3 n.iw 0. 0§ Averape
:] [B.2%6 45.5%3 -15.03 E1.%6 45 33 n. 1w . iy g |
4 B 7% 16,06 -35,%0 F1.% 15, B& 0,18 0,18 Resrsge
5 B.544 40,95 -15.0% S6.00 40.95% 2 0.18 0,18 QF
& 544 12,18 -F3. B2 4E.00 11 .98 o.iw 0. 18 Rvesags
T F.F0@ 18.70 -F1L. 30 S0.00 18,39 [ ] 0. 20 RAvacags
¥ F.300 FL OBA -F0.18 &0 .00 Ei.d4 L4 ] .2 OF
¥ LIT. &9 Z9.93 -ZL.DT D .00 FR.4F n. zw [UREEL L T
Ll IT. 696 3FIZ.0@ -F7.97 &0, 00 1. 5@ n.za o, aw gF
11 24,351 31,33 -Fe.&0 &0,.00 32,85 0,38 0.3 QF
h 24953 F1.E5 -18.85% S0.00 ¥0.pa o. a8 0.3% Avecags
Hine 1 CO0l-LE
Conditien : CISPR CLASS-B OO LISMN-22-06-02 NEUTHRAL

EIT 1 AP ROTTER
MODEL  : FWGL14F
FOWER 1 1 I0WYSDHE
NIEMIO (AR DIFOLECHLL 1R
flrer Lamk Epad LISKE Cable
Freg Lawsl Lirak Line Luvwl Facktor Lome Bemarb

EHe  dABu¥ AR AFu¥  ARuY FT] FT]
1 0152 49.%56 -16.33 &5, 49,48  0.10 0.0& OQF
z i, 182 Z1.3% =32, 54 ¥5.0% F1,1% o, 1a 0, 0& RAversqes
¥ B.243 45.70 -id.21 €1.9% 45,58 o.ia .1 Q¥
a B33 15 76 -F6.23 S1.9% 15 56 0.18  0.10 Arverage
5 w_odEF I 46 -17. 6% F7.15 F9. Z& 0. i o.i% QW
& B4R 19 90 -F7_F6 47.15 19.7@ 0,18 0. 10 Average
7 €170 F3.7% -F6.PZ S0.08 F3.3F 0.2% 0. P Rverage
L ] &, 170 F5,84 -4, 0% &0, 0F 75, 49 n,zs n, g QF
¥ 1T.£9% ZFH. &2 1. 138 %0.00 FA.O02 o.1x 0.1F Averags
1 AT . 495 F1 9% -F@a.03 £0.00 FiL 48 0. & o. 50 QF
11 24354 2189 -2 11 £0.00 F4. 41  0D.3% 0. 8% QP
ir .35 F0.BF -19.67 B0 0@ FR_55 0. 3% 0. 2% Averages
.-'r"'..’:{.* T |I
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 7
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Fite : CO0L-LE
Conditien : CISPR CLASSE C001 LISN-92-06-02 LENE
laly : AP ROUTER

MODEL FWGIL4F
FOWER  : 110VEIHE
BEMO  : 11E (CHDL) 124dEI

ey L § Remd LISK Cahle
Freq Lemsl Lamk Line Level Fector Lomw  Remea b

FHE dAFul B AU dAFul i 1]
1 F.15%4 30,14 15. 62 &5.70 0,08 o, 1w o, o0& {F
z B.154 .47 -F1.81 $5.78% .01 0. 1w 0. 04 Avrecagps
¥ B.EED 46,21 -14.61 &0.82 46,01 o, i o, i OF
4 R0 15 . BRF -34.9F WD.RY AN D o im 010 v s
5 |i 40& 47,10 =11, 84 %6, 74 42, 1@ o, 1 o, 18 gF |
L3 W.dbBd 13. 04 -%3. 20 4. 24 1. B4 o. 1w 0.10 Arersgs
¥ F_ 300 ¥ S5 -F8.4F €£0.00 Fi.iF [ . Edh OF
¥ ¥ 300 18 B¥ -F1L. 10 H0. 0@ 18 4% n_Ew 0. E0 v s
k] 1%, T4 ¥3,.7F <-F&,.FR &0.0D0 37, F3 n,ra o, 18 Q¥
iw 1¥.T14 FL.71 -18.2¥ F0.00 ¥L.ZF1L o.zw 0. 30 Arersgs
11 24354 FL.74 -d18.2F F0.00 Fi.01 [ 0. 3% Avarais
iz 24.3%  F2. R0 -E7.E0 ED_ OO FE.0F o, ag o, 2y OF
Site : CODLLE
Conditien : CISPR CLASS-B CO01 LISN-92.06-02 NEUTRAL
EUT : AP ROUTER

MODEL :FWGIL4F
FOWER  : 110VASDHE
RO 10E(CHDL, 12dEL
Dyer Limit Baad LISN Cabile
Feeq Level Limdk Ling Level Factar Lows Remank

EHzx dAfud =8 dAluT Aiui =18 =8
1 .152 49.B2 -16.07 £5.8% 43,66 0. 18 0 0 QP
F. [ B FH . RT =31, FF 5. .08% 4, 51 o, Im 0, D& Aversge
¥ [ 5 1. 1 15. 9% ~Tia. 28 2. 27 15. 9% o. 1% 0. 18 Arersgs
d B_FES 4E P -16.06 £2.27 46,02  0.i® 010 QF
5 1890 17 08 -FA_8F A6 08 16 87 0,11 0. 18 Rverage
& 1,890 24,39 -3L.6L 56,00 24,18 0,11 0,18 QP
T . % T2, 58 2. 42 &d.oF  F7.17 o. 25 o.zZa F
& £ 253 -24.77 S0.00 24,78 0.25 0,20 Avecags
» 15 620 2320 -F6.BO EO_ D@ 22 6@ 030 0.3 OF
i1 15 670 3L, 60 -18. 40 S0.080 FL. 08 0,30 0,20 Aversge
11 1%.T12 ] | ;7,42 0. oy 11, 70 o, 1w o, 1@ QF
h - L% TF1E FL.0F -18.97 S0.00 F0.43 o, a3 0. 50 Avecags
. .-‘"'..’:.”-' lI
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 8
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Fine 1 CO0L-LE
Condithen @ CISPR CLASS B 001 LISH-22-06-02 LINE
EIT 1 AF ROUTER

MODEL :FWGI14P
POWER  : 1 10V/0HT
MEMO  : 118 (CHDG) 124B1
frar Limik Huald LISH Cablae
Fiwiy Lawvael Liwit Linié Laval Fetlae Lods B b

il daRuy dag  dRu¥  ARu¥ daR R
1 W.152 %0.14 -15.70 &5.0F 0,00 0. 1% o.oe gF
2 .15 4 84 -FL.0F S5 B .70 0. ie 0. 08 Rvesags
¥ LELY 47.8% -15.00 €285 47,65 . iw o, i QF
i B.F1F ED.BA -3F. 04 F2.OBS OFD.EL . iw 0. 10 Averags
F WAL AZ. B0 -13. BT FE. BT AZ. &0 . iw o 1w QF
L B4R 13, 2% -33.42 46, 8T 13.0% LR L o, 10 AveErsgs
T B.0121 4. 41 ~015.5% &0, .00 34, 01 o, zo o, za gr
B.¥EY ID.S5 -Z9.45 S0.00 F0.15 o.ze .20 Aversgps
5 LF.Tid 4. 08 -25.9%2 €0.00 35.5% 0. 3w .30 gF
L] I¥.T13  ¥2.4% -17.57 S0 00 FL. 9% L ] 0. 30 Averape
i1 24.F¥53 FL.8d -18.1& F0.0@ FL. .07 [ ] .33 Average
iz 24.F¥53  FF. PO -F7.10 &0, D@ RE. 23 n. a9 o3y or
Sdie CO0E-LE
Conditien ; CISPR CLASS B CO01 LISMN.¥2.06.02 NEUTRAL
HT AP ROUTER

MODEL  FWGI14F
FOYWER @ 1I0NYSOHE
MEMD i 118 {CHMG) 1HEI
Ower  Limik Bead  LISN Cahle
Freq Levsl Lirok Lime Level Factor Lomn Remaak

EHr  dA8uf dF  dFu¥  dBu¥ T T
i B_oASE AF B -16 1d &6 00 4% 7D 0. im 0. 0n& OF
2 B.1%0 .9 -3FL.0L 600 P.BZ 0,18 00§ Averame
| W FED 44, .50 =18, 74 &0, n? 48, 18 o, Im o, Is gqF
L . TED 14. %0 75, B4 50,82 14. 78 o. 1w o. 1% l.'r-l.'.F
5 1,088 24.4% -31.51 S6.00 4.2 0.11  ©0.10 QF
£ 1888 16.83 -29_17 46 .00 16 6F 0.11 0. 10 Averags
T . AZd F.OT -F5_ 823 FO.00 FIOEF 0. 2% 0.2 Averapes
® €170 P66 -33.%4 €0, 08 & 0L 0. E% 0. Z0 QF
» IT.696 29,51 <2047 %008 FE.91  0.3@ 0,00 Aversqes
p L] AT. &5 J2. 02 x7. 70 &0, 09 TL,. 43 o. I o. 1w gFE
11 24.953 $1.95 -28.45% 4000 F0.71  0.3% 0.8 QF
13 24353 056 -19.44 SO0 00 F9.7E 0. 8% 0,89 Avecage
.-'r"'..’:{.*-' |I
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FCC TEST REPORT

Report No. : F370909

*  Test Mode: Mode 9

Frequency Range of Test: from 150KHz to 30 MHz

6dB Bandwidth: 9KHz
*  Temperature: 26 °C
Relative Humidity: 48 %

B The test was passed at the minimum margin that marked by a frame in the following data

Vit $ COn-LK
Conditien 1 CISPR CLASS E CO01 LISH-22.06-02 LINE
EIrT : AF ROUTTER
MODEL 1FWGEI14F
FOSYER 1 HAYSIEHES
NEMD 1B (CHIL) 1HEL
DOyeg  Limil Biail LISH Cable
Freq Level Limdk Limne Lewvel Faotor Lows Remarhk
EN=z dlu'T (-1 dAlu'l ARu¥T (-1 ] (-1
i B.A5F F0.1% -45.91 £5. 8% So_o02 . il o.0E QF
4 .15 HL5F -FL. 36 FH.8Y AL AT o im 0. 0§ Averaps
¥ B_oF1E  ED.SS -FE.DA SBZ.FE&  ED.VG 0. 1w 0. 10 Fowe s
4 B.FIE 47.9F -15.03 EF.PE 47.73 L o, 1w qF
] W34 15, 13 . F1 47 315 1%, 53 [ 0. 18 Awver.
L 3 B384 45.00 ~-04. 21 %9, 3% 44. 88 0. 1% o.19 |JF
T . ¥4 EI. BT -FE.1F £0.00 F3.4T [ o.&d QF
¥ E. 3k 19.9% -FI0. 07 So.00 1% 5% [ 0. 20 Avaraps
¥ AT.&%& EI. L% -ED.EL FO.00 EB.E¥ o g 0, 20 Average
i AT . €96 FL.BZ -FR. 13 &0 .00 3L 32 n.za 0.2 Qr
11 1¥,.TIi1 T 40 -F5 60 &0, 00 33, 7R n,zo o, 1 QF
iz 1¥.T11 32.41 1?2.57 %0.08 JL.9%] o.zo 0. 18 Rversms
e  CO0L-LE
Conditien ; CISPR CLASSE OO0 LISN-92.06:02 NEUTRAL
EUT 1 AP ROTTER
MODEL :FWGI14F
FOMER 1 10WYSOHE
MEMO 1 (CHID) 12dEI
frer Larm Bemd LISK Cahle
Freq leawsl Lamt Laime Level Pactar Loan Bemour b
EHz AFul i dFull dFull i dB
1 BB 49 B2 -15.9%F EN. B 47 68 o, 1w o .ng QF
& o154 F3.97% -FL.BD 5. BRF F3, A3 n, 1w 0, D& Rwsrsiqe
| .2 44,01 1&. LT &1.00 44, &1 o, 1w o, 1a ¥
a4 .4 14. B3 ~F&. LT SL.00 14, &3 o. 1w 0.19% Avrersmgs
5 1.¥0% ZF2. B -33.18 Sé.00 I S5F 0. 14 o.1n Qr
[ 1. F0% 417 64 -Z8_3& d4€. 00 17 .40 0. 14 0. 10 Averagps
T &S0 F7.50 -F2. 0 ED. OB EV.OG nEs o Em QF
& . @5d PN FR -FH.7L ND.DD P4 B4 n.E% 0. F0 Rwersiges
¥ 1LF 5A% F5, 18 T4 a4 %0, 00 F4 BN o, am 0, & Rvsrsipes
iw L. BEY TH. 45 ~¥0.5% &0.00 FH.HY o. 1w o.2d F
11 1%.T15 F9. 21 -X0.7% So.00 F8.E1 .30 0. 30 Rvuarags
iE 1H%.T15 Fi.04 -FE_ 96 &0.00 F0.44 . am o3 or

,.r"’{ v
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 10
= Frequency Range of Test: from 150KHz to 30 MHz
6dB Bandwidth: 9KHz
*  Temperature: 26 °C
= Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Hine 1 O] -LE

Condition : CISPR CLASS-E COd] LISK-92-04-02 LINE
ETTT : AP ROUTER

MODEL :FiWGL14F

FOWER 110G
BIEMD 1 DBdE{i FATCH CHDI 118
Dver Limdt Baendl LISH Cabls
Freq Lewvel Limdk Lime Lewvel Factor Tnms Rerurk

MHe dFuf dB Bl dEu¥ Al 1]
1 B.1%E S0.08 -15. B9 &5.E% 4% @4 o 1 0. B @P
I o. 153 4. 3W L, 52 5% .05 2417 0. 1w 0,06 Rueaage
¥ B %1l 45_ 8% -14. 68 &0 350 45 &3 [T ] o.1i0 g
d 5 F ¥ y = 3 3 P g
L] ISR 3P 61 -16. FF TE. RO AF_41 o 1w n. in QP
[ ] 0,.5%% 11 3% =14, &7 4&.80 I11._1% o, 1@ 0,10 FReearage
T .29 3. 48 -%6.%2 &0.80 23_08 0.20 0.Z0 QP
] 6 % 13 @7 -31.13 G0 B0 1% 47 ] ] 0. F0 Fener age
* 17. 6% Bi 8F -FE. 18 &0 80 3132 i Em 0. 30 OF
Ty 17.6% Z9.@% -FL. 15 O.@0 FE.3%  0.F0 0,30 Rwerage
11 23. %403 3_24 5.4 4D.¥0 IF_HE 0. 1& 0. gp
iF 23.7%d4% ¥ 41 -F0.59 Gb. @D FE_&T 19 0. %8 Rvarage
Site 1 O] -LE
Condition : CISFR CLASS-E OO0] LISKSZ-06-02 NEUTHAL
EUT 1 AF ROUTER
MODEL  : FWG11AF

MEMO  : IBIBI PATCH CHIOD 118
flver Lisdt | ER T LISE Cshls
Froag Level Liroak Lims Lewvel Fsctar Lows Banark

MH& AEuY dB dRwl AR il i1
1 .19 47 66 -16.17 &% TR 4% 00 o, 1 0. & QP
r o, 154 1. 58 =0F.Z0 5%, TH X34 o, 1a 0, b6 Rusrage
¥ B.226 4d.91 -1d.09% &F. 00 44 51 .18 0.10 e
L W.oEdh 1% 9% -F: BT SE.ED 19.TF 0. 1l 0,10 R age
L3 0. 3%F 40 7% -17.%1 GSE.d0 A9 5% 0. i 0.10 Qp
L3 p.A%E 14.91 -F6. 09 4. 80 311 71 L 1 0,10 Rwerage
T A oldR ZF&.3F -F3.68 &0 @D 2% _AT7 0. Z% 0. Fn gp
L ] &, 130 74 0T =F%,91 50, &0 e n,zs 0o, xn lm-r
¥ 1z, 59F Z0.01 J71.9% L 1] 2T 4% o. 13 0. Fi QP
1% 13 5% 33 9% -FEL. 02 Sh. @B I3 _43F . an 0. Fé Ruwerage
il 17 6% 2% 21 -F0.7% SO dbDd FE_&1 0.3 0.0 Feearage
ir 17 . 636 B 4% -¥7.5%52 &b @0 31_a% 0.3 0.%0 op
.-'HJ'-.’E T |I
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FCC TEST REPORT Report No. : F370909

Test Mode: Mode 11
Frequency Range of Test: from 150KHz to 30 MHz
*  6dB Bandwidth: 9KHz
Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Sim : 0001 -LE
Conditiom : CISPR CLASS.E CO01 LISN.92-06.02 LINE
EUT : AP ROUTER

AODEL 1 FIWGL14F
FOWER 1 1OV RIEHE
BEMO  : IBdEi PATCH CHIM 118
Over Limdt  Reod LISH Cabls
Freq Lewvel Limdkt Lime Lewvel Factor — Loss Benack

M  dBuf dil diml dBu¥ Al dil
i 0. 154 So.0W -15.784 5.7 4% 8d L L o.eE QF
& 01654 E3.6d -3E.14 G5.TR IF 4% L L 0. 0E Fverage
kS [0 341 44,82 -24. 36 55,18 &7 o aw n.oin gr |
4 0,341 15%.01 -34,15 4% 18 14 .83 0,18 0,10 Rusrage
5 0. 564 40.3% -15. &1 S6.080 48.1% 0.18 0,10 g
& 0544 1L ET -34. %3 4E.9D0 11 47 o iw 0.10 Fverage
T .10 4.9 -F5.06 &0.0D 34_G54 ol 0.E0 QF
¥ & L0 EZ.@F -ET.17 GO.BD EZ_4F [ 0. ED B age
> 17. 6% E.9%F -ZL.07 0. 8D 2R AF L1 ] 0. ED Wover age
LL] 17. 6% J2.00 -FA. 00 &0, @D 30050 L] LR L

11 74.1%4 11.24 ~26.76 &0.80 12 47 0.310 0,39 QP

1z 24954 51 E% -18.35 S0.80 8.4 o. a8 0.59 Rverage

Sir 00l -LE

Conditom : CISPFR CLASS-H CO0] LISH-92-06-02 MEUTR AL

BT : AF ROUTER

MODE. FP%GII4P
FOWER 1 10VSRIHE
RERD : VAR PATCH CHIN 1B
Ower Limdb Bz awid LISH Cable
Frag Lavel Limii Lina Laval Faclbox Loss Ramashk

¥HE  dBWY AF  dBuY  ABwY AR AR

i 0,151 49 72 -24,.27 &5, .94 49 5i 0,20 #. 0 gF
2 D.151 .73 -31. 21 SE. 5% H_57 ] B_0E Twer e
S b.25% 45 87 -d€. 40 £8.FTF 43 _£7 o db d_id QP
- 0,39% 14 37 =25, %0 S8, 2T 14 17 o, an 8,18 Reersges
b 0.432% 3340 -17.75% ST.1% ¥R _Z0 o.1m §_1% OF
[3 D.43% F0_32 -26.8% 4T7.15 Fo_12 o.40 0. 18 Hvarasga
a 6,18 Fé. 42 00,50 G808 F5 %7 0,29 [ -1 W] ]
a2 6. 178 H_15 -25 8% Sh.08 F3_TD m_2%5 028 Rwerge
L 12 06T I 47 -30_53 Eb.0b  F3_F2 o. 30 a_25 QF
in 17 . 0D&ET 34.%1 =29 49 S8, 08 F3_wa o, an 8, 2% Reersges
11 17.59%T7 Z8_%1 -21. 1% Se.0& ZB_F1 o._3o .28 Rverage
iz 17 . 69F 31 72 -2 . FE Eh.00 31 12 0. 30 o_Eh gp
] 7
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FCC TEST REPORT Report No. : F370909

= Test Mode: Mode 12
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Site : CO0L-LE
Conditian ;| CISPR CLASY-B OO LISMN-22-06-02 LENE
ET AP ROTTER

MODEL FWGLI4F
FOWER 1 1 I0WYSDHE
NIEMIO : 18dBi FPATCH CHID 1B
flrer Lamk Epad LISKE Cable
Frag Lawvsl Lirok Line Lavwl Facktaor Lomy Bemarbk

EHE Lil 2T dB AEuY AFuY dE B
1 B.1%4 0.4 -15. ™ &5.7% 49.88 o. 1 0.ns Q¥
z W18 74,40 =31, 38 39,78 74,74 0,18 0,06 Aversge
] [W- 347 46 91 -34. 95 &1 0k 46 91 .10 .10 QF |
d Bo2AT 16.54 -35.8F Si1.84 1&. B4 [TRET ] 0,18 RAwesrags
58 A7y d2. 41 -15.9%5% 56 3§ 42,21 . 1w 0.1 QF
[ ATy 13 0% -33 31 46 2& 12 BG o, 1w 0. 10 AveEEags
T E.1Z0 ES5. 0@ -3F5.00 &0.00 4,60 n. .z n.:e QO
[ &.170 Z7.83 =27,17 0,08 7,43 0,28 0,70 Aversge
¥ 1% 712 30.2% -19.71 50,080 29.9% 0.28 0,30 Aversge
1l 1% TFi: ¥2_ %4 -¥7. 64 #0.00 F1. 84 .2 o. 50 QF
i1 2F. T BEF -F5.5F €000 F3.9%4 0. 3§ 0. 3% QF
ix 2F. A X9 .41 -X0.5% S0 0@ AL ED 0. 3§ 0. 3% Averajs
e $ ICO0L-LE
Conditien | CISPR CLASSE O] LISN-92.06-02 NEUTRAL
EXT { AP ROUTER

MODEL FWGIL4F
FOSWER : 11I0ASOHE
RO 1BdBi PATCH CEIL 11B
Ower Limik Bzaidl LISK Cable
Freq Lewvel Limdk Line Level Faotor Lows Remark

ENx dAfu'T (=1} dBuT diu’T (=11} (-1 |
i w158 49 %4 -16. 24 €5 9F 49 5% o, i o0& QF
. 0150 F.ET -31.31 S5.9% .51 0,18  0.0§ Average
3 B P51 4557 -16. 1% £1.72 45.37 O0.1% 018 QP
4 251 15,33 -36,3% 3,72 15.13 0,18 0,10 RAvecsge
5 W, 434 19,48 =17, &% %F7,.17 19, 20 o, 1w o, Ia Q¥
[ ] B.434 X0.on% -7, 12 &+7. LT 19, 85 o. 1w o. 1w I.'l'Il.'.F
T #. %21 X5.5% -3d4 41 €0 00 IS5 i1 [ -1 3 o.:a QF
& £l K44 -2R.56 S0.00 X086 0.2F 0,20 Average
» 17697 3080 -FE.BG E0_ 0@ 20.P@  0.34 0.3 OF
1 17.697 29,03 -20,.97 S0.080 FE.43 0,30 0, 20 Averasge
11 4. F5% F9,.9% =F0 0% %EO0.0@8 F9§, 1T o as 0, 1% Rversgs
ixr 4. 1455 JL. 5% =-20.41 &0.00 0. Bn o1y o.3% gF
.-'r"'..’:{* T |I
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FCC TEST REPORT Report No. : F370909

= Test Mode: Mode 13
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Hine 1 CO0l-LE
Condiiian : CISPR CLASS-B OO LISMN-82-06-02 LENE
ET AP ROTTER

MODEL  : FWGELI4F
FOWER 1 1 10WYSDHE
NIEMIO  SdBi CEILING CHOD 116G
wer LamE LU T LISKE Csabhils
Frag Lawvsl Lirok Line Lavwl Facktaor Lomy Bemarbk

FHe dBu'¥ dE  dFu¥  dBu¥ i 1]
1 B.OAS1 47.58 -16.3% E5.93 49,42 L n.os QF
z .11 F7.40 -33,8%31 %8,91 27,74 o, 1w 0,06 RAversges
| B FAF di.E€3 -15. 8T £2.38 4&.435 o.1is i.is Q@
i . 23T d6.49 -35.80 52.20 16.20 0.1 0. 18 Averags
5 [B.45& 41 85 -14.%2 §E.77 4165 [T ] 0. is QF |
[ boASE 19 .17 -33. 60 46 7T 4E. 87 o 1w 0. 1k Fverage
T ™R EFR.ER -27.7@ B6.0@ ZR. 1D nim o 1s QF
[ ] [ 1) 7.48 =3@,%2 4&, 08 .78 o, 1 0,18 Aversps
] B.o4%3 15.7% -84, 2% S0.080 15,37 .z 0,10 Aversge
b 1] E.d4%0 17.%8 -42. 62 &0.00 17.00 . .18 QF
i1 FTF. 44T 16 24 -F5. 76 SO 0dF 15 5F n.sF . Al Averags
ir 2T. 8447 FL 0@ -F3 08 &0.00 Fo.0F [T o.4d OF
Hite : OO -LE
Conditiom : CISPR CLASS E CO01 LISTN 920402 NEUTRAL
EIT : AF ROUTER

AMODEL 1 FWGL14F
FOWER 11D
BEMO 1 5dBi CEILIMG CHOL 116
Dwer  Lismit Bead LISK Cable
Frog Lewel Limdk Lime Lewvel Eactor Loss Remark

UME  dBuT A0 dAlwl  dBu? an T

1 0.15% 49 .46 -16.39 §5.85 4538 0.18 D.0E QP
. 0.15% 24 9% -33.87 G585 4. 8F 0 40 006 Bverage
E I _ZdE A% 6T -16. 20 &1 . %F A45_37 LI I 0. in0 oF
4 0 P48 15 5% -36,27 SL.8F 1%.3%  0.18 0,10 Rverage
5 0 488 40 && =17,.017 57,89 48 4& o, Im 0,10 gp
L] o. 498 122 ~05.47 47 . &3 1.0 0. 1w o.10 lll'rlq-
7 1.200 18.41 -37.39 SE.80 18 3% 0.13  p.10 g
' 1,208  £.87 -39 63 4680 £ 1d  0.43 010 Bverage
] 16. 063 57 4€ -32 54 &0 80 P& &€ 0. 88 0. 30 OP
1w 15,063 P2.31 -27.69 SO 80 FL.TL 0.3 0, 0 Rverage
11 PE.LFP 18 44 -FL.56 B0.80 IT.61 0.43 0,40 Rverage
p Fh, 1% 23 &1 - | (2 1] 24.TH o.%1 0.40 QP
.-'r"'..’:{.* T |I
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FCC TEST REPORT

Report No. : F370909

*  Test Mode: Mode 14

Frequency Range of Test: from 150KHz to 30 MHz

* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %

m The test was passed at the minimum margin that marked by a frame in the following data

e = 0] -LE
Conditiom : CISFR CLASS.E CO01 LIST-92.06.02 LINE
ETT : AP ROUTER
MODEL : FPWGLL4FP
FOWER @ 1 10SGOELE
MEMD 2 SdHd CEILING CHIM 110G
Owmr Lisdt Emad LISH Cabla
Frag Lowvel Liwik Lims# Level Eactar Lioes Rimark
HEx AluT dn diwl Alu® =0 il
i W i6d d¥_dE -15. 80 &5 . FE AN _FH . iw .07 Op
S o164 13 81 -F6. 45 G5 . F6 1% &4 1w 0. 07 Tverage
k] B.747 46.32 -15. % &1. 86 4§ 17 L] n.1m aP
4 0.247 14 1T -¥5. &% B1. 86 1597 o.1% 0.10 Rormaage
5 [0 4% 42 0@ -14.89 5689 41 ad . 1w n.io Qe
[ odd® 13 1% -33.71 6. #¥  1F W% 1w 0. il Feeerage
T L1460 7P0.04 -35.96 SE. @80 19.7TH oo1s 0. 1m ap
L | L.4%0 o 4T -39,.%1 4&.80 .22 o.1% 0.10 Rueaage
k] 4% 1€ 3% -33.70 S0 80 15 _9%F ] ] 0. 18 Fveragu
ik 4% 17 8% -d2. 18 &0 B0 AT _44d . Ew .18 OF
n FA.ZFT PA_GEH -IN. AN &0 @0 FF_61 L2 n.o4an Qe
1r Z0.Z2%7 Z20.2% =39.71 S50.80 1% 1% o, 54 0.40 Ruerage
Bite r CO0l-LE
Conditien ; CISFR CLASS-B OO LISMN-22-006-02 MEUTHRAL
EUT 1 AP ROTTER
MODEL  : FWGL14F
FOWER 1 1 10WYSDHE
WEEMI  SdBi CEILING CHDG 116G
wer LamE Resd LISKE Csabhils
Frmg Lewvel Lirok Line Levwel factor Lomw Bemaa bk
FHe dEul¥ A dFu¥  ABuW i dE
1 B.o1S1 47.5@ -16.47 &5.977 47. M . am n.ns OF
x .151 F1.59% =14,107 %5.93 F1.470 o, 1w 0, D& RAversq
] B3P di.4F -if.18 &€2.60 4&.22 0.i@ 0.1 QF
i B.3k6 16.73 -35.81 S52.E60 16.53 0. 18 0. 18 Averags
5 W_FET d43.06 -16.47 59.53 d4E. 86 . 1w o i QF
[ B FET 18 B8 -36.73 d49.53 45 &8 i dim i ik Fverage
T L#1 1R 6T -37.33 SE. 00 18 44 n o1z . 1s QF
® 1.31@ 6. &} =39, 31 46, 00 i, & o, 11 0, 18 Rwersiq
¥ 1% ¥4 Ti.oa 331.12 &0.D00 .0 0. 1w 0.1y gF
1] 1% @dd F2_ 1% -F7. 8T SO 06 Fi §5F 1 1 .30 Arerags
i 4. TLT 16.77 -¥3.23F S0.0% 15,93 0. dd .49 RAvarags
ir 2. T1T FO_S1 -35.4% #0080 1% €7 o dd o.d4d OF

£l
l,.f"-..’{*- |
)
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FCC TEST REPORT Report No. : F370909

= Test Mode: Mode 15
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

e  CO0-LE
Conditien : CISPR CLASS-E CO01 LISH. %0602 LINE
Em : AP ROUTER

MODEL :FWGII4F
FOSYER @ 1 I0VYSDHE
MEMOD 1 SlBi CHLING CHIL 116
Owver  Liwik Read LIFN Cable
Freq Isvel Limk Lines [Lsvel Factaor Lnme REemank

EHx AFu'l =11 AFu' AFu'l A8 A8
1 0152 49 62 -16.27 &5.8B% 49.46 0.40 0.0& QP
z W.oA%E FL.7E -M.LT GH.EF O FL. 56 0. 1w 0. 0& Fweraiqme
2 ®.217 47,78 -15,.67 £2.9% 47,08 0,18 0, 18 QF
&4 [ Mrd 13 .55 1. 1k 532,95 19, 1% 0.1 0.10 Arsr.
5 .88 49 %4 -15. 01 S8.77 49.54 0.18 018 QP
[ W.oF5E 1450 -F.4T 4877 14, dd 0. i 0.1 Avaraps
7 B E9% 2R 4% -27.52 5600 2A.2E  0.40 010 OQF
® B.E59 7.7 -30.P7 46.0@  7.53 0.18 0. 10 Aversge
b 4.7 15.64 -3.36 T0.08 15,14 n.za 0. 30 Aversme
p L] 14, T9% 19 .47 =40, %7 &0,00 1m, 51 [ i1 o, aw fgF
11 26.%80 18.86 -¥1.14 So.0@ 19.97 .49 .40 RAversgms
12 2. %E0 22 %@ -37.72 £0.00 F1 8% 4% 048 QP
Sie : CO0LLE
Conditien : CISPR CLASSE COd1 LISH-22.06-02 NFUTRAL
EUT : AP ROTTER
MODEL : FWGI4P
FOWER : 110ViGDHE
MO SdE CELING CHIL 116G
Oyar Limit Bead LISE Cable
Freg Level Limit Line Level Farlor Loss Besavk
HHr  ABuY AR ABuY  ARuY am FT
1 H.1L% 49.15% 1%, B &5.01 48,57 o.1d o.on gF
-] W.oAEd A8 .64 -FE. 8T 5. 01 d8.48 0.1 0,08 Avrarags
3 P63 45.04 -16.30 €1.34 44.84  0.10  0.10 QF
1 W6 A6 46 -35.BE G134 415,26 0.18  0.10 Average
L S48 40 61 -17.04 57.6% 40,41 0. 18 0. 1@ OF
& ®.410 12,71 -35.44 47,65 1F, 0L 0,18 0,10 Aversge
T 16 510 e ] 15, 84 &0, 00 F1, 54 o, 1a oz {JF
8 16918 22 8% -37.£7 SO.08 A BL  B.88 0.3 Avecage
¥ 15 404 .95 -5 05 €£0.00 F4. 535 [T 0. 50 OF
1% 15.404 20.6% -29.31 S0.00 20.0% 0,36 0,30 Avecage
11 25304 FR.FL -36.69 £0.00 PP S 041 0.4@ OP
pE 2%.3F04  17.BE -3F2. 14 E0.0@ A7.0% 0.4 0. 40 Rverasqme
.-'r"'..’:{*-' |I
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 16

= Frequency Range of Test: from 150KHz to 30 MHz

- 6dB Bandwidth: 9KHz

*  Temperature: 26 °C

= Relative Humidity: 48 %

m The test was passed at the minimum margin that marked by a frame in the following data

e CO0l-LE
Conditien ; CISPR CLASFS B O] LISHN-¥2.06.02 LINE
T AP ROUTER

AMODEL  : FWGEL4F
FOWER 1 00VASDHE
AFEM (EdBi DIFOLE CHOL 116
Ovar Lirok HEuad LISH Cablae
Freq Lavel Liwmik Ling Lavel Factar Loss Hemarh

EHH=x dAluT AR dAlu'T ARu'T =l AR
i .15 49,90 -15.9% §5.8% 43.74 o, 1w 0. 0§ QF
x B 152 F3.59% -31.90 E5.B% IFR.R3 o im 0. 0§ v EaigE
T [B.240 46, 98 -25, 16 &2.10 46 ™ o, 1m o, 1 qQF |
4 .40 1&.70 -35.40 %2.18 1L, 50 o. 1w 0.18 Avesrsgs
5 B.5BE F9.8% -16.11 SE.00 F9. 69 o 1w o180 QF
[ . FRE 11 .45 -F4.56 46,00 11 FF [ 1 i il fvecage
T . 3P .41 -F5.5F &0.00 F46.01 n.zw n.Eo Q¥
[ ] §.3Z21 0. 20 23.97TF 5%0.00 19,01 o2y o.za I.'I'-l.'lF
¥ 1%.T11 %2 88 -7.8F #0.00 F1.8® 0. 2w o. 50 QF
1k 1% . Ti4d *0.37 -41%.63F So.0@ FS_BT .2 0. Bl Pvecage
11 24.3% FA.2& -FE. M ED. DD T 4P n. A n. 2y ar
1F a4 . 154 J1, &% =10,35% 50,08 30, Ol [ | | oIy I.'I'-l.'lr
Site : CODL-LE
Conditien 1 CISPR CLASS.E CO01 LISN.92.06.02 NEUTRAL
EUT : AP ROUTER

MODEL FWGEIL4F
FOWER 1 IIAYSIHE
BMEMO  S5dBi DIFOLE CHOL 116G
Ower Limik Bead LISK Cable
Freq Lavel Limik Lime Lavel Factar Loss Remaak

EHx ANu¥ el dAFu'r ABuT =8 (-1 3
i b A5F 45 54 -1€. 27 #£5.8% 48 47 i, i i.0& OF
F4 . A%3F XR.2% -FZ.50 55.R% I3, 19 o, 1w 0. 0§ Averags
: ] I 46,70 -16. 13 &Z.RT 46 55 o1 o 1x QF
4 [ =L x0,.31% =%¥3,53 %2 .87 X0, 1% o, 1w o, 1w l.'nlr.r-
3 .91 41.52 16, 5& 0. 40 41, 312 o. 1w o.1¥ ¥
['s P.371 1. 48 -3£.00 4B.48 13 28 0.1 0.1% Avrearsgs
T . 120 0T -X5.93F F0.00 X3 E2 0.25 0. 20 RAvarags
E . A0 FE_ 40 -F3 60 &0 0@ ZG_9G .25 0.2 OF
b | AT . &9%& ZF9_ 13 -FD.BR® GBO0O.0@ FR.S52 0.3 0. 2 Averaigs
i AT.&PE 2. 10 -F7. 70 &0, 0@ XL, 5@ 0, am L
11 2W. M4 12,74 7.2k &0, og 11, 78 o, 1in o, an {FE
ir TH. MG Z7.83 -F2.1T SA.0@  F3.07 0. 3% 0.5% Averags
M|
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FCC TEST REPORT Report No. : F370909

= Test Mode: Mode 17
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Hine i CO0-LE
Condithen @ CISPR CLASSE CO01 LISN-2206-02 LINE
EUT i AF ROUTER

MODEL :FWGIL4P
FOWER : 110WV/GDHE
MFMO  :AdB] DIFOLE CHOG 110G
Orar Limdk Buad LISH Cable
Ereg Lavel Liwmil Line Lavel Faclar Loss Hamesk

FHr ARuy dag dAFu¥ ARu¥ AR dag
a B.15%4 49,92 15. 08 &5 . 00 49, 7% o. 1w o, oe ¥
2 .154 IH.72 -¥2. 0@ 55.80 X3 54 o.iw 0.0 Rverags
¥ : c -14. F T L 3
a 0. FET 1432 -F.ZF 48,57 14,12 [T 0. 10 Rvecages
5 1. %8& F0. 0§ -E5.% 56.00 ZEF. BG LA & § o i oF
L 1.@8® 14 8@ 3L, 13 46,00 34,67 LS ] 0,10 Resrsme
T &.120 F5.00 05,00 &0, 00 X4 6D o, zo o, ze Qr
| &.120 Z2.83 -X7.1T F0.00 22.43 o.2e 0. 20 Averags
- I7. 695 F1.846 -ZB.14 #0.00 F1 3& . 2w 0.3 QF
L] IT. 5% Z8.5F -Zi.4% F0.00 FB.OZ [ ] 0. 30 Averapes
1 Z2F. 871 F9.40 -Z6. 60 &0 0@ F2.71 n. 23 0. 2§ OF
LES ZF. 7L FI0.EF -1P.TR FD.O@ P, 53 n. 23 0, 3§ Awerame
Site 1 CODL-LE
Conditien ; CISPRE CLASSB OO0 LISMN-22-06-02 NEUTRAL
ET AP ROTUTER

BIODEL FWGEL4F
FOWER 1 110WASDHEE
NEMO Rl DEFOLE CHOG 111G
rer Limk Bpad LISKH Cahle
Freg Lavel Lirmk Line Luswvel Farctaor Lomy Hemark

EHe  ABuY¥ AR dABu¥  dABuY FT] AR
1 A% 47,62 -16.1F E5.T7ER  49.48 o, 1w n.n& QF
& W, 154 2,00 =0, 7?5 339,78 F2. 8T o, 1w 0, D& Rversigqe
] B.292 44.0% -1d.39 £0.47 43,89 . 1id .18 QF
a4 W.oE9F 14,34 -FE.2F F0.4T 14,04 o, i 0. 10 Avearagps
5 0_53% 35 5% -20.41 SE.00 35.33% 0 i@ 010 QP
& 053 909 -36.91 46,08 B.BF  0.1F 0. 10 Average
T LE . FEE I0.58 -ZP. 43 &0.00 IO .02 [ ] ] n.zZ& OF
L ] 1F, BER &, FT =F1,77 0,00 F5,71 o, 3w 0, 76 RAversges
¥ 17T &9 12 .43 27,58 0.0y 11. 82 o. 1w o. 318 QF
i AT . 698 9,12 -Z0.B% So0.00 8,852 o, s 0. 530 Rvearaps
11 24_35F 31.09% -2 91 E0.00 30.31 0.3% 0_3% QF
12 24.352 2955 -20.45 S0.D@ PE.7T  0.3% 039 Mverage
.-'r"'..’:{.* T |I
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FCC TEST REPORT Report No. : F370909

= Test Mode: Mode 18
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

i 0N LK
Cenditien 1 CISPR CLASS-E C001 LISN-%2-06-02 LINE
Erm : AP ROUTER

MODEL : FWGEIL4F
FOWER 1 IDAYSIHE
BEMO  :5dBi DIFOLE CHI1 114G
Over Limdt Bead LISK Cable
Freq Leavel Limdk Lime [Level Factor Loss Remark

EHz  dBu¥ dil  diu¥  diu¥ dil dll
i B.15& 45.951 -15.7§ &5.E7T 49.75 0.1 o, 0§ QF
4 156 EZ. 1% -F3. 4% F5.67 EZ. 03 n.iw 0. 0§ Averape
:] [#.379 a4.99 -14.%0 %9.43 44 73 n. 1w . iy g |
4 B AF3 14,9% -34,571 49,48 14,78 0,18 0,18 Resrsge
5 B.¥5@ 30,68 -25.32 S6.00 30.40  0.18 0,18 QF
& o, %58 7.58 -38.42 4d.00 7.98 o.iw 0. 18 Rvasags
T T.E7% Z8.14 -Fé.8% £0.00 FE. 71 [ ] o.2v QF
¥ T.ETG 16,47 -F3.53 F0.00 16 07 L4 ] 0. 20 Averapes
¥ LE. @50 FL. 13 -ER.BT B0 OO0 FD.EF n. zw [UREEL L T
Ll L& ¥S0  FE. 6T -33,. 35 &0,00 FE, A5 n.za o, an gF
11 22,507 20,61 =927 &0.00 FP.9E 0,31 O.06 QF
h 22.587 Xé.1% -23. 81 S0.0@ X5 52 o531 0. 34 Avecags
Sine 1 OOl -LE
Conditiom : CISPR CLASS-E CO001 LISKN-92-06-02 MEUTRAL
ETT : AP ROUTER
AMODEL :FWGL14F

FOWER 110G
AMEMOD 1 54Bi DIFOLE CHL1 116G
Ower Limdit Bzl LISH Cabls
Freqg Lewvel Limdkt Lime Lewvel Factar Tnms Reruark

MHe dEu¥ daB dABwl dEu¥ A8 L]
1 I.1%1 47 7% -16. P4 &% 4P 5 . 1w 0.BE OF
& o. 151 1. 3% 3L, 75 5% . = Zn. 1 0. 1a 0,06 Rueaage
3 0248 45 28 -1£.29 41.4% 45 08 0.18  B.10 gp
4 0,260 15 24 -36.19 51,43 15.04 0.40  0.10 Rverage
5 0. 43% 39 .44 -17.72 S7.16 9% 34 0.18 0. .10 @F
& o, 41% I@. 0% =F7, 11 47, 1& 1% 0% o, 1w Oo,1o lmlr
T §.120 .49 -33.60 &0.90D 25.9% .25 .0 gp
F G 120 2407 -25.93 5080 23 6F Q.25 0. %0 Bverage
» 16.21F 2N.7% -RALER G080 25_A6 0,30 0. F Rverage
i1 14,717 Z7.41 =3F. %7 &0.80 F&. 07 o, aa n,zm gp
11 X4 .31573 I0. 41 ~-13 .53 50, 0 25 _aF o.1% 0. 3% Rwer age
1 24.353 82_ 01 -27.9%% ED.8D A1_2%F 0. %% D39 QP
e |
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 19

= Frequency Range of Test: from 150KHz to 30 MHz

- 6dB Bandwidth: 9KHz

*  Temperature: 26 °C

= Relative Humidity: 48 %

m The test was passed at the minimum margin that marked by a frame in the following data

Siloe CO0E-LE
Condiiian ;| CHPR CLASS-B OO0 LISMN-22-006-002 LENE
ET AP ROUTER

MODFEL :FWGI4F
FOWER  : 110VASDHE
BEMO 100G (CHDL) 12dE]
Dwee  Liwmil Baaid LISK Cable
Feeq Level Lirdk Line Level Fartor Lows Remark

EH=x dAul <8 HABu'lr dAlul 8 <8
1 #1531 %016 -45 &% E5.84 SO 08 0. 4@ 06§ OF
F [ b I, 8T =X, 1T %55, B4 4, 51 o, 1w 0, D& Rversge
: | W.xAT 47,327 -14. 858 2. 20 47.12 o. 1w o.18 (QF
4 o237 A6.B4 -35.36 52.20 16.64 0.19 0.1 Avecage
5 . 436 43 P4 -48 9@ 5714 43. 04 0_i@ 010 OF
& T A9& 70 67 -2, 52 47,04 0. 42 0,18 0, 10 Avecage
T &.295 ZF1.278 L. 72 0.0 ZF2.08 o.za o.zZa F
E . 295 18, EF -F1L. 5F S0 00 18, 2% o, & 0.0 Avarags
* 1% 713 33.96 -26.04 E0_ D 33.46 0.2 0_3@ OF
i1 1% 713 3F. 13 -17.87 S0.0@ FL.E3 0. FG 0. 30 Averasge
11 24 . 154 1L, 70 in, 72 0. 00 1, 081 o, 1n 0, 1% RAversgqs
1% 24954 2. 8@ -37.20 £0.00 %2 03 0.8 088 QF
Hiie s C0a]-LE
Conditiom : CISPR CLASS.E CO01 LISKN-92.06.02 NEUTRAL
ELT : AP ROUTER
MODEL :FWGL14P
POWER 1 10VSOEE
MEMO 1 1G O Tl 1]
lrer Lasnt B nd LISK Lshls
Frag Lewal Lirak Limm Lewel Factaor Lows Bunack
UKz AFuT AR ARy dEu¥ Lal] 1]
i 0. i85 4% @d -1€.09 5. 8% 4% T8 0. i@ 006 @GP
. 0152 2453 -31. 36 G5 8% 2437  0.40 006 Bverage
E o P47 45.7% -16. 11 &1. 8 4% 5%  A.18 0. 16 @p
4 o, 747 15, 1% Tk, 11 51,06 1% 5% o, 1a 0,10 Ruerage
8 A 437 %24 -1%. 84 §7.1F A% 44 0. i@ B.i0 @@
3 0437 20021 -26.91 47.12 2001 0 40 010 Bverage
7 £ 120 FE_NE -33 50 SO0 PE. 0%  A.P% 0. EO aPp
L ] i, 1?0 74, 0T =F5, 91 50, &0 e T ns 0, 0 FRreaage
k] 14 . 050 23 97 -¥O.0% LR ] 2%_97 o. 313 o.¥o0 gp
1% 16 050 24 61 -25. %% G080 24_01 030 0. %0 Bverage
i1 B.35F B1_B% -FA.TS &0 @0 A8 4T 0.3% 0. 39 0P
aF 74, A%F am.FT -17. 73 50 &0 I 4% n ag 0, &9 Ferearage
.-‘"'..’{h' lI
Test Engineer : /
Neil Huang
SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 41 0f 132

FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 20
Frequency Range of Test: from 150KHz to 30 MHz
6dB Bandwidth: 9KHz
*  Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

S CO0E-LE
Conditien : CISPRE CLASSE CO01 LISN-22.06-02 LINE
HT AP ROUTER

MODEL : FWGI14F
FOYWER @ 1D0AYSIHE
MEMD i 10 (CHIM) 1HEI
Ower  Limik Bead  LISN Cahle
Freq Qawel Limk Lime Lawesl Factor Lome Remoark

EHx dBull b diul  dFu¥ i i
1 BoA% F0.1E -15. 62 ES.7F G000 n.oiw o 0§ QF
Z A% FRLTR -FZLDE BN, 7R OERLGE noaw 0. 0§ Fweraps
T W41 47,16 =14, 81 &1, 9% 46, 9 0,18 0,18 QF
4 B.247 1670 -15.F% 31,99 14,50  0.180  0.10 Aversgs
5 [W 4% 42 20 -13. 95 S&.15 4200 [T on.10 QF |
[ B.4%1 13.0% -F3. 04 46,15 12,83 [T ] 0,10 Averags
T 32T MRS -F0.65 &0 00 FR.O9G o zw o,z OF
¥ ®.F2F  EO.ED -FF 40 F0. 00 FO.ED o Em 0. E0 verage
¥ I¥.TI3 A, BT -F6. 18 &0, 08 FA,.3F 0. F@ 0,30 QF
T 1%.7T11 12,11 ~17.07 %0.08 IL. &1 0.F@ 0,30 Aversge
11 4. 952 §2.50 -E7.50 #0.00 FL. 93 0.38 0.3 QF
- 24358 F1. 48 -18.54 5000 RO.E9 0. 3% 0. 3% Avasags
S CO0E-LE
Conditien : CISPR CLASS-E CO01 LISMN-92.06-02 NEUTRAL
HT AP ROUTER

MODEL : FWGI14F
FOYWER @ 1D0AYSIHE
MEMD i 10 (CHIM) 1HEI
Ower  Limik Bead  LISN Cahle
Freq Qawel Limk Lime Lawesl Factor Lome Remoark

EHx dAFull di dAluf dAfufl di di
i b_oA%E F2. 97 -F2.70 SH_ET X2 .oBRA 0. im 0. 0§ AveEags
ks BoASE 49.7F AN . BE O EN.ET AP 63 o, ie 0. ng QF
| BP0 45,01 =19, 9% &Z 07 di, &l o, Im o, Is gqF
4 [ Pi] 20, &k 12, 1& 52,03 0. 48 o. 1w o. 1w H.'r-l.'.F
5 1. 98% X4 &1 -%1. 8% S&. 00 34 40 .11 o.1s QF
[ 1. wgd 47 2F -F@a. %8 4d&. 00 1% 0i 0.i1 0.1 R ags
T 11 FEd  ES_ PR -k ZE SO0 00 ZFGH_A9 0. 2n .23 Averaje
E AL . F6ld  F7.6d -3F2. .36 &0 00 F7_ 11 0. 2m 0. .Zx OF
W AT &7 F0.85F -¥0. 47 %O, 08 FE, T3 n, am 0, 3 Rversiqs
1l AT £54 12, 04 e ] &0, oo TL. 44 o, 1a o, Iy {JF
11 24 F5 FL.&T —-ZH. 37 &d. oy fOo. B3 o, 3% o. 3% UF
ir 24.F53  F0_E4 -19 36 S0.00 F9 pE 0. a9 0. 3% Aveacags
) ,.r“..’;f T
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*  Test Mode: Mode 21
Frequency Range of Test: from 150KHz to 30 MHz
6dB Bandwidth: 9KHz
*  Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Sidie CO0E-LE
Conditien : CISPE CLASS.B CO01 LISMN-22.06-02 LINE
EIT AP ROTTER

MODEL  FWGEII4F
FOWER : 100NYSOHE
BIEMO 10 (CHID) 12:4El

Mrery Lirdk Bend LISK [Csahls
Freq Llaewel Lamb Line Levsl Factor Lomer  Bemerr b

EHz dAEul dF  dFu¥  dFu¥ di dF
1 WOASE FO0.EM -1%.6F &5 B G004 noam o, o§ QF
z B.1S7  F5.0% -0, B4 35.EF F4L.EF 0,18 0,08 Rversge
1 B.IS1 46,91 -14. 7% &L 66 46,71 0,18 0,18 OQF
4 W51 1654 -35.12 51 6d  1é. 84 0.10  0.10 Rrersps
5 B.odBd 45,52 -13. 82 57.14 45,12 . iw 0. id QF
[ W.A3E EFO.ST -FE.5T 47.14  E0.37 [T ] 0. 10 Averags
T E.OFED OFE.OET -FV.6T &0, 00 FL. ORI n.zw .z OF
® . IFQ LR.ES -FL. 7T ¥O.00 A7, BT n.ze 0. Z0 Awersqe
¥ IT.E9T 11,72 =207 &0, 08 30,72  0.F@ 0,30 QF
1 1T E9T 2E.91 -F1.07 S0.08 FE.43  0.20 0. 30 Aversgs
11 24.F5%  F1.71 -18. 3% S0.00 R0, 84 (1 § 0. 5% Averags
ik 24.35F  F:. e -F7. 20 €000 FE.OF (L1 3 o, 3% QF
Five CO0-LE
Conditien : CISPR CLASSE CO001 LISN-92.06-02 NEUTHAL
laly : AF ROUTER

MODEL FWGEI4F
FOSVER 1 HINSIHE
BIEMD o 10GOCHID) 1 3BT
Dwer Limik BEead LISK Cable
Feeq Level Limdk Lime Lavel Faotor Lows Reman'k

HH=x dAlu¥T E-1 ] Afu¥T AfuT =l =Nl
i #1531 49 BF -id.08 €5.8F 49 46 0. i6 00§ OF
2 0,153 24,13 -31.6% 55,82 E3. 9T 0.180 0.0 Average
: B_300 43 B9 -16. 3% E0. P4 43,69  0.10 0. 1@ QP
4 8,300 14,54 -35.70 F0.74 14,3 0,18 0,10 Aversge
5 1.F7F@ #1.5% 2,45 56,00 F3, 137 o, 11 o, 1w JqF
& 1.3220 B.RT =39, 37 4. OF [ T | o. 17 0. 1¥ Arsrsmgs
T 1F. 626 24.13 -25.87 S0.00 23,57 0.3  0.26 Avecags
® 1F §26 FE.1% -31. 81 €000 2. 6T 0.3@ 026 QP
b | A% . Tix F0_9& 15 . 0d SO 0@ F0. 3§ 0. 2m 0.2l Averags
1] 1% 713 RF.S® -27.427 €000 LR 0@ 0. 3@ OF
11 4 154 HL,. 41 =FR, 5% &0, 0l B I e | o, as o, 3% gE
p 4 24 . T54 10,41 19.5% %0.00 X361 o a1% 0.3% Aversqs
) ,.r"..’:.“-' |
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* Test Mode: Mode 22
= Frequency Range of Test: from 150KHz to 30 MHz
6dB Bandwidth: 9KHz
*  Temperature: 26 °C
= Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Site COn-LE
Conditien : CISPR CLASS-BE CO01 LISMH-52-06-02 LINE
EIT 1 AP ROUTER

MODEL : FWGIL4P
POWER 1 I0WVYSDHE
NEMO + 15dB FPATCH CHIND 11z
fiver Lirdk Resd LISH Cahle
Freg Levsl Lamb Line Level Factor Lome Hemeur b

EHr  dBu¥ A dABu¥  ABu¥ T T
1 B.ASL 004 -15. %0 E5.%4 49.8B%  0.10 005 OF

z B 15L #5947 -30,52 ¥5,%4 P56 0,18 0,08 Rwerage
i | [ s Ird &6, 01 14, Bk Bl &% &i&, &l o. 1w 0. 1y ¥

F B.35F 1d4.54 -35.15 S1.&% d14.84 0.18  0.18 Brecage
5@ [§.507 41.85 -14.15 56 00 41 65 0. 18 010 OF |
£ 507 12.51 -33.4% 46.00 1z.34 0.18 0.19 Awecage
7 E.FPEF P.GE -35.@ G000 F.FE& 0.E0 0. P4 OF

® E.FES OF0.NA -F9. 46 008 FO.M4  0.F@ 0P8 Awverage
E 1T .&£9% ZF0,. 74 =F1,7& 50,08 Z7.74 on,zZe o, Iw l.'l'—r.?
p L] 1T.&9% ¥1.28 -X@.72 . Ol 0. 78 o.z@ o. 1w yF

11 3.3 .76 -35.24 €0.00 B.0F  0.36 0.8% QF

iz 233 B9.SE -R0.SG G008 2876 0.36  0.3%F Rwecage

Site 1 CO01-LE

Condiidan ; CISPR CLASS B COd1 LISM-22-06-002 NEIMTHAL

EIT AP ROUTER

MODEL  : FWGLAF
FOWER 1 1 10WVASDHE
AIEMIO : 18dHi PATCH CHOM 116
ver Limmak Rrmd LISKE Cabhils
Fremg Levwl Lirak Line Level Factor Lomw Bemer bk

EHE AFu¥ B dAFu¥ AFu'¥ dB B
1 B.OASE 49,72 -1&. 01 E5.7F 49.%5& o, 1 0. ng Q¥
x . 155 ZX7.11 =31,&3 55,73 Z1. 975 o, 1w o, o0& l.'l'-r.r-
| .29 44,93 -16.3F €£1.15 44,73 .18 i.1iv gF
4 B2 15 0F -FE.0T7 H1.15 14 88 0.1 .18 Avarags
5 W_oA3T F3. 26 -47.8F S7.41 F.0& 0. i 0.1 OF
[ B_ART 1% .63 -F7.43 47.11 1% .43 0. 1w 0. 1F Averaige
T & FRT FE. 63 -33. 37 E&0.08 F& 1% n.zs 0. 2s OF
L ] W, FRT FT 4T =F7, 5@ %0, 00 F1, 6 94 o, zZa on,Fe l.'l'\lr.r-
- | 1T. &70 1. 1k 0. 84 &0, 00 0. S5k o.1x o. 1y ¥
18 1T. 498 FE. 10 -F1. 99 So0.00 F7.58 0. a 0. 530 Awrarags
il 34354 F0.33 -419. 67 So.0@ FH_ 55 0. 3% 0. 3% Fwarags
ir 2d.3%0 FE2.03 -E7.97 &0.00 EF1 25 0. a3 0.a2% OF
. ,-‘"'..’:.” v lI
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= Test Mode: Mode 23
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

e i CO0L-LE
Conditien @ CISPR CLASS B COO01 LISN-9206-02 LENE
ETT i AF ROTUTER

MODEL :FWGII4F
FOWER  : 110VYG0HZ
A0 184Bd PATCH CHIM 110G
Oymr Limik Huad LISH Cablae
Freq Lawvel Lisdl Line Level Faclor Loes Hemark

FHz ARy AR AFu¥  ARuY AR AR
1 B.151 %0.08 15 . 87T &5.9% 49 %3 o. 1w o, o0& gF
z P.151 F3.9%% -F1.96 55.9% Z4.83 0. 1w 0. 04 Avesags
¥ B.FM 46 B2 -4 6% L. 00 4612 o.iw .10 QF
i .2 16,05 -3.59F FL.00 15,85 . iw 0. 1F Avecags
5 [®.BEF 41 3% -14.60 G600 4115 n. 1w 0.1y or |
& .52 12.3% -33.61 46,08 1F,.1¥ L L 0,18 Rwwemsge
T &, 120 FT.03 -7, 0T 0,080 IFZ.41 o.za 0. 20 Aversiqs
 } &.120 I4.998 -¥5.02 &0.00 3458 o238 0.0 QF
5 AT.&5%4  F0.27 -29.73F €0.00 EH. 7T 1] 0. 50 QF
L] 1T. %4 F6.85 -ZB.15 S0 00 FE.BG [ ] 0. 30 Averagps
i 24353 F3.36 -ZE.6d €D DD FE.GD [ ] . 2% OF
Lk 24,353 FL.EF -1R. 3% W0, 00 F0,R® LI 0,27 Aweraps
i $CO0E-LK
Conditien 1 CISPR CLASS-E CO01 LISN-92-06-02 NEUTHAL
fai g : AP ROUTER

BMODEL FWEIL4F
FOWER 1 IDAYSDHE
RIERIO 1 1BABI FPATCH CHIM 11 &
Ower Limdk BEead LISK Cable
Fuoeq Lewel Limdk Limne Qevwel Fackaor Loms Remaok

EHx A lu'T E-1] dlu' Afu' (-1 (-1 3
1 0,152 49.74 -16.15 €5.83 49.5% 0.10 0.0§ QF
2 0152 FA.DE -32_R3 GG ER PFR.S® 0. 18 0.0 Average
: .21 45 BN -16. 04 &2.BF 46 65 o, im 0. 1% OF
4 [ 0, & =37, 03 %2, 0% F0, &6 n, im 0, 18 Rvermsiqe
5 1.%08 = 5§ 71. 3% %2&.00 4. 40 o.11 o.1¥ {JF
[ 1. 968 17 .08 -F@. 9% 4E.00 1&.87 0.1i1 0. 1% Awerags
7 11 FE@  2E.50 -31.50 £0.00 27.87 0. 3@ 0.23 O
& 11 268 2E.67 -23.83 SO 00 26 84 0.8 0.2 Mverage
» 1T.696 31,90 -28.18 004 3L.30 0.32¢ 0, 3@ QP
1m 17.696 29,12 =70, 088 30,00 FE.52 0,38 0,00 Aversms
11 4. ¥51 o, 11 19. &7 %0, 08 F9 55 o,.1% o,1% l.'r-l.'.rl
1z 24.353 %2.09 -27.97 40.00 F1.25 p.3% 0.9 QP
e |
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=  Test Mode: Mode 24
Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz
= Temperature: 26 °C
Relative Humidity: 48 %
m The test was passed at the minimum margin that marked by a frame in the following data

Hine 1 COml-LE
Conditien : CISPR CLASS-B OO LISN-82-06-02 LENE
EIT AP ROUTER

MODEL  : FWGL4F
FOWER 1 1 IDWVASDHE
NIEMIO ¢ 1EdHE PATCH CHID 1hi:
rer Lirak Remd LISKE Cable
Frag Lavesl Lirak Line Lavwl Fackor Lomw Bemear b

HHe  dEu¥ dE  AEu¥  dEu¥ T T
1 B.15L 0.0 -1%5. B4 E5.9% 49.89F 0,18 0.0 OF
3 B, 181 ¥1 .42 =32.90 %5,92 71,24 o, 1a 0, 0& RAeersips
‘] ®.263 46.59 -14.96 &1.34 4E.38 p.i8  @0.1% QF
d O.FEF 16.61 -B4.73 S1.84 16.41  0.18 010 Rverage
5@ [®.485 d48.50 -19. 86 57.16 d3.10  0.480  0.4i0 OF |
[ W.43F E0_BL -FE.B6 47.16 EO.E1  0.18 010 Awverage
7 &.1F8 2.9 -35.06 E0.00 .54 0.F@ 0. PR OF
L ] &, 120 FF BT =F7,1T %50, .00 FZ. 413 n,za 0, 28 Rwersipes
- | 1%.437T F5.78 4. 22 50.00 25.78 o.za 0. 3% Awernps
i 15487 29.15 -%0.85 £0.00 F8.E5 0.20 0. 80 QF
11 d4.354 39.36 -6 E0.00 F2.4% 0.5F  0.5% QF
iz 24.354 21.65 -18.35 SO0.08 3I0.B® 0.3%F 0,39 Avecage
Hie s 00l -LE
Conditiom : CISFR CLASS-E CO0] LISHN-92.06.02 NEUTRAL
ELT s AF ROUTER

MODEL. : FWGIL4F
FOWER = 110VPGIOELE
ATECD s IHdB PATCH CHED 116G
Orer Lammt B nrd LISE LCshls
Frag Laval Limik Limm Lawval Factar Loss Ranark

WMe  AFu¥ dR  dEwV  dRu¥ FT] AR
1 0158 49 94 -16.07 &% 81 49 SE 0.1 0. 0E @p
z 0.1%% 22.8F -32.98 S5.f1 2267 0.10 0.06 Rverage
2 0. FT7 44 64 -16.F7 &0 %1 44 44 0.18 0,10 QP
4 o, .2Tr? I4 BF =10&, 03 50,51 14 _&F o, 1w o,1o Im-r
5 1. 808 24 %6 -1 64 SE. 80 24_1F 0.14 0.10 §p
£ i aky 45 5d -20.50 4€. 800 15 88 @ .dd 010 Bverage
7 9.P%F FE.7E -33.F@ G0 B0 P& 24 0.2% 0,0 QP
L ] 257 23 0¥ =F7.08 50, @0 FF 44 o, za 0, 30 Ruesnge
k- 1. 0%0 2014 -9 B4 0. B0 2%_0é o.3a o. 0 g
1% 16. 050 24.75 -25.35 SO 80 24.1% 0.80 0. %0 Bverage
11 PA.554 A1 8T -FR.13 E0. 80 B1.0% 0.3% 039 4p
17 74,354 20,27 -197,73 50,80 FF. 4% 0,.3% 0,17 Rvevage
.-'r"'..’:{.*-' |I
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FCC TEST REPORT

Report No. : F370909

5.6. Test of Radiated Emission

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in

ANSI C63.4-2001. The EUT was placed on a honmetallic stand, 0.8 meter above the ground plane, as

shown in section 5.6.3. The interface cables and equipment positions were varied within limits of

reasonable applications to determine the positions producing maximum radiated emissions

5.6.1. Major Measuring Instruments
5.6.1.1 from 30MHz to 1GHz

@ Spectrum Analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth

Signal Input

o Amplifier
RF Gain
Signal Input

5.6.1.2 from 1GHz to 25GHz

e Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

o Amplifier
RF Gain
Signal Input

(ADVANTEST R3261C)
10dB

30 MHz

1000 MHz

120 KHz

30MHz - 2.6GHz

(HP 8447D)
25 dB
100KHz -1.3GHz

(R&S FSP40)
10dB

1GHz

25 GHz

1 MHz

1 MHz

9 KHz to 40 GHz

(MITEQ AFS44)
40 dB
100 MHz to 26.5GHz
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5.6.2. Test Procedures

1. The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

5. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

5.6.3. Typical Test Setup Layout of Radiated Emission

Antenna

N

Equipment under Test

)
7|V Test distance —>]

0.8M

\|, Ground Plane “
f

TurnTable

Receiver
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5.6.4. Test Result of Radiated Emission

Test Mode: Mode 1
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

Sue s -LE
Comditios - POCCLASS-B 3m 28T-TUNE-16-203 HORIZONTAL
EUT WIRELESS ROUTER
Fowey L1077 i
B 118 TH
MAP-2405 (CEILTHG)
Oent Liwit Read Cable Frossplatanbik Ant Table
Fgeg Lewel Rimltc Lipne  Lewel Loga Factor Factor Remagk Foa Foa
iz dEuViE 48 d@3u¥ie  EuV ] AE  &85% = deqg
1 45,760 ZT.GE =12.42 40,00 42.14 0.62 26.40 11.2Z Peak
z T3.TI0 ZE.3T 17.E1 40.00 4JLl. 16 .75 Z6.35 E-S23 Ponk
3 110.960 2E.5B =1§.92 43,50 40.31 0.B8 26.26 L1.65 Peak
4 174,800 32.47 =11.03 43,50 45.23  0.93 26.20 LZ.51 Peak
- 153,540 3Z0.7TE 12,72 43,50 45,83 1.082 Z6.10 L1.0F Feak
£ 1E5.110 36.87 =-§.631 43,50 52.00 1.03 26.04  G.2E Peak
3 172,080 27.22 -15.28 43,50 42.78  1.08 26.01  9.37 Peak
E IE5. 700 27.17 =1§.331 43.50 42.84 1.13 25.956  5.1E Peak
1 ZEO.DOO 3I5_8E ~10.12 45.00 4840 1.78 Z5.85 1Z.05 Peak - =
2@ 264.%40 41.86 -4.14 45.00 5L.22 1.65 26.26 1I5_Z25 QF == ==
3 396,000 37.50 -8.50 45,00 46.00 1.67 26.47 LE.30 Peak - -—
4 458,000 34,25 -11.71 48,00 4l.80  2.18 27.19 L17.72 Peak -— -—
L GEAL 0 AS.63  -6.37 48,00 46,00 2,42 27.40 LBE.GL Peak T
| 1500, 0 400, G &%, 0 4 A0 LU Fa ] 4,00 405, U0 Penk —_— —_—
2 1EER.0O0 3L_T3F -22.27 S54.00 40_L% Z7.56 4,88 40.90 Aversge _— _—
3 1878.000 d4d.1E -9.84 E4.00 45 9% 28,73 E 4E 410l Avarsge e —
L] LIVEN, D0 S, Lk e, e rL Pl i LI ol | S, WS 41 01 Ferk e e
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I CEm-LE
Condime - FODCLASS.B 3m 2672 JUHE-16- 2003 VERTICAL
EOT WIRELESS ROUTER

Power LIDWAC
Bl LB CED

LECFD, DO &4, 50 LL, 0 &4, 00 40 %76 29,7
1278.000 4F.04 -Z4.5% 74.00 5E4.87 EZ3.73

45 41,0l Aversgs _ _
.45 4l.01 Peak

HAP- 2405 (CEILIFG)
Over Limit Fead Cable Fresspantenns knt Tabl=
Fre=q Lew=l Limit  Lime Lessl Lo=s Factor Factor Femsrl Pos= Fos
Bz dbul /e [ L [k ] dn [ TR e
LA | Xl =00 v gy =255 4u.00 J5.92 d.580 26.40 17.473 QF Lla 143
2 9520 Je0l -3.5F3 0 4Uadn Jec 2P J. 50 26,40 L5050 QF - —
3 Lld.560 3835 -8.15% 43,50 JE.0F J.08  26.26 L11.6% Feak -—— -
& 124 000 3F.ad  =LoEy &350 S 55 d.5%3  26.20 L2.51 Feak - _——
% L1&9. 830 3035 -13.16 43,50 .40 .02 26,10 L1.02 Feak -—— -
[ LTl 510 294l -1&6. 08 3,50 297 L. 26,00 .37 Feak - _——
ks L5030 2T 08 -16. 52 43,50 J2o6l 1.18 25,92 8.2l Feak -—— -
1 280,000 34,94 -11.08 45,00 47.46 1.28 25,85 12.0% Peak — —
2 dEd g0 AR 28 -6.T1 45 00 JELGE l.gh 2526 LE.2% Peask —— -
3 A58 000 A& 55 -11.&85  A5.00 JL.06 2ol 2W.19  LT.TE Peak - —
4/ SEd.e00 4L.4% -4.51 45,00 4706 dadd  ZW.40  LE.GL QF 200 174
1 1095, 000 EL_Z1 -22.75% 74,00 &l.2% ZE.E3 .24 40.E5 Paak - -—
F4 12 0, DT =D w1 54, Qi b o, il 4,4 E1 T A."\.I'Fr!l.g'b'- —_ —_
3 1550, 000 2475 =18, 25 54.00 4F_ L5 T.ERB 4.88 4A0_ 30 Evaroge _— _
4 1530, 000 EZ_25% -21.11 74.00 &L.3% Z7.E5 4.88 40.20 Paak - -
[
[

n

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2412000 H  30.18 622  68.30 - - 104.70 171790.84 Peak
2412000 H  30.18 622  63.29 - - 99.69  96493.93 ALV.
2412000 V 3018 622 67.64 - - 104.04 159220.87 AV.
2412000 V 3018 622 62.68 - - 99.08  89949.76 Peak
4828.000 V/H ] P:.%I.(,
7236.000 V/H . PAeI%I.(,
9648.000 V/H . P:il/lf,
12060.000 V/H ] PAe-%I'(,
14472.000 V/H . PAe.%IT.
16884.000 V/H . PAe-?/I.(,
19296.000 V/H . P:.rilll'(,
21708.000 V/H . P:il/lf.
24120.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 2
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

e OEl-LE
Comditior, - POCOLASS-B S WTLTUNE- 240002 HORIDORTAL
EIT WIRELESS ROUTER
Powey LT AT
Blemn SDR] CEILIMG CHOW B
Jogt  Limit Fead Cable Frossphsntoyhi AnT  Table
Feegy Lewel Limitc Linse  Lewvel Loga Faooor Factor Remack [ =F Fixa
¥z dEUV R 8 @uvie SV a3 AE  &E0e ol deg
1 65,580 34.11 =5.B@ 40.00 53.2F 0.%4 26.37  E.31 Poak
z LE4,. B0 ZZ.Z23 =l1.368 43,50 4523 1.24 26,20 LZ_97 QF
3@ 133,110 39.23 =4.27 43.50 5l.80 1.7 26.17 1Z.3Z Paak
5 149,540 37.16 -§.34 43,50 51.27 1,33 26.10 LD.G6 Peak
5 166,150 3%5.563 =7.B7 43.50 50.3% 1.43 26.02 §.8E Peak
£ 199,190 29.54 =13.96 43,50 44.15 1,64 25.90 5.65 Peak
1 250,000 40.5% =5.41 45,00 518 1.B5 25.85 1Z.73 Peak
2 30000 39.458 -6.%51 45,00 4%.66 2 2.00 Z25.80 13.63 Peak ——— -
I3[ 366.000 4L.8% -4.11 45,00 50.46 2,36 26.26 15,33 Peak - -
4 450,000 41,22 -4.78 45,00 A40.2E  2.42 24.85 17,19 Peak - -
q E00.000 30,51 -7.49 48,00 44,41 2,852 27.20 LA LA Pesk - -
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FCC TEST REPORT Report No. : F370909

ue I =LK
Cordilsen | OO CLASEE Sm 0L U E- 2400 WERTICAL
ELIT wlHELESS ROUTER.
Pawss LLUAY s
Dl FEL CEILIMNG CHIG B
Over Limit Read Cable FresapAntenns L Tabls
Frag Lewel Ligie Life Lewel [ogs Factor Facrop Remaik Pz Poa
¥z dBuV /e &8 dEuV.li a=uV [i5] dE &3 fw = deg
1L 3,320 35.8F -4.15 40,00 8. 08 0,728 26,40 L13.45% Feak -— -
Z FTl.000 3E. 5% -T7.41 40,00 51,42 1,10 26,36 G.4% Peak - -—
3 g2,070 3400 -§.00 40,00 52,11 0,595 26,34 T.2f Peak -— -
4 L4, 800 37.600 -5,%0 43,50 4%.5% 1.24 26,20 L2.27 QF - -—
S0 LFI. 110 41.3% -2.11 45,50 53,96 1.28 26.17 LZ.32 QF -— -
& 149,35 FTEO-B.TE 43,50 AT.53 1,33 26,10 Ll.G6 Feak -— -
7 LE5S. 810 37.7% -5,71 43,50 LZ.52 1.43 26.04 9. 58 Peak - -—
i 159,190 52,00 -11.40 43,50 46.71 1.64 25,90 9.65 Peak -— -
1 225,000 3507 =101 45,00 JB.351 L.l 2580 11.1% Peak -—— -
2 i |2£J.L'JL| da. 7y -1.21 456,00 SE.06 1.08% 25,85 L1271 JF 100 285
3 SO0 JR 0% -h. 5l 45,00 45026 .00 25,00 L13.od Peak -—— -
4@ 2J75.000 4L.41 -4.%89 45,00 45%.81 235 26,33 L5 LR Peak -—— -
5 3.0 0. 43 -5L5.80 dn.00 4745 ZoSd 26,0 L0 QF —-—— -
[ S00. 000 qo.91 -5.09 45,00 7.0l .52 2W.20 LB 1P Peask —-—— ——

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2438.000 H 2830 6.26 61.20 - - 95.76  61376.20 Peak
2438.000 H 2830 6.26 55.14 - - 89.70  30549.21 AV
2438000 V 2830 6.6 61.26 - - 95.82  61801.64 Peak
2438000 V 2830 6.26 55.17 - - 89.73  30654.91 AV.
4876.000 V/H ] P:.%I.(,
7311.000 V/H ] PAeI%I.(,
9748.000  V/H . P:il/lf,
12185.000 V/H ] PAe-%I'(,
14622.000 V/H . PAe.%IT.
17059.000 V/H . PAe-?/I.(,
19496.000 V/H . P:.rilll'(,
21933.000 V/H . P:il/lf.
24370.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 3

- Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

* Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

Do CEmL-LE
Condits - FOC CLASS. B Zm 2672- JUNE-24-2002 HOFIZOMTAL
EOT WIRELESS ROUTER

Power LIDWAC
Bilearan JDRICILING CHII B

Ower Limit Fead C(Cabl= Frepapantenns kNt Tabl=

Freq Lewe=l Laimlt Linme  Lesrel Lio==s Faowor Factor Hemark Po= Fos

W= APV e df dfuV¥im Bl df df dfye oE deg

LA G5.580 35 5% -4.4% 40,00 B4.4T  0.94 26.77  E.31 Pesk — —

2 124,000 32,40 -10.02 43,50 44,67  1.24 28,20 L2.97 (F -— -

[ L3110 3RLAT  -4.B) 42,80 EL.24 0 1.28 26,17 L12.32 Peak — _—

4 149,540 24,80 -0.50 43,50 40071 1.3% 24,10 L0.48 Peak — —

L[ LEG. 150 AR.0T -5.47 42,850 52,79 1.47 24.03 5,00 Feak -— -

i 1g@,.190 29,90 -13.52 43,850 44.5%  1.84 285,80 5,45 Peak — -

1 250,000 39.10 -6.90 46.00 50,37 1.85 25.85 12.73 Peak -— _—

2 @ 300.000 41.00 -5.00 46,00 51.17 2.00 25.80 13.63 Peak - _—

3@ 366.000 42.40 -3.60 46.00 50.97 2.36 26.26 15.33 Peak - _—

4 @ 450,000 40.73 -5.27 46.00 47.77  2.62 26.85 17.19 Peak - _—

5 @ 500.000 41.02 -4.98 46,00 47.12  2.92 27.20 18.18 Feak - -—
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FCC TEST REPORT Report No. : F370909

S Ol -LE
Comehios - POC CLASSE-R 3m 2672 JUTHE-24- 3000 VERTICAL
EUT WIRELESS ROUTER
Powey 11DV A
Blerin SDRA] CILTHG CHI1 B
Oeet Likit Fead Cable FEesapAntoabn AnT Table
Feeg Lewel Limitc Line  Lewel Loga Factor Factor Remagk Foa Foa
¥z dEuV e [ 1R L T 1R A 4B Ese = dirg
1 @ 53,320 35.33 4,78 40,00 47,45 0.72 26,40 13.45 Feak
z T1.000 3Z.96 7.04 40,00 EL.75 1,10 26.36  6.43 Teak
3 EZ. 070 33.37 .63 40,00 51.48 0.%5 26.34 T7.ZE Teak
4@ 1Z4,.B00 3E.97 4,53 43,50 50,96 1.24 26.20 LZ.97 QF
5@ 133,110 4D.7E 2.74 43,50 53,33 1.28 26,17 LZ.3Z OF
B 149,540 37.09 .41 43,50 51.20 1.33 26,10 LD.66 Feal
7 LE5.B10 36.16 7.3 43,50 E0.85 1.43 26.04  5.88 Teak
B 159,190 3Z.47 =11.03 43,50 47.08 1.64 Z5.90  5.65 Feak
1 225,000 34.90 -11.10 46.00 47,96 1.63 25.88 11.19 Peak - -
2 B |25IZI.EIIIIEI 44.82 -1.15 46.00 56.09 1.85 &25.853 12.73 QF 100 293
3 Jo0.o000  36.12 -9.88 46.00 46.29 2.00 Z5.80 13.63 Peak - -
4 375.000 39.44 -6.56 46.00 47.84  2.35 26.33 15.58 Peak - -
5 @ 433.000 42.16 -3.84 46.00 49.52 2.52 26.73 16.85 OF - -
& s500.000 39.94 -6.06 46.00 46.04 2.92 27.2Z0 18.18 FPeak - -

»  For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. . 56 of 132

FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency

Antenna Cable

Polarity  Factor Loss

Reading

Limits

Emission

Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2462.000 H 2835 629  66.59 - - 101.23 115212.61 Peak
2462.000  H 2835 629  61.26 - - 95.90  62373.48 AV
2462.000 V2835 629 6849 - - 103.13 143383.77 Peak
2462000 V2835 629  63.37 - - 98.01  79524.33 AV
4920.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000  V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 4
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
* Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission
G CHE0L-LE

Condime - FUCCLARSE 3m 2002 UH Ea1d- 200 HUORLGORT AL
EUT welHELESS ROIUTTER.

Paisg L1 A2
Dlemea 118 CED
A DPOLE
Over Limit Read Cable FresapAntenns hnt Table
Fza Leyel Limic  Lime Lewel] Lo#s Factor Factor PRemack Pos Pos
¥z dEuV e d8 d5uV. | d=uv [ dE a8 (=" deg

26,40 Ll.54 Peak _— _—
26,38 5.65 Peak _— _—
25,37 §.96 Peak —_— _—
26,20 LZ.51 Peak _— _—
25,10 L1l.0Z Peak —_— _—
26,05 L0.L0 Peak _— _—
.04  %.56 Peak —_— _—
26,03 9.66 Peak _— _—
25,99  %.14 Peak —_— _—
25,90 9.2% Peak _— _—
25.85 1Z.05 Peak -_— _—
£5.80 13.00 Peak - _—
26.25 15.21 QF 200 295
27.19 17.7Z Peak -_— _—
27.40 13.61 Peak -_— _—
27.34 19.50 Peak -— _—

4.87 40270 Paak _ _
4.87 40.930 Rrarage R .

45,740 2Z&.31 -11.69 40,00 42.25
60,450 Z§.62 -11.3 40,00 48.70
G5, 470 Z4.34 -15.66 40,00 44,05
124,580 Z7.17 -16.33 43,50 35.93
LE0, 750 36.14 -7.3 43,50 50.20
J 28.67 -14.83 43.50 43.61
165,110 37.48 -6.02 43,50 52.61
Le8, 050 2308 -20.42 43,50 36.3%
178,00 26.58% -16.61 43,50 42.63
159,540 20.9% -22,31 45.50 36.46
250,000 34.97 -11.03 46.00 47.49
£95.000 40.19 -5.851 46.00 51.49

[ |364.DDD 44.13 -1.87 46.00 53.52
31.98 -14.02 46.00 39.29
663.600 35.52 -10.43 46.00 41.89
763.110 34022 -11.78  46.00 39,50

LEEZ. D0 ED_3d -23.88 TM4.00 EE_SE
LEEZ. D0 30.L8 -23.82 GS54.00 3IE.&5

[ == = == =y == LT UL R = R = )
L == IR i oL = S )

(SR I - T AT T
¥
(=]
[ =)
-
-d
=

|l = L I
(o) L O [ ]
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FCC TEST REPORT Report No. : F370909

S O -LE
Comditioss - POC CLASE-B S 267 2-JUNE-16-3003 VERTICAL
EUT WIFELESS ROUTER.
Power TI0ATAC
Bl 1B CHI
JDal DIFCLE
dent Limit Read Cable FeesspAntonbm Aot Table
Fewmg Lewvel Limlt Line  Lewel Loga Factor Factor Remapk Pog Foa
FEHz dBuV iR ics B e RO Y By df dE o = dig
I .3 7. 5B Z.42 40,00 4785 .55 26.40 U5.58 OF
2 6,360 3F3.0§ .81 40,00 4765 0.62 26,40 L1_ZZ Faak
3 B&.B80 ZF.50 -10.530 40,00 45,16 a.70 26,37 .01 Peak
4 110,560 ZE.6% -14,.81 43,50 4747 0.68 26.26 L1665 Peak
3 124,580 34.97 8.53 43,50 47.73 0.%3 Z26.20 LZ_51 Feak
[ 158,190 Z6.25 =17.%Z5 43,50 40.59Z 1.0 26,07 LD-40 Feak
7 165, 560 37.76 5.74 43,50 5Z.95 1.0 26,04 5.81 Poak
B 172,380 Z23.91 -19.59 43,50 35.54 1.08 Z&.00 §.30 Poak
5 IB5, 350 Z24.33 -19.17 43,50 40.0Z 1.12 Z25.96 5.5 Paak
L0 199,020 Z7.68 -15,.8B2 43,50 4317 1.1 Z5.90 §.Z%F Poak
1 250.000  35.84 -10.16 46.00 48.36 l.28 25.85 12.05 Peak - -
2 298.000 40.66 -5.34 46,00 51.96 1.50 Z25.80 13.00 Peak - -
3@ Se4.940 42.43 -3.57 46.00 51.79 l.65 Z26.26 15.25 QP - -
4 497,710 33.05 -12.95 46,00 40.36 2.1a 27.19% 17.72 Peak - -
5 530.000 38.35 -7.65 46,00 45.36 2.10 Z27.26 18.15 Peak - -
6 663,540 37.39 -§.61 46.00 43.76 2.4z 27.40 18.6l1 Peak -—- -—-
1 LOEZ. 00 dE.26 -27.04 74.00 L2 40 25.08 4.03 40.EE Paak -—= -
F3 LOGE, 600 A0 B2 =23, 00 54,00 4F 2d  EE. 00 4,03 40,88 hvearage - -
3 1E56 00 3Z.8d4 -21.36 54.00 41.03 T.62 1.82 4D 20 Lversge - _—
4 1E5& 00 E2_22 -21.78 74.00 £0.&1 27 &2 482 40.20 Paak o o

»  For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m) (dBuV/m) (uv/im) (dB) Mode
2410.000 H 30.18 6.22 62.22 - - 98.62 85310.01 Peak
2410.000 H 30.18 6.22 60.19 - - 96.59 67530.51 AV
2408.000 \Y 30.18 6.22 59.66 - - 96.06 63533.09 Peak
2408.000 \% 30.18 6.22 57.46 - - 93.86 49317.38 AV
4824.000 V/H - AV/Peak
7236.000 V/H - AV/Peak
9648.000 V/H - AV/Peak
12060.000 V/H - AV/Peak
14472.000 V/H - AV/Peak
16884.000 V/H - AV/Peak
19296.000 V/H - AV/Peak
21708.000 V/H - AV/Peak
24120.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

el

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 5
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission

guts CG0LLE
Cordilen | FOC CLASSE Sm 200U B 24 0000 HORLSORTAL
ELT WIRELESS ROUTEE.
Powsr LW A2
e D21 DIPOLE CHOé B
Over Limit Read Cable FresapAntenns hnt Table
Feag Lewvel Limie Line Lewe] Logs Facvor Paceor Pemagk Poa Poa
¥z dEuVi e d8 d5uV./m d=gv 55 dE 68 /e (=" deg
1 124,800 34.60 -8.70 43,50 46.7% 1.24 26,20 LZ.97 Peak -— -
z LF3,110 32,60 -10.%0 43,50 45.L17 1.28 26,17 L2.3% Teak - -—
FA OL49,. 530 S6.9F -4.37 43,50 5304 1,33 26,10 L0.G6 Peak -— -—
4 Leh, 00 35.21 -8.29 43,50 49.93 1.43 26,03 %.56 QF - -
5 LED, 680 37.37 -6.13 43,50 52.2Z5 1.47 25.98  9.63% Peak - -—
[ 199,190 35.71 -7.79 43,50 50.32 1.64 25,90 5.65 Peak -— -
1 @ 250.000 42.37 -3.63 46.00 53.64 1.85 Z5.85 12.73 Peak -—= -
2 300,000 38.85 -=7.35 46,00 48,82 2.00 Z5.80 13.63 Peak -—= -
3@ 3e6.000 42.07 -3.93 46.00 50.64 2.36 Z6.26 15.33 Peak -—= -
4 @ 500.000 42.09 -3.91 465.00 43.19 2.92 27.20 18.158 Peak - -
E @ fe6.000 41.96 -4.04 45.00 45.39 3,67 27.40 19,30 Peak -— —-—
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

e O -LED
Comchitws, - PO CLASS-B 3 24T TUHE- 242002 VERTICAL
EOT WIRELESS ROUTER
Poey LLDAT AT
Bl DRI DIPOLE CHOE B
fent Limit FRead Cable FECaspAnToabnm Aot Table
Feeg Level Limit  Line  Lewvel Loaa Faotor Factor Remark Poa Tia
¥z dBuV e [ I i 1R i s ih [ dE [ o deg
1 21.4850 Z4.05 5,595 40,00 E0_43 0,74 26,40 G928 Foak
@ =a,.510 3542 4,58 40,00 E3.3E 0, Bf a6, 38 .54 Fenak
3 Ta.730  Z4.40 S5.60 40,00 5325 a.% 26,35 6. 54 Fenk
= BS, 00 3395 .01 40,00 E1.46 a.%7 26,33 T.8% Feak
5 L34, 700 35_3Z 2.18 43,50 48_45 1.2 26,20 L1.80 OQF
[ 133,110 36 48 T.02 43,50 45_0% 1, 25 26,17 LE_ZE Poak
T L3, 540 36.01 7.4 43,50 E0.LZ 1.33 26.10 LD.EE Teak
B LES.B3I0 35.45 8.01 43,50 50.2Z3 1.43 26.04 S9.58 Fenk
5 L7850 3B.03 .47 43,50 EZ_9l 1.47 2E.98 563 Feak
i L93,.190 36.15 7.31 43,50 E0.320 1.64 25,90 G985 Fenk
1 233.000 54,17 -11.83 46.00 4d6.65 1.70 25.87 11.66 Peak —-—= —-—=
Z2 0 |25D.UDD 44,54 -1.16 46.00 56.11 l.85 25.85 12.73 QP pRin} 299
3@ 300.000 41.44 -4.56 46.00 S5l.61 2.00 25.80 13.63 Peak -— -—
4 366.000 39.24 -6.76 46.00 47.81 2.36 26.26 15.33 Peak -— -—
5 433,000 41.058 -4.92 46,00 45.44 2.52 26.73 le.85 QP -— -—
& @ 483.000 42.53 -3.47 46.00 43.88 Z2.84 27,12 17.93 Peak -— -—

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m) (dBuV/m) (uv/im) (dB) Mode
2436.000 H 28.29 6.26 65.87 - - 100.42 104954.24 Peak
2436.000 H 28.29 6.26 60.06 - - 94.61 53765.04 AV
2438.000 \Y 28.30 6.26 72.37 - - 106.93 222075.17 Peak
2438.000 \Y 28.30 6.26 65.35 - - 99.91  98969.19 AV
4876.000 V/H - AV/Peak
7311.000 V/H - AV/Peak
9748.000 V/H - AV/Peak
12185.000 V/H - AV/Peak
14622.000 V/H - AV/Peak
17059.000 V/H - AV/Peak
19496.000 V/H - AV/Peak
21933.000 V/H - AV/Peak
24370.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

=

William Lee

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 6

- Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

Sue s -LE
Clomdition - PO CLASS-B Sm 26T TTHE- 34002 HORIRONTAL
EDT WIRELESS ROITER
Fowey 10T i
Eilem DRI IFOLECHIL B
foet  Limit Fead Cable FEsaEpAnTonbg AT Table
Feeg Liewel Limitc Line Lol Loga Faooor Factor Femark Pog Fia
¥ dEuVE 8 d@uVie BV ] AE @i o deg
1 174,800 32.81 -10.60 43,50 44.80 1.24 26.20 LZ.9T7 Peak
z 133,110 3ZD.Rl 12,88 43,50 43.1E 1.Z8 26,17 LZ.3Z% Foak
3 159,540 33.94 -9.55 43,50 48.05 1.33 26.10 LD.GE Peak
5 LES,. 000 37,22 -5.28 43,50 51.94  1.43 26.03  9.8E QF
5 IE0.E80 34.38 =9.17 43.50 49.26 1.47 25.98  G.63 Peak
£ 159,190 33,72 -9.78 43,50 48.33 1.64 25.90  9.63 Peak
1@ =250.000 42.50 -3.50 46.00 55.77 1.85 25.85 12.73 Peak - -—
2@ 300.000 40.78 -5.22 46.00 50.95 Z.00 Z25.80 15.63 Peak - -—
3@ 366.000 41.20 -4.80 46.00 49.77 2.36 Z26.26 15.33 Peak - -—
4 @ 500.000 42.2F -3.76 46.00 45.3%  2.92 Z27.20 15.15 Peak - -—
5@ &66.000 41.0% -4,91 46.00 45.58  5.67 27.40 19.30 Peak - -—
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FCC TEST REPORT Report No. : F370909

Saie OEL-LE
Condiims - FOC CLASS. B Sm 2672-JUNE-34-2002 VERTICAL
EOT WIRELESS ROUTER

Fower LIDWAC
Blearan DRI DIPCLECHLL B

Ower Limit HRead Cables Fresspintenns kit Table

Fr=q Lewel Limit Lime= Lew=l Lo=s Factor Factor Femsck Pio= Fo=

M|z dfuVix df dfu¥ie dBa¥ ol B diiye B deg

LA 51,450 35.4% -4.51 40,00 5L.87  0.74 26.40 5.20 Feak — -
2 £9,410 23,88 -£.14 40,00 52,82  0.BB 24,38 .54 Peak — -—
IR TRLTIO 3484 -5 016 40,00 53,85 0.95 26,35 (.54 Feak -— _—
4 B, 400 24.43 -5.57 40,00 5L.90  0.57 26.33  T7.05 Peak — -
i 134,290 37T.76 -5.74 43,80 E0.93  1.33 24.20 Ll.40 QF — _—
i 133,110 36.92 -6.50 43,50 45.45  1.28 26,17 12.32 Pesk — -—
7 149,540 235.4% -0.05 43,50 45.56  1.33 26.10 10.66 Feak — -
i LE5. 830 35,93 -9.47 43,80 E0.éE  1.43 26.04  5.00 Feak — -—
s 178,530 37.47 -6.00 43,50 52,358 1,47 25,98 5,43 Peak — -—
1o 198,190 36.63 -6.07 43,50 5L.24  1.64 25.90 5.4% Feak — -

200,000 3433 -11. 67 46,00 Qd.84 0 1.F0 25.8% 11.66 FPeak -—- -—
i |:E:I.I2:II:I 4500 -1.00 46,00 56.27  1.85 25,85 L2.75 QF 101 :E1|
A5, 00

46,00

1
i
¥ S0, 000 3.G0 -6.40 42,77 .00 25,80 L¥.63 Feak -—= -
4
&

F66, 000 340 -6.60 47.97 2,36 26,26 L15.3F Peak e -
@ 433,000 42.24 -3.74 46,00 45360 2.32 26,73 L16.5F OF — -—
A 488,000 41.6% =4.31 46,00 48.04 Z.84 27,12 17.93 Peak — —

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency

Antenna Cable

Polarity  Factor Loss

Reading

Limits

Emission

Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2462.000 H 2835 629  64.67 - - 99.31  92363.42 Peak
2462.000  H 2835 629  52.29 - - 86.93  22207.52 AV
2462.000 V2835 629 7256 - - 107.20 229086.77 Peak
2462000 V2835 6.9  63.56 - - 98.20  81283.05 AV
4942.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000  V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 7
Test Distance: 3M
*  Temperature: 30 °C
= Relative Humidity: 39 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

Saie OEL-LE
Condiiws - FOC CLASS-B 3m 2672-JUHE-16-200% HOFIZOHTAL
EOT WIRELESS ROUTER

Fower LIDW AT
Bilearan LB CHI{TX

LZDBI AHT.

Jeer Limit Fead Cable Fresspantenns Mnt Table

Fre=q Lewel Limit Lim= Lewe=l Lo=s Factwor Factor Hemarx Fos Fos

iz dbuV/z il dBuls/m diha¥ di dn L [ma 1] deqg

1 &b 260 2502 -10.58 40,00 43058 Ju.62 26.40 L11.22 Peak - ——
2 TiI.T0 23.83 -16.17 40,00 42050 a.75 26.35 E.81 Peak -— —_——
3 Lla.s60 20.02 -15.28 43.50 41.75 a.808 26.26 L11.5% Feak — -
& L24.800 33.91 -9.59 43.50 4E.457 a.93 26.20 L12.5]1 Feak —_— —-—
- 4535240 a2 22 -11.28 43,50 4JE.27 .02 26.10 L11.0F Feak - —-—
& LES. 110 3E.31 -5.19 43.50 2 53.44 1.03  24.04 5.8 Peak -— —_——
7 L72.000 20.466 -14.84 43,50 45232 1.08 26.0L 5.37 Peak -— —_——
B LM5.°7100 2R.51 -14.89 43,50 45028 1.13 25.94 S5.1& Peak — ——
1 ZE0. 000 FT.0F -8.97 46,00 49,55 1.28 25,85 LZ.0%5 Peak —-— —_—
20 6,540 44.01 -1.5%3 446,00 3,37 1,65 26,26 L3.25 OF 200 SilS
3 96 000 F8.6F  -T7.3 46,00 47,13 1,67 26,47 L6.30 Peak - —-—
4 A%, 000 35,44 -10.56 45,00 42,75 2.1 27,19 LT.TE Peak - -—
5 EEIETO A0.TE  -5.22 46,00 47.1% 2,42 27.40 LB.&1 Peak _— .
1 182, 00 d48_Z2 -25.78 74.00 E&.TF 2Z7.E2 4,87 40.30 Paak R .
F LENE, B0 30 %6 =F3, 04 84,00 3% 47T #9832 4,07 40,80 Avers o o

SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 67 of 132

FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

o Jol-LE
Condis - FOCCLASSE 3m 672 JUHE- 162005 VERTICAL
EUT WIRELESS ROUTEE.
Povwsr LLUW AL
Do LB CR1{TE)
L2021 AHT,
Ouver Limit RBesd Cable Pressphsitents At Table
Freg Lewel Limie  Line  Lewvel La#s Facnor Facrtof Bemark Pra Foa
¥z dBuVi e i3 dBuV/a d3uw o] dE &8 /' (=] deg
L@ 3L.%00 37.87 -2.13 40,00 46.3534 0.3 26,40 L7.4F OQF -— -
2@ FL520 36.43 -3.57 40,00 46.70 0.55 26,40 L5.58 QF -— -
3 L10, %60 34.77 -8.73 43,50 48,50 0,68 26.26 LLl.65 Pesk -— -_—
d 124,800 38.2F -5.25 43.50 51.01 0.%3 26,20 LZ.51 Peak -— —-—
5 Lg%, 690 30.76 -12.74 43,50 44.52 1,02 26,10 LLl.0Z Peak -— -
B LI71.510 27.8% -15.67 43,50 43.3% 1.08 26,00  9.37 Peak -— -_—
T 195,730 Z7.50 -1&.00 43,50 43%.03 1.18 25,92 9.2l Pesk -— -_—
1 250,000 36.07 -9.93 446.00 45.59 l.286 25.85 12.05 Peak -—- -
z2 364.940 40.42 -5.58 446.00 49,75 1.65 Z26.26 15.25 Peak -—- -
3 495,000 35.65 -10.32 46.00 42,99 2.1 27.1% 17.72 Peak -—- -
4 @ AA3I.E00 4Z2.62 -3.35 46.00 435.99 2.42 27.40 1l&8.61 QP - —_—
1 1556 . 000 El_ &3 -22.57 74.00 &0_02 27.82 4. 82 dl. 20 Peak - -
S LESE, 00 43, 4% =10, 81 54,00 EL @b F7,6F 4,00 40,90 Avers - _—
E 1278. 000 £3.26 -10.14 74.00 &3 g3 23,73 L.4E 4l.0l Feak _ .
o |1853.E:|l:l E2.2% -1.07 G&54.00 EE.TE 29.73 L.

abh 4l_01 Lireare 200 305 |

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (uV/m) (dBuV/m) (uV/im) (dB) Mode
2412000 H 3018 6.22 6460 - : 101.00 112201.85 Peak
2412000 H 3018 6.22 5914 - : 9554  59841.16 AV.
2412000 V 3018 622 7137 - : 107.77 24462453 AV.
24120000 V 3018 622 6538 - : 101.78  122743.92 Peak
4828.000 H i Peak,
4828.000 |V 3328 906 1111 7400 5011.87 53.45 47044 -20.55 Peak
4828.000 V 3328 906 258 5400 50119 4492 17620 -9.08 ALV
7236.000 V/H - P:.%'_"
9648.000  V/H . Peak,
12060.000 V/H . Peak,
14472.000 V/H - PAe."{‘/'_"
16884.000 V/H i Peak,
19296.000 V/H i PAe.i‘/""
21708.000 V/H - PAe_"{‘/'_"
24120.000 V/H - v

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 8
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

s Oa0L-LE
Condies  FOC CLASSE Sm 672 UHE- 162005 HORLSONTAL
EOT WIRELESS ROUTEER
Poyss LU s
Do LB Cha (T
L2021 AHT.
Over Limit Bead Cable Presaphsitenns At Table
Feeg Lewel Limie  Line Lewel Lo#s Factor Facrof Reaafk Pia Fioa
¥z dBuVi e i3 dBuV/a d3uw o] dE &8 /' (=] deg
1 46,260 25.74 -14.26 A0.00 40,30 0.62 26.40 LL.2Z Peak -—- -—
2 TH.FI0 Z2.1% -17.61 A0.00 40.62 0.75 26,35 T7.L17 Peak -— -
3 L11. 830 20.54 -22.66 443,50 34.47 0.868 26.25 LL.74 Peak -—- -—
d 125,320 26.3% -17.11 43.50 35%.15 0.%3 26,20 LZ.51 Peak -—— -
5 132,420 20.94 -22.55 43,50 34.41 0.%5 26,17 LL.75 Peak -—- -—
B 150,60 26.5F -16.9%7 43,50 40.5% 1.02 26,10 LLl.0Z Peak -—— -
7 L2, 680 26.7% -16.71 43.50 4L.7% 1.02 26.05 L0.03F Peak -—- -—
i L65, 110 37.4F -6.07 43,50 5Z.56 1.0 26.04  9.56 Pesk -—- -—
& L7130 23.42 -20.08 43,50 356.98 1,08 26,00  %.37 Peak -— -
10 L9, B850 21.7% -21.71 43,50 37.40 1.15 25.94 9.18 Pesk -—- -—
1l 199,190 24,54 -18.% 43,50 40.03 1.1% 25,90  5.ZZ Peak -— -
1 250,000 35.71 10,38 48,00 48.23 1.38 25.85 LZ.05 Peak
z 258,000 40,32 5.08 46,00 5Z.Z22 1. 50 a5, 80 L3I.00 Peak
3@ |3E4.E]ﬂ 43,87 .13 46,00 53I_Z6 1.65 26.25 15.2Z1 QOF 200 ZT7
= L0000 30,97 =15,.03 45,00 3B.Z3 2.18 27.20 L7T.78 Peak
5 REI.EO0  36.EE 9.34 45,00 43.03 a.42 27.40 LE.El TPeak
E TEI. OO 3Z.TE =13.34 45,00 3E.05 2 . 5 27,34 L5.E0 Peak —_— —_—
1 1596.000 51.16 -ZZ.84 74.00 &9_5E Z7_6Z 4_89 40_90 Peak o _—
Z  1596.000 23.77 -20.23 54.00 42.16 27.62  4.89 4090 Awera L L
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Dot [
Conditws - FOC CLASS. B 3m 2672-JUNE- 162005 VERTICAL
EOT WIRELESS ROUTER

Power LIDWAC
Bileavan LIB CHE{TX)

L2081 &HT.
Jwer Limat Fzad Cable Fresspantenns kot Table
Fre= Lewrel Lamit Lime Lewel Lo=s Facwor Factor Pemarik Po= Fos
iz dbuV/z il dBuls/m diha¥ di dn L [ma 1] deqg
[[] 31.5%00 ¥r.z28 -2.W 40,00 45,71 20 2&.40 L7.4Y QF —-— -—
[[] .0 L2 -2, 40,00 47.35 L5 26.40 LE_SB QF —-— -—
Gh.&40 33.23 6.7 40,00 4JF.75 B2 26.40 L11.22 Feak -—- -—-

3,540 JZ.0F -00ll 400 L2085
210.560 38,58 -0.56 43,50 JB.20
Li4.m00 O 42 -L.0W 43,50 oL Lp
L. B30 3L.d -11.00 43,50 43075
e L1030 -Vaed 43,500 SULEE

el &5 6 G- 16 Feak —_— ——
A6, 25 11.5% Peak — ——
L9 26 20 LZ2o 5] Fesk — ——
L2 @610 Llond Feak —_— ——
L0 256,04 .08 Feak —_— ——
LFl.3q0 2741 -16. 08 43,50 J2.97 L0800 26,010 S5.3T Peak —-—— -—
IRh. 000 220 -15.23 43,50 J3.00 L1800 25,892 S.21 Pesk —-—— -—
250,000 36,37 -9,63 46,00 4E.8% 1,28 25,85 12.05 Peak S —
364.000 37.90 -8,10 46,00 47.2% 1,65 26.25 15.21 Peak —— -
437,000 35,14 -10.86 45,00 42.46 2,15 27.18 17.71 Peak N —
£63.570 4D.0% -5,81 46,00 46.46 2,42 27.40 16.61 Peak — -
150,000 4z.33 -11.&67 E4_.00 EO.77 EZ7.E8 488 40.20 Avera - -
lg20.000 EO_L5g -23.44 7400 E552.00 2752 4_ 8282 40_20 Peak -—= -

Ll ol o = = = =
=
=

[t o i = s T L

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2438.000 H 3015 6.26 59.41 - - 95.82  61801.64 Peak
2438.000 H 3015 6.26 60.65 - - 97.06  71285.30 AV
2436.000 V 3015 6.6 64.17 - - 100.58 106905.49 Peak
2436.000 V 3015 6.26 70.48 - - 106.89 221054.83 AV.
4876.000 V/H ] P:.%I.(,
7311.000 V/H ] PAeI%I.(,
9748.000  V/H . P:il/lf,
12185.000 V/H ] PAe-%I'(,
14622.000 V/H . PAe.%IT.
17059.000 V/H . PAe-?/I.(,
19496.000 V/H . P:.rilll'(,
21933.000 V/H . P:il/lf.
24370.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 9
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
* Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

Do OIS -LE
Conditws - FOC CLASS-B 3m 2672-JUHE-16-2003 HOFIZOMTAL
EOT WIRELESS ROUTER

Fower LIDWAC
Blearan LIE CHLL{TX

LZDR] &HT.

Jwer Limat Fzad Cable Fresspantenns kot Table
Fre=q Lewel Limit Lim= Lewe=l Lo=s Factwor Factor Hemarx Fos Fos
iz dihed re ol dMu¥sm i ol db ol e [ deq
1 A5.740  2p.ol -11.50 40,00 42054 J.62 25.40 L11.04 Feak —_— —-—
2 B850 20.91 -11.048 40.00 4J8.95 0.65 246.38 5.6% Peak —_— -——
3 BS5.&70 2&.463 -15.37 40,00 4534 a.71a  26.37 5.96& Peak —— -
& L24.500 Z27.d46 -1l&. 04 43,50 JO0.22 .53 26.20 L12.5]1 Pesk - ——
- L80.750  ME.43 7.0 43,50 5D.45 1.2 2é.10 L11.02 Fesk —_— -——
& Lg2.170 20.96 -14.54 43.50 J93.90 1.00 26.05 LO-LD Feak - -
ks LES. 110 X7y -5.7)  4%.50 2 S2.90 1.03  24.04 5.8 Peak —_— -——
B LEd. 050 23,37 -20.13 43.50 p.58 1.0 26.03 S5.66 Peak —— -
S irg.oa0 27 4n -ls. .32 43,50 J42.2&4 l.08 254,39 .14 Feak - ——
o 159,840 21.28 -22.22 43.50 NE-TE 1.20 25.30 5.21 Peak —_— -——
1 250,000 35.01 -10.59 45,00 47.53 1.38 &5.85 LZ.05 Peak - -
2 SR. OO a0 23 -5.77 45.00 5] 53 1.50 2580 B3.00 Pesk - -
3@ |3E4.|::||:| 44.17 =1.B3 46,00 53.56 1.65 26.25 15.Z1 OF 200 =30

& 458,000 IZ_0F 13,598 45,00 35_33 2.1 27,19 LTF.TZ Fioak
5 663.600 35_56 =-10.44 45.00 41_93 2.42 2T7.40 LIB_61 Feak -— -
1 1552.000 47.85 -26.15 74.00 56.31 27.56  4.88 40.90 Peak --- -—-
F 1EE8.000 30.14 -F3.86 L4.00 3860 Z7_56 4_88 40.90 Awera - -
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FCC TEST REPORT Report No. : F370909

Dot [
Conditws - FOC CLASS. B 3m 2672-JUNE- 162005 VERTICAL
EOT WIRELESS ROUTER

Fower LIDW AT
Bilearan LB CHILTX)

LZD8] &HT.

Oeer Limit HRz=ad Cable Fresspantenns hnt  Table
Fr=q Lewel Limit Line Lewel Lo=s Factor Factor Remarik Po= Fos
iz dbul e [ I L = [ Ik L [] dn [ TR deqg
LA J8.34q0  AF.afy -2.15 4000 JB.LZ .55 26.40 L1558 QF —— -
2 Sho2h60 D336 4.4 qO.00 JF.9d J.62 256.40 Ll.22 Pesk —-— -—
3 Bh B8O 25T -10.23 40,00 35043 d.10 26,77 G0l Feak - ——
& L10.5960 Z0.96 -14.54 43,50 J2.65 .08 26.26 L11.46% Peak —— ——
- 124,500 35258 -8.26 43,50 JB.00 d.593 2520 L2.51 Pesk —-—— -—
& L30.190 2652 -16.%8 43,50 4115 .00 2507 Lbh.4q0 Pesk - ——
I Leh.q60 .03 -5.&87 43,50 L3022 1.04 26,04 .01 Fesak —— ——
B LIF2. 30 28 10 19,32 43,50 J=.01 .08 26,008 B30 Pesk —-—— -—
5 Q05250 & 60 -18.5%0 43,50 J0. 25 112 Z25.96 S.1% Feak - ——
a0 A5 020 27.9% -15.55 43,50 43,44 1.19 25,30 .22 Feak —— ——
1 250,000 36.17 -9,83 45.00 48,69 l.28 25.85 12.05 Teak -— —-—
2 293,000 40.99 5,01 45.00 E5Z2.29 l.50 25,80 13.00 Feak -— —-—
3R 364.940 42,76 -3.24 46.00 52.12 l.65 Z26.26 15.25 QP -— —-—
4 497,710 33.38 -1lzZ2.62 46,00 40,69 2.16 27,19 17.72Z Teak -— —-—
] 30,000 38.68 -7.32 46,00 45,69 2.10 27,26 18.15 Teak -— —-—
& GE3.540 37,72 -8.28 45.00 44,09 2.42  27.40 18.61 Teak -— -—
1 1588. 000 E4_LT -19. 83 74.00 #&2_&3F 27.E5 4. 88 Al 20 Paak -——— -——
- LEWD, 000 48, 5% .45 E4.00 ES 0L 27,86 4,00 40,90 krsrs - _—
E 1356, 000 E5_Le -18. B4 T4.00 &0_.ZF 0,30 L.6L  4AL.0d Feak _— _

4 12958 000 44.&% -5 31 E4.00 4% 22 30,30 E.&L 41 0d Airara

»  For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency

Antenna Cable Reading

Polarity  Factor Loss

Limits

Emission

Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2460.000 H 3013 629  61.84 - - 98.26  81846.48 Peak
2460.000  H 3013 629  61.20 - - 97.62  76032.63 AV
2460.000 V3013 629  -3.81 - - 3261 4271 Peak
2460.000 V3013 629  10.14 - - 4656  212.81 AV
4920.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000  V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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Page No.
Issued Date

: PY3FWG114P
. 75 0f 132
. Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 10
= Test Distance: 3M
Temperature: 30 °C
* Relative Humidity: 39 %
= Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

B Thetest was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

Tits CE0L-LE
Condiles - FOC CLASS.E Sm 24072 JUHE- 160005 HORISORTAL
ELT WIRELESS FROUTER.
Paowss L1 2
Ilema LB 2HD]
1202l PATCH
Over Limit Read Cable FresapAntenns hnt Table
e Leye]l Limit  Lime  Lewel Lozs Factor Factor Remack Pog Foz
¥z dEuVie i3 dEuV./m sk (55 dE el (=" deg
1 &6, 260 Z5.56 -l4.41 40,00 40012 0.62 26.40 L1.ZZ Pesk - -—
2 TH.FI0 Z2E.01 -17.%9 40,00 40.494 0.75 26,35 T.LT Peak -— -
3 L11.830 20066 -Z2.84 43,50 34.2% .88 26,25 Ll.74 Peak - -—
4 LZ5,320 26.21 -17.29 43.50 3568.97 0.%3 26,20 LZ.51 FPeak -— -—
5 LF2, 420 20.76 -Z2.74 43,580 34.23 0.%5 26.17 LL.75 Peak - -—
[ L50, &0 26.35 -17.15 43,50 40.41 1.02 26.10 L1.0ZF Pesk - -—
7 L62, 690 Z6.61 -16.69 43,50 4l.61 1.02 26,05 L0.03F Peak -— -
& L85, 110 37.25 -6.25 43,50 52.38 1.03 26.04  9.56 Peak - -—
5 L71.30 Z3.24 -20.26 43,50 3568.50 1.08 26,00 5.37 Feak -— -—
10 L9, B850 Zl.61 -21.68 43,50 37.22 1.15% 25.94  %.L6 Peak -— -
11 190,190 24.36 -19.14 43,50 39.85 1.19% 25,90 9.2Z Peak - -—
1 250,000 35,66 -10.34 45.00 4B.LF 1.280 25,85 12.0% Peak - —
2 290,000 40.8T7 -5.1% 45,00 52,07 1.8%0 25.80  13.00 Peak — -
ip |'JI'.--'-|..L'JL| 382 =218 45,00 5RoZEL logh 26,25 L8521 F 200 282
& S00. 0 3092 -15.08 45,00 3. LB .18 2.0 LU.TE Peak -—— -—
% GEN B0 Je.bsl -8.39 0 45,00 J2. 28 dodd  ZV.d40  LB.&l Peak -—— -—
& Tl 0 3Z.YL -13.29 0 45,00 T2 Lo5h 2Y.34d 15,50 Feak -——- -
i LESE, 00 B0, T4 =23, 36 4,00 ES LD 27,63 4,00 40,90 Pesk I -
Z 1556, . 000 3F2_E0 -Z1.%0 54.00 40.=2% ZT.6Z2 4.8%2 A0.F0 Ereroge - —_—
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FCC TEST REPORT Report No. : F370909

Sae a0 -LE
Comchios - FOO CLASS-R Sm T2 TUTHE- 146-200% WVERTICAL
EOT WIRELESS ROUTER
Poweey LDV AT
e P e L1B CHO
1EDRI PATCH
Oeer Liwit Fead Cable FreaspAnTennn knt  Table
Foeg Lewvel Lieltc  Line  Level Loaa Factor Factor Remack Foa Foa
Ez dBuv e [ B S [icihE 1] dE [ a1 deg
1 @ F1.900 ZT7.07 2.53 40,00 45_E53 .50 2,40 L1743 QF
@ 30,3140 3695 1.05 40,00 4722 0.55 26.40 L5.EE OQF
k- S5,.840  33_0F .94 40,00 47.68Z 0.62 Z2R.40 L1.2Z TPeak
5 ER,. 440 3IZ.7Z T.28 40,00 5I.2Z a. 7™ 26,36 6. 16 Foak
5 L1d, 60 34.37 9.13 43,50 48_L0 0.88 2R.26 LL.6% Teak
[ 124,800 37.2% .25 43,50 ED.0O] 0.%3 2R.20 LZ.E5El Teak
7 19,800 31.56 =11.%4 43,50 45.6Z 1.02 26,10 L1.0Z Peak
B IS, 110 Z5_65 T.8B5 43,50 ED_TE 1.03 26,04 .88 Foak
G 171.3 2729 =18, 36 43,50 4Z_20 1.0:8 2f.01 .37 Peak
i 195,510 ZB.LD =15,.20 43,50 43_683 1.18 2L.8Z2 S.21 Feak
1 250,000 326.09 -9,91 45,00 48.61 l.28 25.85 12.05 Teak -— -—
2 364,000 37.62 -8.328 46,00 47.01 1.65 26.25 15.21 Teak -— -—
3 497,000 34.86 -11.14 45,00 42,18 2.15 27.18 17.71 Teak -— -—
4 GE3.570 39.81 -6.1% 45,00 46,18 2.42  27.40 18.61 Teak - -—=
i 1080, 600 47 B4 =24, 46 T4,00 E@ S8 I, 0B 4,03 40,55 Pesk - -
Z 1060 . 0000 3FZ.7Z -Z1.28 HB4.00 44_1s Z5.08 4.02 4055 Avraradge - -
3 1556 00 EF_ZZ2 -20.78 T4.00 &l.&l 27.62 d.8% 4020 Feak _— .
g 1E9& 00 34_38 =19, 65 E4.00 42.7d 27,62 4.8% 40_30 Avrarags . .

> For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2412000 H  30.18 622 59.69 - - 96.09  63752.91 Peak
2412000 H  30.18 622 63.80 - - 100.20 102329.30 AV
2412000 V 3018 622 61.64 - - 98.04  79799.47 Peak
2412000 V 3018 6.22  59.00 - - 95.40  58884.37 AV.
4828.000 V/H ] P:.%I.(,
7236.000 V/H . PAeI%I.(,
9648.000 V/H . P:il/lf,
12060.000 V/H ] PAe-%I'(,
14472.000 V/H . PAe.%IT.
16884.000 V/H . PAe-?/I.(,
19296.000 V/H . P:.rilll'(,
21708.000 V/H . P:il/lf.
24120.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 11
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

I OE01-LE
Condiws - FOC CLASS B 3m 2572-JTUHE-24-2002 HOFIZONMTAL
EOT WIRELESS ROUTER

Fower LIDWAC
IleTre LEDRIPATCH CHIS B

deer Limit Fead Cable Fresspantenns hnt Tabls

Freqgq Lewvel Limit Line Lewnel Lo=s Faotor Factor Femarck Fios Fos

Biz dbuiie dll dia¥im diha¥ il di il /e [= deqg

L B4, 800 234,562 -5.38 40,00 53.42 O.08 26,37 E.259 Feak - —-—

2 B1&. 800 27.72 -15.°M8 43,50 40035 1.19 26.23 12.4]1 Peak —-— —_—

3 B24.m00 ATz -6.25 43,50 48.22 1.24 26.20 L12.97 Feak - ——

a Lag 840 3730 -6.12 43,50 51.9% 1.3 26,10 L0.66 Feak - —-—

£ L, 150 3p.0f -5.45 43,50 52.77% 1.43 24,03 S. 80 Peak —-— —_—

A LT2.5850 25,93 3,57 43,50 54.0% 1.4 26,01 S.6E Feak - ——

THE OLBE.0S0 35,08 -4.47 43.50 5308 .80 25.894 5.64 Feak - —-—

. 88,0790 dE_&E  -T.04 43,50 50. 26 1.65 25.80 S. 565 Peak —-— —_—

1 23,000 FF.TE -12.38 48,00 4E.23 1.7 25,87 Ll.66 Peak — —_—

2 ZED, 000 41.4% -4.31 46,00 52,76 1.65 £5.85 L2.73 Peak — —

3 FEDL 000 Af.S0 -5.40 45,00 4544 2.3 26,15 L4.93 Peak - —_—

4 66,00 40.9%  -5,01 48,00 4% 56 2.3 26,26 L15.3% Peak — —_—

3 SO0, 000 40.4L  -5.5 46,00 46,51 2.%2 ZT7.20 LE.L6 Peak — —

i GEG, 0 3548 -6.5 46,00 43.21 367 ZT.40 L19.30 Peak - —_—

T TEG, 0 40.04 -5.% 48,00 44,56 3.75 Z7.33 L9.06 Peak — —_—
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FCC TEST REPORT Report No. : F370909

Do OEmL-LE
Comdils - FOC CLASE.B 3 2672 JUNE- 242002 VERTICAL
EOT WIRELESS ROUTER

Fower LIDWAC
Blearan LIEDR] FATCH CHIG B

Ower Limit HRead Cables Fresspintenns kit Table

Fr=gq Lewvel Limit Lime= Lewel Lo=s Factor Factor Feasck Pio= Fo=

M|z dfuVix df dfu¥ie dBa¥ ol B diiye B deg

LA 58,200 35.3% -4.865 40,00 53.95 0.08 26.38 (.00 Feak — -
2 T4.280 33,08 -46.95 40,00 5L.93  0.B2 26,35 .85 Peak — -
3 124,830 30,23 -5.27 43,50 E0.22  1.24 26.20 12.97 Peak — -—
4 133,450 32,20 -10.30 43,50 45.84 1.29 26,17 12.24 Feak -— -—
5 LE6.L50 30,53 -4.57 43,850 53.25  1.43 26.03 S.00 QF — -
i 172,850 35,10 -B.40 43,80 E0.02  1.43 26.00  5.4é Feak — -—
7 LS. B70 36.2% -7.21 43,50 EL. AL 1.%0 25,98  5.44 Peak — -—
i 198,190 35,83 -9.57 43,50 50.54 1.64 25.90 S.4% Feak -— -—
1 233,000 40.26 -5.74 46,00 S52.F7  1.70 25,87 Ll.6E Feak — ——-
20 [280.000 44.4% -1.87 46,00 5570 1.B5 25,85 12,93 QF 160 A
3 AD.000  AT.93 -0 46,00 4B LD 2,00 25,00 13,63 Pesk — -—
4 AE6.000 4L.33  -4.867 46.00 45.90  Z.08 26,26 15,33 Peak — -
@ Apd.p00 4l.52 -4.40 44,00 45.80  2.32 24,50 LE.Z0 Peak — -—
E R 433,000 4L.87 -4.17 46,00 45.23 2,52 26,73 LE.A% Pesk — -—
TR EM0.000 4l.9% -4.05 46,00 48,05 2,82 27.20 LE.LD Peak -— -
B A GES.000 42,22 -3.T0 46,00 48.65 3,87 27.40 15,30 Feak — -

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2438.000 H 2830 6.26 64.93 - - 99.49  94297.46 Peak
2438.000 H 2830 6.26 59.38 - - 93.94  49773.71 AV
2438000 V 2830 6.26 73.48 - - 108.04 252348.08 Peak
2438000 V 2830 626 66.27 - - 100.83 110065.19 AV.
4876.000 V/H ] P:.%I.(,
7311.000 V/H ] PAeI%I.(,
9748.000  V/H . P:il/lf,
12185.000 V/H ] PAe-%I'(,
14622.000 V/H . PAe.%IT.
17059.000 V/H . PAe-?/I.(,
19496.000 V/H . P:.rilll'(,
21933.000 V/H . P:il/lf.
24370.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 12

- Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

* Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

S Ol -LE
Conedilios - POC CLASE-B Sm 26T 3-TUNE- 240000 HORIZORT AL
EUT WIFELESS ROUTER.
Powey 11DV A
Blemine 15021 PATCH CHIL B
Oeet Likit Fead Cable FEesapAntoabn AnT Table
Feeg Lewel Limitc Line  Lewel Loga Factor Factor Remagk Foa Foa
HEz dEuv/ % 8 &Eav/m d8uy da dE [ =] A
1 64, 600 35.43 5.57 40,00 53.83 0.88 26,37 E6.ZF Feak
z Ll6, 500 Z26.53 =16.5%7 43,50 3516 1.19 26,23 L1Z.41 Teak
3 174,800 36.06 7.44 43,50 48.03 1.24 26,20 LZ.97 Feak
E E48,. 540 3715 6,3 33,50 51.30 1.33 26,10 LD.E6 Faak
5@ LES.150 3E.86 4,64 43,50 E3.5E 1.43 26.03 5.88 Teak
6 @ LT73.550 3E.74 -4.76 43,50 53.66 1.43 26,01 .66 Toak
7 L5, 050 37.84 =5.86 43,50 5I.66 1.50 25,96 .64 Teak
B L99,370 36.47 7.03 43,50 51.07 1.65 Z£5.90  5.65 Feak
1 233,000 Z4.945 =11.086 45,00 47.45 1.70 2£5.87 LL.6E Poak
I @ E30.000 40,71 5,28 45,00 51.9E 1.8B5 Z5.85 LZ.73 Peak
3 350,000 3982 .18 45,00 48.6F 2.3 26,15 14.93 Peak
4 @ 366.000 42 21 1.7 45,00 ED.TE 2,36 26.26 1533 Peak
5 E0O. 000 3B.63 =7.37 46,00 44,73 2,52 27.20 1B.LE Peak
& @ E65.000 40,70 =5.30 45.00 45,13 3.67 27.40 1530 Peak
7 TEA, D00 40, Z6 5.74 46,00 45 7E 3.75 27.33 L19.06 Poak
SPORTON International Inc. FCCID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

e D01 -L¥
Comdition - PCC CLASE-B 3m 2672-TUNE-24-2000 VERTICAL
EUT WIRELE:: ROUTER

Powrey DA
Bl IEDRIPATCHCHII B

Ower  Limit Read Cable FresspAntiank Aot Table

Feog  Level Limlc Line  Lewel Loda Factor Factor Remark Foa Foa

iz dBuv /e &3 @uvVie @i = dE  dE0e = 8 deg

L@ 58,200 36,17 =3.83 40.00 54.81 0.8 26.38 6.88 Feak === =
& 74,290 31.87 =-8.13 40.00 50.7F Q.82 26,35 6.65 Peak - ===
3@ OLE4.630 35,05 -4.45 43.50 51.04  1.234 26,20 LI.8T Poak - =e=
4 133,450 3E.02 -11.%8 43.50 44.66 1,28 26,17 LI.Z4 Feak - ==
5@ LE6.150 3B.35 =5.15 43.50 53.07 1.43 26.03 9S.88 OF === =
& L72.550 34.98 =-8.57 43.50 45.84 1.43 26.01 §.66 Foak === =
¥ LES.B70 35.01 -8.39 43.50 45.9F 1.50 25.96 §.649 Faoak - =e=
B LF9. 190 35.7F -7.75 43.50 50.36 1.64 25.90  §.65 Feak - =e=
1 233.000 35.20 -6.00 45.00 SL.F1  1.70 25,87 A1l.66 Peak - —
4 El 280,000 9437 -1.60 48,00 55,44 1.B5 25,45 LILTD QF 100 251
3 J00.000 68T -8.17 45.00 Q.04 .00 2500 1363 Feak — -—
4R 38,000 41.27 -4.73 46,00 4%.84 2.8 28,28 LE.33 Peak -— -—
SR 400.000 42.46 -3.854 46,00 S0.44 0 2032 26,850 LE-Z0 Peak -— -—
6B 433,000 41.81 -4.19 46,00 4917 2082 26.73  LE.0% Feak ——- -—
TROSMO.00 42.8% 3011 46,00 48.9% 2082 27,20 LE.LAE Peak -— -—
R dES.000 4l 06 -4.84 46,00 45 5% 3,87 27.40  L5.30 Peak -— -—

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency

Antenna Cable

Polarity  Factor Loss

Reading

Limits

Emission

Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2462.000 H 2835 629  66.22 - - 100.86 110407.86 Peak
2462.000  H 2835 629  56.39 - - 91.03  35604.10 AV
2460.000 V2834 629  72.86 - - 107.49 236864.51 Peak
2460.000 V2834 629  63.38 - - 98.01  79524.33 AV
4920.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000  V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 13
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
* Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission

Site L 0501-LE
Condition  FOC CLASS-B Sm 2672-JUNE-24- 2002 HORIZONTAL
EUT . WIRELESS ROUTER.

Power Lovaec
Ivlema - S5DBI CILIMG CHOL G

Owver Limit Fead Cable Preampdntentia iant Table

Fregq Lewel Linmit Line Lewel Lozs Factor Factor Remark Poz Paz

MH=z dBu¥/m dE dBuV/m dBuv dB dB dE /m CIu deg

1 65,980 34.00 -6.00 40.00 53,1z 0.94 26.37 6.3l Peak -—= -—

2 124,500 31.13 -12.37 43.50 43,12 1.24 26.20 12.97 QF -—= -—

3 133.110 36.12 -7.35 43.50 45.69 1.25 26.17 1Z2.32 Peak -—= -—

4 149,540 33.05 -10.45 43.50 47.16 1.353 26.10 10.66 Peak -—= -—

5 166.150 36.52 -6.93 43.50 51.24 1.43 Z6.03 9.85 Peak -—= -—

& 199,190 Z5.43 -15.07 43.50 45.04 l.64 Z25.90 9.65 Peak -—= -—

1 Sl 0 a4l -G E 000 Sl TR LBy Zo.05 L2270 Peak -—— -

20 300,000 41.38 -4.82 46,00 EL.5S do8) Z2h.80 L3.563 Peak - -

I FE6.000 4278 -3.22 46,00 EL.GE 2,36 26,26 L5.33 Pesk —-— -—-

4 @ 430,000 4l.11 -4, 46,00 45.173 .62 26.85 L7.1% Peak -—- -

5@ 500,000 41.40 -4.60 456,00 4750 .92 27.20 L6.LE Peak -——— -—-
SPORTON International Inc. FCC ID. . PY3FWG114P
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FCC TEST REPORT

Report No. : F370909

e 0 -LED
Conchis, - POC CLASS-R S 24T TUUNE- 2420002 VERTICAL
ELT WIRELESS BROUTER
Powey LD AT
Bl DRl CILTHG CHO1 G
Oeet Liwit Read Cable FECAMpANTERnm Aht Table
Fewg Laevel Limitc Line  Lewel Loaa Factor Factor Remark Foa Foa
e dBuv i [ TR [ b [ dE [ [} A
1 @ 23,320 Z5_3F 4,62 40,00 47_.8] .72 26,40 1345 Feak
Z T1.000 3312 .88 40,00 E1.95 1.10 28,36 E-43 Fenk
3 BEZ.070 323 53 .47 40,00 Ll_&3 a.55 26,34 T.28 Foak
4@ 124,800 3913 4,37 43,50 E1.1Z 1.24 26.20 L1Z2.97 OF
S E 133,110 40.92 e 43,50 L53.45 1.28 26.17 L3Z.3% OF
E LR, 540 3T.ZE .25 43,50 E1.36 1.33 26.10 LD.EE Teak
¥ LES.BLD 36.33 7.18 43,50 51.0535 1.43 26.04 S9.58 Fenk
B L3, 180 3Z.63 =10,.BE7 43,50 4724 1.64 25,90 G565 Feak
1 225,000 36.16 -9.84 46.00 49.22 1.63 25,88 11.19 Pesk — -
Z [ |ZSD.DDD 44.08 -1.92 46.00 55.35 1.85 Z5.85 12.73 (P 100 277
3 300.000 37.38 -8.62 46.00 47.55 2.00 Z5.80 13.63 Peak -—— -
d 366.000 37.98 -5.02 46.00 46,55 Z2.36 Z6.26 15.33 Peak -—— -
E @ 375.000 40.70 -5.30 46.00 49.10 Z2.35 Z6.33 15.55 Peak -—— -
6 @ 433.000 43.42 -2Z.58 46.00 50.78 2.52 Z6.73 le.85 QP -—— -
7@ 500.000 41.20 -4.80 46.00 47.30 2.92 27.20 18.158 Peak -—= -
> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m) (dBuV/m) (uv/im) (dB) Mode
2412.000 H 28.24 6.22 67.34 - - 101.80 123026.88 Peak
2412.000 H 28.24 6.22 61.84 - - 96.30 65313.06 AV
2412.000 \Y 28.24 6.22 68.18 - - 102.64 135518.94 Peak
2412.000 \% 28.24 6.22 63.88 - - 98.34  82603.79 AV
4824.000 V/H - AV/Peak
7236.000 V/H - AV/Peak
9648.000 V/H - AV/Peak
12060.000 V/H - AV/Peak
14472.000 V/H - AV/Peak
16884.000 V/H - AV/Peak
19296.000 V/H - AV/Peak
21708.000 V/H - AV/Peak
24120.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

el

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 14
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission

Gue v -LE

Comchios, - FOO CLASS-B S 2472 TUTHE- 142002 HORITZOHT AL

ELT WIRELESS ROUTER

Powey LIDA A2

Bl SO CEILIMG CHOAS G

Oeer Liwit Read Cable FEcaspANTEanG Ahr Table

Feeg Lewel Limit  Line  Lewel Losa Factor Factor Remark Foa Toa
¥z dEuV i [ I R R [c ik 23] dE [oc s O A

ES, @0 3%.73 5.8 40,00 53.84
124,800 35.85 T.65 43,50 47.84
133,110 Z6.54 .66 43,50 45.4]
ISR, 540 36.77 6,73 43,50 50.88
Ig6. 150 36.24 T.26 43,50 50,96
IF9. 190 3Z1.15 ~12,.35 43,50 45.76
250,000 38.10 -7.90 46.00 49,37
Joo.o000 42,00 -4.00 46.00 52,17
Je6.000 40,40 -5.680 46.00 45,97
450,000 40,73 -5.27 46.00 47,77
@ &OO.000 42.02 -3.98 46.00 48,12

L4 26,37 .3l Fonk

24 26,20 LI.9T QF

28 26,17 LI.3T Foak

L33 26,10 LD.66 Foak

43 26,03 5.88 Fonk

B4 25,90 5.65 Fonk

25.85 12.73 Peak -—- -—-
.00 25.80 13.63 Peak -—- -—-
.36 26.26  15.33 Peak -—- -—-
B2 26.85 17.1%9 Peak -—- -—-
92 27,20 18.18 Peak -—- -—-

Lal BJ

L S N A LU )
=
B D) B0 [ = e O
o
o

SPORTON International Inc. FCC ID.
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£ 0501 -L¥
Comdition - POCCLASE-B Sm 2672 TUTHE- 240000 VERTICAL
EUT WIRELESE ROUTER,

Fowey LIDV A
Bt FDRI CEILING CHOE G
Owet  Liwit Fead Cable FEosspAstoabe Aot Table
Foeg Lawel Limit  Line Lewel  Losa Factor Factor Remack Poa Foa
FEz dBuv/m [ R TR L ECihiy ] ] HC R =9 Ay
1 23,320 35.36 =5.64 40,00 46.5§ 0.72 26,490 L13.45 Foak —— LL]
4 FT1.000 3ZZ.I0 =T7.80 40,00 5D0.93F 1.10 26,36 £-43 Poak mma LT
3 E2.070 3Z.51 =7.57 40,00 5SD.6F n.%5 26,34 T.Z8 Foak === amm
e 124,800 3E.11 =539 43,50 5D.LD 1.24 26,20 L1Z.9T7 QF - -
TR OR3F3.LI0 ZH.90 -3.60 43,50 5Z.47 1.38 26,17 LZ.3% QF mma LT
B 148,540 37.23 =&.77 43,50 51.3% 1.33 26,10 ID.66 Tenk - -
7 IES.B10 37.30 =-&.70 43,50 EZ.03 1.43 Z6.04 588 Poak mma LT
B 159,190 31.61 =11.88 43,50 46.22 1.64 25,80 965 Foak mmm amm
1 225.000 JE.058 -9,.95 45,00 49.11 1,83 25,88 11,19 Pesk — —_——
2/ |254].IHII:I 24.97 -1.00 45,00 5E.24 105 25,85 AM2.73 QF 100 i) |
3 I00. 000 IE.2ZT -8.7F 45,00 4QE.44  2.00 25,80 L3.E0 Pesk -— —_——
4@ 2J75.000 42.5% -3, 41 45,00 Ep.9% 2035 25,33 LE.EQ Pesk — —_——
-4 433,000 40.31  -5.88 45,00 47487 2582 2E.TY LE.AE gF —-— —_—
[ EO0.000 41.0% -4.%1 45,00 47409 2,82 27.20 AP LR Pesk — —_——

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m) (dBuV/m) (uv/im) (dB) Mode
2438.000 H 28.30 6.26 60.52 - - 95.08 56754.46 Peak
2438.000 H 28.30 6.26 54.36 - - 88.92 27925.44 AV
2436.000 \Y 28.29 6.26 61.55 - - 96.10 63826.35 Peak
2436.000 \Y 28.29 6.26 55.35 - - 89.90 31260.79 AV
4876.000 V/H - AV/Peak
7311.000 V/H - AV/Peak
9748.000 V/H - AV/Peak
12185.000 V/H - AV/Peak
14622.000 V/H - AV/Peak
17059.000 V/H - AV/Peak
19496.000 V/H - AV/Peak
21933.000 V/H - AV/Peak
24370.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

=

William Lee

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 15

- Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table

W Spurious Emission

S O -LE
Comchitios, - POC CLASS-B 3m 2673-TUHE-24-300 HORIZORT AL
EDT WIFELESS ROUTER
Pover TI0AT A
Blemine SDal CILTHG CH11 G
Owet Likit Fead Cable FEesapAnTaabn ARt Table
Feeg Lewel Limitc Line  Lewel Loga Factor Factor Remagk Foa Foa
HEz dEuv/ % 8 &Eav/m d8uv [ dE [ =] A
1 @ 65,580 35.34 4. 66 40,00 545 46 n.%4 26,37 6.3l Feak
2 124,800 32.47 =11.03 43,50 44 46 1.24 26,20 LZ.97 OF
F@E ORFI.LID O3E.46 5.04 43,50 51.03 1.28 26,17 LZ.3Z Teak
4 149,540 3530 8.11 43,50 4% 50 1.33 26,10 LD.66 Teak
5 166,150 37.86 5.64 43,50 5Z.58 1.43 26.03 5.88 TFeak
& 190,180 2§77 =13.73 43,50 44 38 1.64 Z5.90  5.65 Teak
1 250.000 39.37 -6.63 46.00 50.64 1.85 25.85 12.73 Peak - -
2B 300.000 42.27 -3.73 46.00 52.44 2.00 25.50 13.63 Peak -—- -—-
3 @ 386.000 41.67 -4.33 46.00 50.24 2.36 26.26 15.33 Peak -—- -—-
4 @ 450.000 41.00 -5.00 46.00 43.04 2.62 26.55 17.19 Peak -—- -—-
5 @ 500.000 41.29 -4.71 45.00 47,39 2.92 27.20 18.18 Peak -—- -—-
SPORTON International Inc. FCCID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 91 0f 132

FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

Gue v -LE
Comchitws, - PO CLASS-B 3 24T TUHE- 242002 VERTICAL
EOT WIRELESS ROUTER
Poey LD AT
ol e DRl CILING CHI1 G
Oeer Liwit Read Coble FECAMpANTEnbm Aht Table
Fewg Lavel Limitc Line  Lewel Loaa Factor Factor Remapk Foa Foa
¥z dBuv i [ TR [ b [ dE [ [ ) A
1 B 23,320 Z8.05 3.%5 40,00 498 EF .72 26,40 L1345 Feak
z FT1.000 ZE.TH T.21 40,00 51.6Z 1. 10 a6, A6 6-43 Fenk
3 BE2.070 3320 .80 40,00 E1.31 0.%5 26,34 T.ZE Feak
2 L34, 800 3IT7.80 S5.70 43,50 45,75 1.24 26.20 LZ.97 OF
T @ 133,110 40.E5% 2.%1 43,50 E3I_LE 1.28 26.17 L1Z2.3Z OF
E @ 149,540 3B.92 4,58 43,50 53.03 1.33 26.10 LD.&66 Toak
T LES,.BlO 3595 1.5 43,50 E&D0.7Z 1.83 2f.04 S_8E Feak
B LER, 190 3Z.30 =11.30 43,50 46.9] 1.64 25,90 S9.65% Fenk
1 225.000 36.86 -9.14 46.00 49.92  1.63 25.88 11.10 Pesk - -
2z B |250.000 44,78 -1.22 46.00 G6.05  1.85 25.85 12,73 QF 100 238
3 300.000 36.06 -9.92 46.00 46.25 Z.00 25.80 13.63 Peak SN —
4 375.000 41.40 -4.60 46.00 49.80 2.35 26.33 15.58 Peak _— -
5@ 433.000 41.12 -4.88 46.00 48.45  2.52 26.73  16.85 0P — —
& 500.000 39.90 -6.10 46.00 46.00  2.92 27.20 18.18 Pesk — —

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency

Antenna Cable

Polarity  Factor Loss

Reading

Limits

Emission

Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2462.000 H 2835 629  66.14 - - 100.78 109395.64 Peak
2462.000  H 2835 629  58.66 - - 93.30  46238.10 AV
2462.000 V2835 629  69.04 - - 103.68 152756.61 Peak
2462000 V2835 629  59.37 - - 94.01 50176.46 AV
4942.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000  V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 16
Test Distance: 3M
Temperature: 30 °C
* Relative Humidity: 39 %
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

B Thetest was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

e 50 -LE
Clomdition - PO CLASS-B Sm 26T TTHE- 34002 HORIRONTAL
ENT WIRELESS ROUTER
Power 1107 &
B DRI DIRSLE CH G
Oewt  Liwit Read Cable FEoaapAntanb Ant  Table
Feeg Lowel Limitc Line  Laewsl Loga Facoor Factor Remark [l=F Fia
HEr dBEuv i [ic I c R [uc ki ] dE [ [ A
1 LZ4. 800 3ZIZ.7E 10,78 43,50 45.7] 1.Z24 Z6.20 LZ.97 Foak
z 133,110 2% 5Z 13,58 43,50 4Z_0% 1.28 26,17 L1Z.3Z Peak
3 L&0,. 540 30,85 12.65 43,50 4496 1.3 26,10 LD.66 FPoak
& LES. M0 Z6.13 7.37 43,50 ED.&85 1.23 Z6.03 S9_88 QF
= LED,.6H0 230,25 13, %1 43,50 45 17 1.47 25,98 963 Foak
[ 150,190 3Z.63 10,87 43,50 47.%3 1.64 25,90 S9.65% Foak
1@ 230,000 42.86 -3.12 46,00 54.15 1,85 25,85 L2.73 Feak -— -
2@ 300,000 4l.16 -4.84 48.00 51.3%  Z.00 25.80 13.63 Peak - -
30 366,000 42.56 -3.42 46,00 51.15 J36 26.26 15.33 Peak - -
40 500,000 40.60 -5.40 46,00 46.70  2,%2 27.20 16.18 Feak -— -
5 G5, 000 39,47 -8.33 46,00 43.90 3,67 27.40 19,30 Peak - -
SPORTON International Inc. FCC ID. : PY3FWG114P

TEL : 886-2-2696-2468 Page No. 1 94 of 132
FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

Sate OE01-LE
Condiws - FOC CLASS B 3m 2872-JTUNE-24-2002 VERTICAL
EUT WIRELESS ROUTER

Power LIDWAC
Blearas JDR] DIFCTLE CHOL O

wver Limit FRead Cables Presspintennes knt  Tabls

Fr=q Lews=l Limit Lime Lewel Lo=zs Factor Factor Remark Pao= Fos

Bz dbul /e [l I T L d2hal 1] di [ [ e

LA 21.350 3545 =5.51 40,00 50087 d. 74 26,40 9. 20 Feak - _——
2 39,510 3d.Qe -4.14 40.00 52082 d. 0 26,30 G 54 Feak - ——
3 F2.HI0 0 Ad.as -h.lb 4000 5ZogR d.596 26,35 G. 54 Feak —-—— ——
& Bh. Q00 32,43 -4.57 40,00 50,20 d. 5% 26,733 F. 08 Peak - -
% 124,290 3Lf Ve .04 43,50 JB.23 1.2 26,20 Ll .40 OF - -
[ L1Xa. 110 3%.=2 =908 43,50 JB. 45 .28 26,17 L2002 Peak —-—— _——
i 1&9. 540 J6.4% -V 05 4350 50056 1.1 2610 L0.oe Peak - ——
[ AL B0 3523 -ULEY 43,50 JEOGE l.51 26,04 .00 Feak - ——
L. 1a.530 3847 -8.03 43,50 J5.3%5 l.&% 2h.98 2.61 Feak -—— -
0 199,190 38,63 00087 43,50 g9.24 1.6 25.90 .65 Peak - -
1 233.000 33,11 -12.89 45.00 45,62 l.70 25.87 1l.66 Peak -—= ———
zZn |250.DDD 44,78 -1.22 46.00 56.05 l.85 Z5.85 1z2.73 QP 100 271
3 300,000 37.38 -58.62 46,00 47,55 2.00 Z5.80 13.63 Peak -—= -
4 366,000 39.18 -6.82 46,00 47,75 2.36 Z6.26 15.33 Peak -—= -
5@ 433.000 43.02 -2.98 46.00 50.38 2.52 26,73 16.85 QP -— —-—
6 @ 438.000 41.47 -4.53 46.00 47.82 2.84 27,12 17.93 Peak -— -—

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2412.000 H 2824 622 7214 - - 106.60 213796.21 Peak
2412000 H 2824 622 67.96 - - 102.42 132129.56 AV
2412000 V 2824 622 65.64 - - 100.10 101157.95 Peak
2412000 V 2824 622 60.09 - - 9455  53394.93 AV.
4828.000 V/H ] P:.%I.(,
7236.000 V/H . PAeI%I.(,
9648.000 V/H . P:il/lf,
12060.000 V/H ] PAe-%I'(,
14472.000 V/H . PAe.%IT.
16884.000 V/H . PAe-?/I.(,
19296.000 V/H . P:.rilll'(,
21708.000 V/H . P:il/lf.
24120.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 17
Test Distance: 3M

*  Temperature: 30 °C
Relative Humidity: 39 %

*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record

B Spurious Emission

Sate OE01-LE
Condims - FOC CLASSR Sm 26T2-JUHE-24-2002 HORIZOMTAL
EOT WIRELESS ROUTER

Fower LIDWAC
BleTre JDR] DIFCLE CHDG O

Oeer Limat Fead Cable Fresspantenns Ant  Tahle

Freg Lewel Limit Lin= Lewrel Lo==s Factor Factor Hemsrk Po= Fo=

Wiz dPuVie dl dfg¥im il dl df  dll/e cE deg

1 124,000 32,70 -10.72 43,80 44.77  1.24 24.20 12.97 Pesk — -

2 133,110 6. 50 -6.52 43,80 4%.058  1.20 24,17 12.32 Peak -— _—

a 148,540 237,91 -5.%53 43,80 52,02  1.3% 24,10 LD.GE Peak -— —

4 L6, 000 A5.L%  -0.31 43,80 49.91  1.4% 28.0% s.00 gF — -

L 100,680 AE.3E -5.18 43,80 E1.23 1.47 25.98  5.43 Peak — -

i 198,190 3E.65% -6.B1 43,850 5l.30  1.64 25.90  5.6%5 Peak -— —

L@ 250,000 42.4% -3.51 46,00 53.76 1.85 25,85 12,73 Peak — -

2 300,000 38,77 -7.23 46,00 48.94 2,00 25,80 13,63 Peak — -

3 A OZES.000 4219 -3.81 46,00 50.TE  2.35 26,26 L5.3F Peak — -

40 500,000 42.21 -3.79 46,00 48.31 2,92 2T.20 L16.18 Peak — -

5 665,000 38,08 -7.%2 46,00 42.51  3.67 27.40 19,30 Peak — —
SPORTON International Inc. FCC ID. : PY3FWG114P
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Saie OEL-LE
Condiims - FOC CLASS. B Sm 2672-JUNE-34-2002 VERTICAL
EOT WIRELESS ROUTER

Fower LIDWAC
Blearan JDRI DIPCLE CHG O

Ower Limit HRead Cables Fresspintenns kit Table
Fr=q Lewel Limit Lime= Lew=l Lo=s Factor Factor Femsck Pio= Fo=
M|z dfuVix df dfu¥ie dBa¥ ol B diiye B deg
1 51,450 22,85 -7.11 40,00 45.27  0.74 26,40  5.2Z0 FPeak — -
2 £9,410 23,28 -£.74 40,00 52,22 0.BB 24,30 E.54 Peak — —
IR TRLTIO JE.24 -A.TE 40,00 55,05 0.96 26,35 E.54 Feak -— -
4 B, 400 233,83 -6.17 40,00 S5L.30  0.57 26.33  T.05 Peak — -
i 124,290 3% 16 -B.34 43,80 433 1,33 24,20 Ll.A0 QF — -
i 133,110 3p.32 -5.10 43,50 E0.@5  1.28 26,17 12.32 Pesk — -
7 149,540 34.8%5 -0.65 43,50 4096 1.33 26,10 10.66 Feak — -
i LE5. 830 35,33 -B.17 43,80 E0.06  1.43 26.04  5.00 Feak — -
5@ L79.530 I.AT -4.87 43,50 EI.7E 1,47 25,98 5,43 Peak — -
1o 198,190 36.03 -7.47 43.50 50.64 1.64 25.90 5.4% Feak — -
1 233.000 35.96 -10.04 46,00 45.47  1.70 25.87 11.66 Peak - —
2 @ [250.000 44.63 -1.37 46.00 55.90  1.85 25.85 12.73 QP 100 286 |
3 300.000 38.23 -7.77 46.00 48.40 2,00 25.80 13.63 Peak - -—
4 366,000 40.03 -5.97 46.00 48.60 2.36 26.26 15.33 Peak - _—
5 @ 433.000 42.87 -3.13 46.00 50.23  2.52 26.73 16.85 QP - _—
£ @ 433.000 42.32 -3.68 46.00 48.67 2,84 27.12 17.93 Peak - _—

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2436.000 H 2829 626 57.23 - - 91.78  38815.04 Peak
2436.000 H 2829 626 51.19 - - 85.74  19364.22 AV
2438000 V 2830 6.6 66.97 - - 101.53 119261.43 Peak
2438.000 V 2830 626 64.94 - - 99.50  94406.09 AV.
4876.000 V/H ] P:.%I.(,
7311.000 V/H ] PAeI%I.(,
9748.000  V/H . P:il/lf,
12185.000 V/H ] PAe-%I'(,
14622.000 V/H . PAe.%IT.
17059.000 V/H . PAe-?/I.(,
19496.000 V/H . P:.rilll'(,
21933.000 V/H . P:il/lf.
24370.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

e Ay r S5
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 99 of 132

FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 18
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
* Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

e oG -LE
Comdition, - POCCLASS-B S 28T TUHNE- 24002 HORIRONTAL
EUT WIRELESS ROUTER
Fowey L 10AT A
Eilem DRI IFOLECHIL G
foet  Limit Fead Cable FEsaEpAnTonbg AT Table
Fewg Lewel Limitc Line  Lewsl Losa Faooor Factor Remark Pog TFia
Elr dEuVie df dBuWie BV ) dE &8s o deg
1 LZ4. 800 Z5.36 .14 43,50 4,35 1.Z24 Z6.20 LZ.97 Foak
. 133.110 32.16 =11.34 43,50 44.73 1.28 26.17 LZ.32 Peak
3 159,540 35.4% -8.01 43.50 49.60 1.33 26.10 LD.G6 Peak
40 1E5.000 3B.77 -4.71 43.50 53.4% 1.431 26.03  B.9E OF
z IE0.E80 35.93 =7.57 43,50 S0.81  1.47 25.98  9.63 Peak
[ iea. 1a0 3I5_27 2,23 43,50 4%.8F 1.64 ZE. 40 G965 Poeak
LA 280.000 42.63 -3.37 46,00 53.90 1.05 25,85 12.71 Peak -— -
2 I} Sid.do gi.=l =-5.09 45,00 5108 .00 25.80 13,53 Fesk - —_—
[ 6000 4133 -4.87 46,00 45,90 2.0 26,28 1531 Pesk - —_—
4@ 500000 42.3% -3,85 46,00 4B.4% 2,82 27.20 LB.LD Peak -— -
L[ SE6.000 41.22 -4.T0 46,00 45,45 1.@7 27.40 18,30 Pesk -— -
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

Saie OEL-LE
Condiims - FOC CLASS. B Sm 2672-JUNE-34-2002 VERTICAL
EOT WIRELESS ROUTER

Fower LIDWAC
Blearan DRI DIPCLECHLL O

Ower Limit HRead Cables Fresspintenns kit Table

Fr=q Lewel Limit Lime= Lew=l Lo=s Factor Factor Femsck Pio= Fo=

M|z dfuVix df dfu¥ie dBa¥ ol B diiye B deg

LA 51.450 35,20 -4.00 40,00 SL.5F  0.74 26.40 5.20 Feak — -
2 £9,410 33,87 -£.431 40,00 52,53 0.BB 24,38 §.54 Peak — -—
I@ 0 TRLTIO B4.5E -5.45 40,00 53,40 0.96 26,35 .54 Peak -— _—
4 B, 400 24.04 -5.04 40,00 S5l.6L 0.57 26.33  T.085 Peak — -
i 134,290 37.47 -6.00 43,50 E0.84 1.23 24.20 Ll.A0 QF — _—
i 133,110 36.63 -6.087 43,50 45.20  1.28 26.17 12.32 Pesk — -—
7 149,540 35,16 -0.34 43,850 45.27  1.33 26.10 10.66 Feak — -
i LE5. 830 3i.é4 -7.86 43,50 E0.37  1.43 24.04  5.00 Feak — -—
s 178,530 3T -6.32 43,50 52,06  1.47 25,98 5,43 Peak — -—
1o 198,190 36.34 -7.16 43,50 50.9%5  1.64 25.90 5.4% Feak — -
1 2F3.000 3404 -11.86 A5.00 46,55 1.70 25,87 Ll.66 Peak -— -
At |EEJ.EJD A4.51 -1,19 46,00 56,08 1,685 25,85 L2.73 OF 1010 3E3|
3 SO0, 000 3941 -6.58 45,00 4% 58 2,00 25,80 L13.63 Peak -— —_——
4 SES,. 000 %21 -6,.78 45,00 47.78 36 26,26 L5.3F Peak -— -
5@ 433,000 42,05 3,95 45,00 4%.41 2.5 26,73 LE.85 OF -— —_——
6 @ 488,000 4L.50 -4.30  €45,00  47.5% 2,84 27,12 LT7.9F Peak -— -

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency

Antenna Cable

Polarity  Factor Loss

Reading

Limits

Emission

Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2462.000 H 2835 629  64.07 - - 98.71  86198.56 Peak
2462.000  H 2835 629  56.24 - - 90.88  34994.52 AV
2462.000 V2835 629 7264 - - 107.28 231206.48 Peak
2462000 V2835 629  60.93 - - 95.57  60048.20 AV
4920.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000  V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID.
Page No.
Issued Date

: PY3FWG114P
: 102 of 132
. Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 19

* Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

* Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission

Cue s -LE
Clomdition - PO CLASS-B S 26T TTHE-16- 2003 HORIRONTAL
EDT WIRELESS ROITER
Power LD AT
B 10 CHE (TH)
12081 AMT
foet  Limit Fead Cable FEsaEpAnTonbg AT Table
Fewg Lewel Limitc Line  Lewsl Losa Faooor Factor Remark Pog TFia
Elr dEuVie df dBuWie BV ) dE &8s o deg
1 45,740 2E.84 =11.156 40,00 42.78 0,62 26.40 L11.54 Peak
. 60,450 26.1% =13.B5 40,00 46.23 0.65 26.38  5.65 Paak
3 65,470 F4.87 =15.13 40,00 44.58 0.7 26.37  5.96 Peak
& LZ4. 580 Z7.7D0 15. 80 43,50 40,46 .93 Z6.20 LZ.51 Feak
5 150,750 34.67 =-8.B31 43.50 48.7% 1.02 26.10 L1.0Z Peak
£ 162,170 29.20 =14.30 43,50 44.14 1.01 26.05 L0.LD Peak
7 165.110 3E.01 =5.43 43,50 53.14 1.03 26.04 G5.28 Peak
E LEA.050 23.61 =19.B9 43,50 3B.92 1.06 26.03%  5.66 Prak
5 L7a.0Mm0 2742 15,08 43,50 43 1E 1.0 ZE 499 G135 Ponk
10 159,540 21.52 -21.98 43,50 36.9% 1.20 25.90  G.23 Peak
1 250,000 35.02 -10.98 46.00 47.54  1.28 25.85 12.05 Peak -— -—
s 293,000 40.24 -5.76 46.00 51.54 1.50 25.80 13.00 Peak -— -—
3B 364.000 44.1% -1.82 46.00 53.57 1.65 26.25 15.21 QP -— -—
4 493,000 32.03 -13.97 46.00 39.34  2.16 27.19 17.72 Peak -— -—
5 663.600 35.57 -10.43 46.00 41.94  2.42 27.40 18.61 Peak -— -—
6 763.110 34.27 -11.73 46.00 39.55 2.58 27.34 19.50 Peak S -
1 lekg2_ 000 47,00 -27.00 74_00 EL_d& Z7.k& 4.8282 40.90 Peak . —_—
Z lEs2._ 000 30.Z0 -zZ3.80 E4_00 jc= I Yy Z7.k& 488 40.50 Averac . —
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

oiie ralil-LE
Carchims - PUC CLASSE Sm 264 J U E-16- 005 VERTTUCAL
BT vl ELERS ROIUTTER.

Power LW A2
Pl LI CHE (TX)
12021 AHT.

Over Limit RBead Cable FEesapAntenns At Table
Frag Lewel Limirc Lifne Lewel [ogs Factor Facrop Bemakk Pz Foa
¥z dEuVie i3 dEuV./m sk (55 dE el (=" deg
LB |3, 30 38.22 -1.78 440,00 45.45% 0.535 26.40 L5.56 QF 100 Z67
2B &.Ze0 3573 -4.Z7 40,00 EDLEE 0.62 26.40 LI.ZZ Teak -— -—
3 66,680 2% 14 -10.86 440,00 45.50 0.70 26,37  6.01 Feak -— -—
4 L10, %60 2933 -14.17 43,50 43.06 0.6 26.26 Ll.65% FPeak -— -
5 LZ4,%80 37.61 -5.69 43,50 50.37 0.%3 26.20 LZ.51 Pesk - -—
[ LF8, 190 Z26.5% -l6.61 43,50 4l.56 1.00 26,07 L0.40 Peak -— -
7 LES, 460 37.40 -&.10 43,50 52.5% 1.04 265,04  9.81 Peak - -—
i L72,30 24.55 -18.%5 43,50 40.18 1.08 26,00 %.30 Peak -— -
g 199,020 28.32 -15.18 43,50 43.81 1.19% 25,90 9.2Z Peak - -—
1 280,00 35 g 10052 45,00 JE.00 .28 25.45% LZ2.0% Peak -—— -
2 2Rl a0 g an =500 45,00 LloG0 L. 830 2580 L13.00 Peak —-—— _——
IA JE4.%40 42,07 -d.ed 45,00 EL.42 La6h  26.20 L5235 JF - -
& ARRUTID RE.6 =133 45,00 Jh. 00 .16 2Y.19 L1772 Peak -—— -
- L3000 35,95 =10.01 45,00 3300 .10 2V 26 LEC LY Peak —-—— _——
E e G0 Je 03 -3.57 4G,00 42040 Zadd  2V.40 LBE.Gl Peak -— -
1 15856, 000 EZ2_05% -21.%1 400 £0.48F Z7.862 4,82 40_20 Paak - R

S LESE, 00 44, G0 6,40 B4.00 EZ. 85 F7.8E  4.00 40,090 Avers

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity  Factor Loss

(MHz ) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2412.000 H 3018 622  66.17 - - 102.57 134431.18 Peak
2412.000 H 3018 622  60.02 - - 96.42  66221.65 AV

2412000 V3018 622 7394 - - 110.34 328851.63 AV

2412000 V3018 622  77.24 - - 113.64 480839.35 Peak
4824.000 H - AV/Peak
4822000 V3326 906 1228 7400 5011.87 5460 537.03 -19.40 Peak
4822000 V3326 906 477 5400 50119 47.09 22620 -691 AV

7236.000  V/H - AV/Peak
9648.000  V/H - AV/Peak
12060.000  V/H - AV/Peak
14472.000 V/H - AV/Peak
16884.000  V/H - AV/Peak
19296.000 V/H - AV/Peak
21708.000 V/H - AV/Peak
24120.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

" (o -t
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

* Test Mode: Mode 20

* Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

* Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission

Sue s -LE
Clomdition - PO CLASS-B S 26T TTHE-16- 2003 HORIRONTAL
EDT WIRELESS ROITER
Powey 10T A
Eilem 110G CHE (TE)
oE] AHT
Oewt Limit Read Cable FEeaapAntenbik Ant  Table
Feeg Lewel Limltc Line  Lewel Loga Factor Factor Remakk Foa Foa
EHz dBEuv /w i3 =S avim [ {hpy [ ] dE [c s o A
1 5,360 Z5.95 14,05 40,00 40.5] .62 Z6.40 L1.ZZ% Feak
. 75,330 F1.40 =18.60 40.00 3%.83  0.75 26.35 T.L7 Peak
3 LL1.B30 Z1.0% =Z2.85 43,50 34_6E .88 Z6.25 L11.74 Foak
4 175.320 23.60 =19.90 43,50 36.36 0.93 26.20 LZ.51 Peak
5 137.420 21.15 =22.35 43.50 34.62 0.95 26.17 LL.75 Peak
£ 150,060 Z2E.74 =15.76 43.50 40.80 1.02 26.10 L1.0Z Peak
7 162,680 Z2E.00 =15.50 43,50 43.00 1.02 26.05 L0.03F Feak
B 165.110 37.64 =5.B& 43,50 S52.77 1.03 26.04 9.58 Peak
5 171.3 £3.63 =19.87 43.50 35.1% 1.08 26.00 5.37 Poak
10 IEA.BS50 2Z.00 =21.50 43,50 37.61 1.15 25.94  9.1E Peak
11 150,180 22.75 -20.75 43,50 3B.74 1.19 25,90 5.22 Feak
1 250,000 35.93 -10.07 46.00 48.45 1.28 25.85 12.05 Peak - -—
z 205,000 41.15 -4.55 46.00 52.45  1.50 25.80  13.00 Peak - -
3@ [364.000 44.09 -1.91 46.00 53.45 L.65 26.25 15.21 QF 200 502
4 500,000 33.19 -12.81 46.00 40.45 2.18 27.20 17.76 Peak - -
5 663,600 36.88 -9.1F 46.00 43,25  2.42 27.40 18.61 Peak - -—
£ 763.000 34.98 -11.02 46.00 40.26  2.56 27.34 19,50 Peak --- ---
1 15E8.000 E0.5% -23.41 74.00 5%.05 Z27.56 4.82 4090 Peak _— _—
2 1EEH.000 32.85 -21.15 Ed.00 41.31 27.8 d_ 88 4020 Lrars . e
3 1216 . 000 4597 24 .03 T4.00 E5_45 30,01 E.B53 41.02 Paak o o
4 196, 0 4. 20 LE, 7S 54,00 46T a4, ol 5. 53 4L.02 Avrersg o o
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

oiie ralil-LE
Carchims - PUC CLASSE Sm 264 J U E-16- 005 VERTTUCAL
EUT vl ELERS ROIUTTER.

Howsy LLE AL

e LI CH&{TE}

12021 85T,
Ower Limit Read Cable FresapAntenns At Table
Frayg Lewel Limirc Life Lewel [ozs Factor Facrop Bemark Pz Foa
¥z dEuVie 8 dEuV. | d=v 35 dE LG (= deg
LB ¥.%00 37.82 -2.18 40,00 46.2% 0.50 26,40 L7.43% QF - -—
2B ¥, M0 OS6.T0 -3.30 40,00 45.97 0,35 26,40 L15.56 Feak -— -
3 &5.80  34.81 -5.19 40,00 49,37 0.62 26,40 L1.2Z Peak - -—
4 69,440 33.47 -6.53 40,00 52.97 0.70 26,36 6.L16 FPeak -— -—
5 L10,. %60 34,02 -9.3 43,50 47.85 0.88 26.26 Ll.65 Peak - -—
[ LZ4,800 37.00 -&6.30 43.50 49.76 0.%3 26,20 LZ.51 FPeak -— -—
7 149,880 31.351 -12.19 43,50 45.37 1.02 26,10 L1l.0Z Peak -— -
B LS, 110 35,40 -8.10 43,50 50053 1.03 26.04  9.56 Peak - -—
5 L71.30 27.9% -15.51 43,50 43.55 1.08 26,00 %.37 Peak -— -
10 195,910 27.85 -15.65 43,50 43.38 1.1a 25,92 9.Z1 Peak - -—
1 Z50.000 37,16 -8.84 46,00 49,68 l.28 25.85 12.05 Peak -— —-—
z 3e4.000 38069 -7,31 46,00 43,08 1.65 26.25 15.21 Peak -— —-—
| 497,000 35,93 -10,07 46,00 4325 2.15 27.18 17.71 Peak - -
i LESE, 00 EZ 88 =21, 08 T4,00 &L.24 7,63 4,08 40,90 Pesk - -—-
Z 1856 . 000 44.321 -3.83% B4.00 EZ_T0 ZT.6E A.822 Al 20 Everod - -—=

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : PY3FWG114P
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FCC TEST REPORT Report No. : F370909

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m) (dBuv/m) (uV/m) (dB) Mode
2438.000 H 3015 626  67.44 - - 103.85 155775.80 Peak
2438.000 H 30.15 6.6  60.99 - - 97.40  74131.02 AV
2438.000 V 30.15 6.6  73.78 - - 110.19 323221.32 Peak
2438.000 V 3015 6.26  69.20 - - 105.61 190765.57 AV
4876.000  H - AV/Peak

4876.000 \Y 33.44 9.09 13.97 74.00 5011.87 56.50 668.34 -17.50 Peak

4876.000 \% 33.44 9.09 6.60 54.00 501.19 49.13 286.09 -4.87 AV

7311.000 V/H - AV/Peak
9748.000 V/H - AV/Peak
12185.000 V/H - AV/Peak
14622.000 V/H - AV/Peak
17059.000 V/H - AV/Peak
19496.000 V/H - AV/Peak
21933.000 V/H - AV/Peak
24370.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

P i i r AR
Test Engineer :
William Lee
SPORTON International Inc. FCC ID. : PY3FWG114P
TEL : 886-2-2696-2468 Page No. : 108 of 132

FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

*  Test Mode: Mode 21
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

Do OEmL-LE
Comditms - FOC CLASE. B 3 2672- JUNE-16-2003 HOFIZOMTAL
EOT WIRELESS ROUTER

FPower LIDW AT
Bileavan LIS CHEL (TX]}

LZDBI AHT.
feer Limat FRead Cable Fresspintenns hrit Table
Fr=q Lewvel Limit Lim= Lews=l Lo=s Factor Factor Remsck Pox Po=
iz dihed re ol dMu¥sm i ol db ol e [ deq
Sho2b0 ZE. LT -11.08°% 40,00 J2.65 J.62 Zo.40 Ll.22 Pesak - ——
FA0 Z25.958 -15.04 4000 43071 Q.75 26,35 G023 Fesak —— ——
Lld.960 27 43 1630 43,50 J0.0E a.808 25,26 Ll.56% Pesk —-—— -—
124000 3502 -3.580 43,50 JE.70 d.93 Z26.20 L2:.51 Pesk - —_——
Q&9 540 32,53 -11.17 43,50 46038 1.0 2G6.10 L11.0F Pesk —— ——
Leh. 110 Ap. g2 -5.08 43,50 L3 5% 1.0 26,04 S. 00 Pesk —-—— -—
L2030 ZB.7F 14,73 43,50 J4&.370 .08 26,008 S5.3T7 Feak - —_——
LEs.mao 2772 1508 43,50 43035 1.13 25.394 5. 16 Fesak —— ——

]
2EL 0 36.20 -9, 80 46,00 A8.72 l.28 25,485 LZ.0F Feak -==
B 36860 4332 -Z.68 46,00 5268 1.65 26,26 L15.25 QF
%8000 37.85F -8.15 46,00 46,31 1.67 26,49 L6.36 Peak -—=
A58, 00 34.786 -11.22 46,00 H2.0% 2,16 27,192 L7.72 Peak
1530.000 4399 -F4. 01 74,00 L53.43 Z7_E8 4_83 40_30 Peak
1580.000 32.11 -&1.8% 54.00 40.55 2Z7.58 4.88 40.30 Awverar

Mo g o by b= el U L LT

SPORTON International Inc.
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FCC TEST REPORT Report No. : F370909

Do OEmL-LE
Comdils - FOC CLASE.B 3 2672 JUNE-16-2003 VERTICAL
EOT WIRELESS ROUTER

Fower LIDWAC
Blearan LLG CHEL (TX)

IDR] AMT.
Oeer Limit H=ad Cable Fresspantenns knt Tabls
Fr=q Lewe=l Limit Line Lewel Lo=s Facvor Factor Femarik Po= Fos
iz dbul e [ I L = [ Ik L [] dn [ TR deqg
La |!1.EJU SELAE -logd 4Ua00 e 0% - (= T T R e R U 100 24al
2 Ja.820 A%k 98 4. 0,00 JiecZl 25 26,40 LE.S5E Peak - -

L1l0.560 38 E0 -89.00 43,50 qB.0l
L4 B0 JF.Ye =400 43,500 Sl ol
LE. 890 2 2T -11.23 43,50 qi.230
LAT1.E10 Z2W.a8 -lh.16 43,50 42,90
ARS.TI0 ZV.0l -16.89 43,50 JL.55
250,000 37.10 -58.590 46.00 49.62

4 LB 26,28 11.6% Peak ——- —
4

L]

i

1

1

2 364,940 39,46 -6.54 46,00 48,52
3

4

1

2

LS dGa 20 LZ2.5] Peak —_— ——
L2 @610 Ll.ud Peask —_— ——
L 256000 53T Pesk —_— ——
S8 2582 5.2l FPesk - R
25.85 12.05 Peak —— R
.65 26.26 L15.25 Peak JE— R
16 27.1%  17.72 Peak JE— _—
.4z 27,40 15.61 QF _ _
_BZ 4.89 40_.30 Peak _— _
_BE 4_859 40.320 Averac

495,000 34.71 -11.:29 46.00 42.02
@ 663.600 42.65 -3.35 46.00 49.02
159&6.000 El.16 -Ez.84 74.00 E5_E5
159&5.000 43,13 -10.87 54.00 51.52

R I N e = =
(3]
o

[ ]

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT

Report No. : F370909

B Field strength of fundamental and harmonics

Frequency

Antenna Cable

Polarity  Factor Loss

Reading

Limits

Emission Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2460.000 H 3013 629 57.83 - - 94.25  51582.22 AV
2460.000  H 3013 629  64.06 - - 100.48 105681.75 Peak
2460.000 V3013 629  59.00 - - 95.42  59020.11 AV
2460000 V3013  6.29  67.96 - - 104.38  165577.00 Peak
4942.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000 V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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* Test Mode: Mode 22

* Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

* Emission level (dBuV/m) = 20 log Emission level (uv/m)

* Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission

Saie OEL-LE
Condiiws - FOC CLASS-B Zm 2672-JUNE-24-2002 HOFIZOHTAL
EOT WIRELESS ROUTER

Fower LIDW AT
Bilearan LEDR] PATCH CHIL O

Jeer  Limat Fzad Lable FresspAantenns Aot Table

Fre=q Lewel Limit Lim= Lewe=l Lo=s Factwor Factor Hemarx Fos Fos

iz dbuV/z il dBuls/m diha¥ di dn L [ma 1] deqg

1 E4.800 3205 -7.851 40.00 51.25 a.88  26.37 6.2% Peak —_— -——

2 Lls. %00 2515 -18.31 43.50 X142 1.19 26.23 12.4]1 Fesk —_— -——

3 L24.800 3&.72 -A.T8 4350 4JE.TL 1.24 26.20 L12.9T7 Feak —— -

L L43. 540  AL.Bf -TN.E65 43,50 45,96 1.33 26.10 LO.S5E Feak - -

- LEh. 150 Xr. 52 -5.858 4%.50 S2.24 1.83 246.03 5.8 Peak —_— -——

[ LT2. 850 JE.40 -7.10 4350 0 51.32 1.83 26.0L S5.66 Peak —_— -——

7 LlG. 050 JE 50 -7.00 4350 0 51.32 1.580 25.95 5.6&4 Peak —— -

[ 1599.37 2513 8.0 43,50 45073 1.65 25.390 5.6% Peak —-— -

1 233.000  3&.31 -11.69 45.00 2 4J6.82 1. 25.87 Ll.G5E Feak - -

2 251 . 000 5.0 -&. 52 45,00 L0035 1.85% 25,85 L2.73 Peak - —

3 J80.000 A% 15 -4.01 45.00 4JB8.03 2.0 26.15 14.91 Fesk _— -—

40 JE4.000 4L 50 -4.42 45.00 50008 2.0 26.26 L15.33 Feak - -

5 SO0 .00 dp.oln -g.00 45,00 45000 2. B 27.20 QP LPf Fesk - —

R SES.000 41.07 -4.%3 45,00 45 %0 .67 27.40 L19.30 Fesk _— -—

7 Teh.00O0 %53 -6.37 45.00 &5 L5 3.75 27.33 159.06 Feak - -

SPORTON International Inc. FCC ID. - PY3FWG114P
TEL : 886-2-2696-2468 Page No. - 112 of 132

FAX : 886-2-2696-2255 Issued Date : Oct. 22, 2003



FCC TEST REPORT Report No. : F370909

Fias CE0L-LE
Condiles - FOC CLASS.E Sm 24072 JUNE- 4. 2002 VERTICAL
ELT WIRELESS FROUTER.
Paowss L1 2
Ilema 1202l PATCH CHI1 G
Doveg Limit Fead Cable FresspAsitenss At Table
Frayg Lewel Limie Life Lews]l [ozs Factor Facrop Remsrk Pz Poa
¥z dBuV /e &8 dEuV.li a=uV [i5] dE &3 fw = deg
LB 5.200 356.45 -3.55 40,00 55,08 0.86 26,35 6.06 Peak -— -
z T4, 280 31.15 -8.85 40,00 50.03 0.82 26,35 6.65 Peak - -—
F A OLE.E30 39.3F -4.17 43,50 51,32 1.24 26,20 LZ.97 Pesk - -—
4 LF3, 450 32.350 -11.20 45,50 44.924  1.29 26,17 L2.Z24 Peak -— -
5@ L6, 150 38.63F -4.87 43,50 53035 1.43 26.03 %.88 QF - -—
[ L72,550 34.20 -9.30 435,50 49,12 1.43 26,010 9.66 Peak - -—
7 LES, 870 35.3% -8.11 45,50 50.2Z1 1.530 25,96  5.64 Peak -— -
& 190,190 36.03 -7.47 43,50 50.64 1.64 25,90  5.65 Peak - -—
1 e L e e 1 - I P [ - ey e 1.0 2507 Ll.G66 Pesk - e
2 i |2EJ.L’JL| e ZF =172 4500 L5 5% 1.8 2L 0% 12.%1 0F 100 25
3 A0 el TE =920 45,00 JE.9E .00 2580 L3567 Pesk —-_— _——
4 ABGE. 000 40.MB -5 B2 45,00 40,78 2,34 26.26 15,33 Peak — -
L@ 400,000 42,37 -3.@) 45,00 EDL3E 2,32 26,850 LE.20 Peak — -
B R 43, 000 42.72 -3.28 45,00 EpLop dahd 26,71 Le.0% Peak —— ——
TH S00.000 42,80 -3.20 45,00 4p.9p 2594 2V, 20 LBE.LE Peak —-—— -—
R SES. 000 4107 -4.9%3 45,00 4550 .67 2V 40 LR A0 Pesk —-—— ——

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m) (dBuV/m) (uv/im) (dB) Mode
2412.000 H 28.24 6.22 57.60 - - 92.06 40086.67 Peak
2412.000 H 28.24 6.22 51.98 - - 86.44  20989.40 AV
2412.000 \Y 28.24 6.22 72.91 - - 107.37 233614.61 Peak
2412.000 \% 28.24 6.22 67.88 - - 102.34 130918.19 AV
4824.000 V/H - AV/Peak
7236.000 V/H - AV/Peak
9648.000 V/H - AV/Peak
12060.000 V/H - AV/Peak
14472.000 V/H - AV/Peak
16884.000 V/H - AV/Peak
19296.000 V/H - AV/Peak
21708.000 V/H - AV/Peak
24120.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

el

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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* Test Mode: Mode 23
Test Distance: 3M
*  Temperature: 30 °C
Relative Humidity: 39 %
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table

B Spurious Emission

Tits CE0L-LE
Condiles - FOC CLASSE Sm 24072 JUNE- 24 0002 HORISORTAL
ELT WIRELESS FROUTER.
Powss LW A
Mlema Ll PETUH Chla &
Over Limit RBead Cable FEesapAntenns At Table
Frag Lewel Limirc Lifne Lewel [ogs Factor Facrop Bemakk Pz Foa
¥z dEuVie 8 dEuV.sm sk (55 dE e (= deg
1 g, 600 33.93F -&.07 40,00 53013 0.88 26.37 6.29 FPeak - -—
Z L16, 300 25.03 -18.47 43,50 357.66 1.1 26,23 LZ.41 Peak -— -
3 L1Z4,800 36.56 -&6.%4 43,50 48.55 1.24 26.20 LZ.97 Peak - -—
4 149,540 36.6% -6.81 43.50 50.50 1.33 26,10 L0.66 FPeak -— -—
5@ L5, 150 3%.36 -4d.1l4 43,50 54.08 1.43 26.03 9.56 Peak - -—
[ L72,550 3E.24 -5.26 43,50 53.16 1.43 26,010 9.66 Peak - -—
7 LE6, 050 38.34 -5.16 435,50 53.16 1.530 25,96  5.64 Peak -— -
B 190,370 3397 -9.53 43,50 48.57 1.65 25,90 9.65 Peak - -—
1 233.000 33.94 -12.06 46.00 46,45 1.70 25.87 1l.66 Peak -— -—
2 250,000 33.71 -7.29 46,00 49,938 1.85 25.85 12.73 Peak -— -
3 Jec.000 41,21 -4.79 46,00 49,738 2.36 26.26 15.33 Peak -— -
4 Lao.ooo 40,63 -5.37  46.00 46073 2.92  27.20 18.18 Peak -— -
5 eEe.000 37.70 -8.30 46,00 42,13 .67 27.40 19.30 Peak -—- -
6 @ 766.000 42.26 -3.74 46.00 46.78 3.75 27,33 19.06 Peak -—- -
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£ E01-L¥
Comdition - POC CLASE-B 3m 2672 TITHE- 240000 VERTICAL
EUT WIRELESS ROUTER,

Fowey L0 A
Bl 12081 PATCH CHOG &

Ower  Limit Read Cable FresspAntiank Aot Table

Fewmg Lenerl Limit Ligme  Lewnxl Loga Factor Factor Remark Foa Foa

iz dBuv e & @uvie @y 15 L = s deg

1 .200 33.47 -6.%3 40,00 52.01 0.8 £6.38 6.5F Poak - =e=
i T4.300 3Z.1T =7.BE3 40,00 51.0F%  0.BZ 26,35 E.6F Feak === =
3 LZ4.630 37.35 -6.15 43,50 45.33 1.34 26,20 LI.9T7 Feak - =e=
4 133,550 33.32 -10.18 43.50 45.9¢ 1.20 26,17 LI.E4 Feak - ==
5@ LES.150 39.65 =3.B5 43.50 54.37 1.43 26.03  9.88 OF - =e=
& L72.550 34.28 -9.38 43.50 45.14 1.43 26.01 §.66 Faeak - ==
¥ LES.B70 35.41 -8.04 43.50 S0.2F  1.50 25.96  §.649 Faoak - =e=
B L¥R. 190 36.05 =7.45 43.50 5S0.66 1.64 25.90 §.65 Faeak - ==
1 233,000 3. LT -F. 8% 45,00 S0.&8 1. 00 25,87 A1 d8E Peask -— e
20 (250,000 44.34 -1.B6 46,00 85.61 1.BS 25,85 1273 QF 100 274
3 A00.000 3T 84 -8.16 4500 4B.0l 2000 25.80 L343 Peak -— -—
4 6. 000 40.24 -5.76 45,00 4QB.8L 2004 2d.26 L5033 Peak -— -—
S @ Qbd.p00 92.43  -3.57 46,00 S04l 2032 26.50 L1620 Peak -— -—
g F 433000 4l.F8 -4.22 48,00 45 04 2082 26,73 LE.OE Peak -— -—
TH OS00.000 g2.88 -3.14 48,00 4B.9E 2052 27,20 LB.LE Peak -— -—
[ GEG. 000 4L.13 -4.07 45,00 Q556 0 .67 27.40 L5.30 Feak -— -

»  For 3GHz ~ 25GHz
Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m) (dBuV/m) (uv/im) (dB) Mode
2438.000 H 28.30 6.26 64.45 - - 99.01 89227.76 Peak
2438.000 H 28.30 6.26 56.96 - - 91.52 37670.38 AV
2438.000 \Y 28.30 6.26 73.40 - - 107.96 250034.54 Peak
2438.000 \Y 28.30 6.26 68.44 - - 103.00 141253.75 AV
4876.000 V/H - AV/Peak
7311.000 V/H - AV/Peak
9748.000 V/H - AV/Peak
12185.000 V/H - AV/Peak
14622.000 V/H - AV/Peak
17059.000 V/H - AV/Peak
19496.000 V/H - AV/Peak
21933.000 V/H - AV/Peak
24370.000 V/H - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

=

William Lee

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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*  Test Mode: Mode 24

- Test Distance: 3M

*  Temperature: 30 °C

= Relative Humidity: 39 %

*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following table

W Spurious Emission

S Ol -LE
Conedilios - POC CLASE-B Sm 26T 3-TUNE- 240000 HORIZORT AL
EUT WIFELESS ROUTER.
Powey 11DV A
Blemine 15021 PATCH CHI1 G
Oeet Likit Fead Cable FEesapAntoabn AnT Table
Feeg Lewel Limitc Line  Lewel Loga Factor Factor Remagk Foa Foa
HEz dEuv/ % 8 &Eav/m d8uy da dE [ =] A
1 &4, 600 31.77 8,23 40,00 50,97 0.88 26,37 E6.ZF Feak
z Ll6, 500 Z23.87 =19,.83 43,50 36.50 1.19 26,23 L1Z.41 Teak
3 174,800 3540 #.10 43,50 46.35 1.24 26,20 LZ.97 Feak
E E48,.540 36,53 6. 57 43,50 5D.63 1.33 26,10 LD.E6 Faak
5@ LES.150 3920 4,30 43,50 E3.97 1.43 26.03 5.88 Teak
6 @ 173,550 3E.0B 5.42 43,50 53.00 1.43 26,01 .66 Toak
7 LE5, 050 36.1B 7.32 43,50 EL.00 1.50 25,96 .64 Teak
B 159,370 33.81 .68 43,50 48.4) 1.65 Z£5.90  5.65 Feak
1 £33.000 34.45 -11.55 46.00 46.96 1.70 E5.87 1l.66 Peak -—= -—-
2 250,000 40,22 -5.78 46,00 51.49 l.85 E5.85 1Z.73 Peak -—= -—-
3@ 366.000 41.72 -4.28 46.00 50,29 2.36 26.26 15.33 Peak -—= -—-
4 s00.000 40,14 -5.86 46,00 46.24 2.9 Z7.Z0 18.18 Peak -—= -—-
3 gee.000  39.21 -6.75% 46,00 43,64  3.67 27.40 19.30 Feak - -
6 B 786.000 41.77 -4.23 46,00 46,29 3.75 27.33 19.06 Peak - -
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Do OEmL-LE
Comdils - FOC CLASE.B 3 2672 JUNE- 242002 VERTICAL
EOT WIRELESS ROUTER

Fower LIDWAC
Blearan IEDR] PATCH CHI1 O

Ower Limit HRead Cables Fresspintenns kit Table

Fr=gq Lewvel Limit Lime= Lewel Lo=s Factor Factor Feasck Pio= Fo=

M|z dfuVix df dfu¥ie dBa¥ ol B diiye B deg

1 0,200 23,80 -6.20 40,00 52.44  0.B6 26,30 E.00 Peak — -
2 T4.280 AL B0 -B.80 40,00 S0.3@ 0.B2 26,35 .85 Peak — -—
3 124,830 37T.60 -5.B2 43,50 45.87 1.24 26.20 12.97 Peak — -—
4 133,450 32,65 -10.B5 43,50 45.25  1.29 26,17 12.24 Feak -— -—
L@ LES.L50 3T.A0 -5.52 43,850 52.70 1.43 26.03  S.00 QF — -
i 172,850 33,55 -8.55 43,80 447  1.43 26.00  5.4é Feak — -—
7 LS. B70 34,74 -0.76 43,50 45,56  1.%0 25,98  5.44 Peak — -—
i 198,190 34,30 -9.12 43,50 40.95% 1.64 25.90 S.4% Peak -— -—
i 233,000 3%5.0F -6 00 44,00 BL.83 1.7 25,87 Ll.Gé Peak — -
2@ [280.000 44,28 -1.71 48.00 BE.BE 108 25,05 L2731 QF 160 250
3 A0.000  BE.TH -9.21 46,00 .96 2.00 25,00 13,63 Pesk — -—
4@ 2E.000 4l.1% -4.81 46,00 45.T6 2.6 26,28 15,33 Peak -— -
@ 4p0.DO0 42,30 -3.62  46.00 BD.3E 2,32 26,50 LE.Z0 Feak — -
B A 433,000 4L.73 -4.27 46,00 45.05  Z.52 26,73 LE.A5 Feak — -
TR EPD.0O0 42,41 -3.09 44,00 4.9l 2,82 27,20 LBLLD Peak — -
B R GE6.000 4L.00 -4.52 45,00 45.51 3,87 27.40 15.30 Peak ——- -

> For 3GHz ~ 25GHz

Remark: Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency

Antenna Cable

Polarity  Factor Loss

Reading

Limits

Emission

Level

Margin  Detect

(MHz ) (dB/m) (dB) (dBuv) (dBuv/m) (uVv/im) (dBuv/m) (uv/m) (dB) Mode
2460.000 H 2834 629 6571 - - 100.34 103992.02 Peak
2460.000  H 2834 629 5527 - - 89.90  31260.79 AV
2462.000 V2835 629  73.02 - - 107.66 241546.08 Peak
2462.000 V2834 629 6241 - - 97.04 7112135 AV
4942.000  V/H - AV/ Peak
7386.000  V/H - AV/ Peak
9848.000  V/H - AV/ Peak
12310.000  V/H - AV/ Peak
14772.000  V/H - AV/ Peak
17234.000  V/H - AV/ Peak
19696.000  V/H - AV/ Peak
22158.000 V/H - AV/ Peak
24620.000 V/H - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

William Lee

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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5.7. Band Edges Measurement
5.7.1. Measuring Instruments

As described in chapter 7 of this test report.

5.7.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

4. We tested all antennas, which is 12dBi Omnidirectional antenna generated the worst case. This
band edge test was conducted with 12dBi Omnidirectional antenna.

5.7.3. Test Result

* Test Result in lower band (Channel 1) PASS
Test Result in higher band(Channel 11) PASS

5.7.4. Note on Band edge Emission

The band edge emission plot on appendix B page B14. shows 46.69dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

[ | Mode 1
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBu V/m) (dBu V/m) (dBu V/m) (dB)

H 101.23 54.54 74.00 -19.46 Peak
H 95.90 49.21 54.00 -4.79 Average
\Y 103.13 56.44 74.00 -17.56 Peak
\Y 98.01 51.32 54.00 -2.68 Average

The band edge emission plot on appendix B page B14. shows 46.69dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

| Mode 2
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBu V/m) (dBu V/m) (dBu V/m) (dB)
H 99.31 52.62 74.00 -21.38 Peak
H 86.93 40.24 54.00 -13.76 Average
\Y/ 107.20 60.51 74.00 -13.49 Peak
\Y/ 98.20 51.51 54.00 -2.49 Average
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The band edge emission plot on appendix B page B14. shows 46.69dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

] Mode 3
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBu V/m) (dBu V/m) (dBu V/m) (dB)

H 98.26 51.57 74.00 -22.43 Peak
H 97.62 50.93 54.00 -3.07 Average
\Y, 106.61 59.92 74.00 -14.08 Peak
\Y, 100.56 53.87 54.00 -0.13 Average

The band edge emission plot on appendix B page B14. shows 46.69dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

u Mode 4
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBp V/m) (dBp V/Im) (dBu V/m) (dB)

H 100.86 54.17 74.00 -19.83 Peak
H 91.03 44.34 54.00 -9.66 Average
Y 107.49 60.80 74.00 -13.20 Peak
Y 98.01 51.32 54.00 -2.68 Average

The band edge emission plot on appendix B page B16. shows 45.18dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

| Mode 5
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBu V/m) (dBu VIm) (dBu V/m) (dB)
H 100.78 57.53 74.00 -16.47 Peak
H 93.30 50.05 54.00 -3.95 Average
\Y, 103.68 60.43 74.00 -13.57 Peak
\% 94.01 50.76 54.00 -3.24 Average
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The band edge emission plot on appendix B page B16. shows 45.18dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

] Mode 6
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBu V/m) (dBu V/m) (dBu V/m) (dB)

H 98.71 55.46 74.00 -18.54 Peak
H 90.88 47.63 54.00 -6.37 Average
\Y, 107.28 64.03 74.00 -9.97 Peak
\Y, 95.57 52.32 54.00 -1.68 Average

The band edge emission plot on appendix B page B16. shows 45.18dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

u Mode 7
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBp V/m) (dBp V/Im) (dBu V/m) (dB)

H 100.48 57.23 74.00 -16.77 Peak
H 94.25 51.00 54.00 -3.00 Average
Y 104.38 61.13 74.00 -12.87 Peak
Y 95.42 52.17 54.00 -1.83 Average

The band edge emission plot on appendix B page B16. shows 45.18dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

| Mode 8
The emission of  The maximum
Polarity carrier power field strength in Limit Margin Result
strength restrict band
(dBu V/m) (dBu VIm) (dBu V/m) (dB)

H 100.34 57.09 74.00 -16.91 Peak
H 89.90 46.65 54.00 -7.35 Average
\Y, 107.66 64.41 74.00 -9.59 Peak
\% 97.04 53.79 54.00 -0.21 Average

The maximum field strength in restricted band is the emission of carrier power strength subtract to the delta
between carrier maximum power and local maximum emission in the restricted band.
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5.8. Antenna Requirements

The EUT use a detachable antenna via SMA-reversed external connector. It is considered meet antenna
requirement of FCC.

5.8.1. Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no antenna other than that furnished by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater
than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6dBi.

5.8.2. Antenna Connected Construction

The maximum Gain antenna used in this product is Patch antenna. The antenna connector type is

SMA-reversed. The coaxial cable has a unique connector.
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5.9. RF Exposure

FCC Rules and Regulations Part 1.1307,1.1310,2.1091,2.1093:

RF Exposure Compliance

5.9.1. Limit For Maximum Permissible Exposure (MPE)

(A) Limits for Occupational / Controlled Exposure

Frequency Range Electric Field Strength|Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/m) Strength (H) (A/m) (mW/ cm2 |[E|2|H|2 or S
(minutes)

0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/t 4.89/f (900/f)* 6
30-300 61.4 0.163 1.0 6
300-1500 F/300 6
1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure

Frequency Range Electric Field Strength|Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (VIm) Strength (H) (A/m) (mW/cm32) |[E|2|H|2 or S
( minutes )
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/f (180/f)* 30
30-300 27.5 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30
F=frequency in MHz *Plane-wave equivalent power density
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5.9.2. MPE Calculations

J30xPxG E?

Power Density: Pd (mW/cm32)
d 3770

(V/m)

E (V/m)

Electric field
Peak output power (mW)

Antenna numeric gain  (numeric)

e @ T m

Separation distance (m)

Because the EUT is belong to General Population/ Uncontrolled Exposure. So the Limit of Power Density is 1.0

mW/cm2 We can change the formula to:

0xPxG
\ 3770

B Mode 1l
Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mw) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)
Channel 1 5.00 3.16 10.41 11.0 1.66 20
Channel 6 5.00 3.16 9.85 9.7 1.56 20
Channel 11 5.00 3.16 10.11 10.3 1.61 20
B Mode 2
Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mW) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)
Channel 1 5.00 3.16 10.41 11.0 1.66 20
Channel 6 5.00 3.16 9.85 9.7 1.56 20
Channel 11 5.00 3.16 10.11 10.3 1.61 20
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®m Mode 3
Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mW) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)
Channel 1 12.00 15.85 10.41 11.0 3.72 20
Channel 6 12.00 15.85 9.85 9.7 3.49 20
Channel 11 12.00 15.85 10.11 10.3 3.60 20
®  Mode 4
Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mW) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)
Channel 1 18.00 63.10 10.41 11.0 7.43 20
Channel 6 18.00 63.10 9.85 9.7 6.96 20
Channel 11 18.00 63.10 10.11 10.3 7.18 20
® Mode5
Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mw) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)
Channel 1 5.00 3.16 6.12 4.1 1.01 20
Channel 6 5.00 3.16 6.35 4.3 1.04 20
Channel 11 5.00 3.16 6.77 4.8 1.09 20
®m Mode 6
Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mwW) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)
Channel 1 5.00 3.16 6.12 4.1 1.01 20
Channel 6 5.00 3.16 6.35 4.3 1.04 20
Channel 11 5.00 3.16 6.77 4.8 1.09 20
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B Mode 7
Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mw) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)

Channel 1 12.00 15.85 6.12 4.1 2.27 20

Channel 6 12.00 15.85 6.35 4.3 2.33 20
Channel 11 12.00 15.85 6.77 4.8 2.45 20
®m Mode 8

Peak Outout Calculated RF Minimum RF
Antenna Gain|Antenna Gain PUl! peak Output Exposure Exposure
Channel NO. . ) Power . .
(dBi) (numeric) Power (mw) Separation Separation
(dBm) . .
Distance (cm) Distance (cm)

Channel 1 18.00 63.10 6.12 4.1 4.53 20
Channel 6 18.00 63.10 6.35 4.3 4.65 20
Channel 11 18.00 63.10 6.77 4.8 4.89 20

5.9.3. FCC Radiation Exposure Statement

This equipment complies with FCC radiation exposure limits set forth for an uncontrolled environment. In
order to avoid the possibility of exceeding the FCC radio frequency exposure limits, human proximity to the

antenna shall not be less than 20cm (8 inches) during normal operation. Proposed RF exposure safety
information to include in User's Manual.
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6. EMI Suppression Component List

1. Add a core on RF cable.
(As the Internal photo No. 1)
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7. Antenna Factor & Cable Loss

Frequency Antenna Factor Cable Loss Frequency Antenna Factor Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 17.85 0.68 1000 24.30 3.89
35 16.79 0.76 2000 31.10 5.41
40 15.58 0.75 3000 29.60 6.92
45 12.47 0.84 4000 30.80 8.24
50 8.71 0.85 5000 34.20 9.22
55 7.18 0.96 6000 33.30 10.25
60 5.65 1.00 7000 37.80 11.61
65 5.91 1.15 8000 39.40 11.78
70 6.16 0.93 9000 38.40 12.59
75 7.00 0.98 10000 38.90 13.84
80 8.01 1.00 11000 41.10 14.64
85 8.78 1.07 12000 42.70 14.12
90 9.54 1.12 13000 43.90 16.01
95 10.09 1.12 14000 43.70 13.76
100 10.63 1.20 15000 43.40 14.30
110 11.55 1.25 16000 40.90 15.16
120 12.57 1.30 17000 44.40 15.88
130 12.04 1.30 18000 47.10 16.09
140 11.09 1.38 19000 37.60 16.98
150 11.02 1.42 20000 37.30 16.21
160 10.25 1.47 21000 37.00 20.13
170 9.52 1.50 22000 38.00 19.24
180 9.13 1.60 23000 38.70 19.64
190 9.18 1.68 24000 38.60 20.54
200 9.23 1.68 25000 38.90 20.14
220 10.37 1.71 14000 43.70 13.76
240 11.45 1.82 15000 43.40 14.30
260 12.24 1.92 16000 40.90 15.16
280 12.65 1.98 17000 44.40 15.88
300 13.04 2.12 18000 47.10 16.09
320 13.73 2.22 19000 37.60 16.98
340 14.42 2.32 20000 37.30 16.21
360 15.08 2.38 21000 37.00 20.13
380 15.77 2.40 22000 38.00 19.24
400 16.43 2.42 23000 38.70 19.64
450 17.10 2.70 24000 38.60 20.54
500 17.76 2.85 25000 38.90 20.14

550 18.42 2.93

600 19.09 3.20

650 18.72 3.45

700 18.33 3.50

750 19.25 3.73

800 20.19 3.93

850 19.84 4.09

900 19.49 4.20

950 20.86 4.18

1000 22.25 4.33
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8. List of Measuring Equipments Used

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
Conduction
Receiver R&S ESCS 30 836858/024 | 9 KHz - 2.75 GHz | Dec. 10, 2002 (CO01-LK)
LiSN MessTec NNB-2/16Z | 2001/007 | 9KHz~30MHz | Jun. 02,2003 %gg‘é‘icﬂz')‘
LISN MessTec NNB-2/16Z | 2001/004 | 9KHz~30MHz | Jun.02,2003 %C"g‘éicﬂﬁ')‘
RF Cable.CON | Suhner Switzerland | RG223/U CBO017 9KHz~30MHz | Jan.08,2003 | Conduction
50 ohm BNC type NOBLE 500hm TMO002 50 ohm May 19, 2003 Conduction
Open Area Test Site SPORTON OATS-10 0S01-LK 30'\40'*“2{;5“2 Nov. 23, 2002 (gascgi‘filf’;)
Spectrum Analyzer Advantest R3261C 81720145 9KHz-2.6GHz May 15, 2003 Radiation
Receiver R&S ESCS 30 838251/003 | 9KHz~2.75GHz | Jan. 13, 2003 Radiation
Amplifier HP 8447D 2944A09068 | 100KHz -1.3GHz | Oct. 14, 2002 Radiation
Bilog Antenna CHASE CBL6112A 2672 30MHz -2GHz Jun. 16, 2003 Radiation
Turn Table EMCO 2080 9711-2022 0 ~ 360 degree N/A Radiation
Antenna Mast EMCO 2075 9710-2101 1m-4m N/A Radiation
RF Cable-R10m BELDEN RG8/U CB005 30MHz~1GHz Jan. 20, 2003 Radiation
RF Cable-R03m BELDEN RG8/U CB006 30MHz~1GHz Jan. 20, 2003 Radiation
Horn Antenna COM-POWER AH-118 10094 1GHz — 18GHz Apr. 10, 2003 Radiation
Spectrum analyzer R&S FSP30 100023 9KHZ~30GHz Jul. 22, 2003 Radiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz | Jul. 23, 2003 Radiation
RF Cable-HIGH Jye Bao RG142 CBO030-HIGH 1GHz~29.5GHz Mar. 14, 2003 Radiation
Calibration Interval of instruments listed above is one year.
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9. Uncertainty of Test Site

Uncertainty of Conducted Emission Measurement

Contribution Probability 150KHz — 30MHz
Distribution
Cable and I/P attenuator calibration normal(k=2) 0.3
RCV/SPA specification Rectangular 2.5
LISN coupling specification Rectangular 1.5
Transducer factor frequency interpolation Rectangular 0.2
Mismatch
Receiver VSWR I'1=0.09 U-shaped 0.2
LISN VSWR 1'2=0.33
Uncertainty=20log(1-I'1*T'2)
combined standard uncertainty Uc(Y) Normal 7
Measuring uncertainty for a level of normal (k=2) 3.4
confidence of 95%  U=2 U(Y)
Uc(Y)=V {(0.3/2)2 +(2.52+1.52+0.22)/3+(1.7)2/2}=1.7
Uncertainty of Radiated Emission Measurement
Contribution Probability 3m 10m
Distribution
Antenna factor calibration normal(k=2) 1.6 1.6
cable loss calibration normal(k=2) 0.3 0.3
RCV/SPA specification rectangular 2.5 2.5
Antenna Directivity rectangular 13 0.5
Antenna Factor V.S. Height rectangular 12 12
Antenna Factor Interpolation for Frequency rectangular 1+0.25 10.25
site imperfection rectangular 12 2
Mismatch
Receiver VSWR 1T'1=0.09
Antenna VSWR I'2=0.67 U-shaped 10.54 10.54
Uncertainty=20log(1-I'1*T'2)
combined standard uncertainty Uc(Y) normal 2.9 +2.4
Measuring uncertainty for a level of normal 5.8 4.8
confidence of 95%  U=2 U(Y) (k=2)
Uc(Y)=V {(1.6/2)2+(0.3/2)2+(2.52+0.52+22+0.252+22)/3+(0.54)2/2}=2.4 for 10m test distance
Uc(Y)=V {(1.6/2)2+(0.3/2)2+(2.52+32+22+0.252+22)/3+(0.54)2/2}=2.9 for 3m test distance
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